JOHN DEERE

Parts Catalog

320 AND 330 SERIES TRACTORS

PC496



Tractors -- 320 and 330 Series 5-1

320 Standard Tractor 330 Standard Tractor

320 Utility Tractor 330 Utility Tractor

EXPLANATION OF SUBSTITUTION INFORMATION

Part substitution information given on any page is applicable only to parts lisied and illustrated on that page.

AN EXPLANATION OF SERIAL NUMEBER LISTING

One serial number range is used for z1l Series "320" and "330" Tractors. An
individual serial number is assigned to each tractor.

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash o.oeeecooccoocscocooocsoscsosscon ( - )
the part is used on all machines except as noted in the de-
scription column,

When a serial number appears before the dash coeveeerecvocasoosococoasssoos (00000~ )
the part was introduced beginning with that serial number
and is still being used.

When a serial number appears after the dash «oovveosovoeseaccoocacrocaccoaos ( ~-00000)
the part was used up to and including that serial number
but was not used after that serial number.

When serial numbers appear both before and after the dash ..ccueeecceocecoans (00000-00000)
the part was used beginning with the first serial number, but
was not used after the second serial number,

PC=496-(12-63) Litho in U, S, A,



Tractors --

320 and 330 Series

PACKAGED PARTS

For added protection and ease of handling between the factory, branch houses, parts depots, and most
dealers, some parts which appear in this catalog, such as gaskets, are packed in packages which con-
tain more than one of the part. Dealers may order either the packages or the individual parts from the
branch houses. However, when possible, the package or multiples of the package should be specified.

These parts should not be confused with the other packaged items which are packaged in certain quant-

ities but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the Description Column.

When the statement reads:

"Packed 5 in a pkg. " or "Packed 10 in a pkg. ", etc., dealers may order either the packages or the in-
dividual parts from the branch houses. The packages bear the same part number as the individual parts.

When the statement reads:

"Pkg. of 2" or "Pkg. of 4", etc., the parts cannot be ordered individually. The number which appears
in the Parts Number Column is a "package" number and not the part number of the individual part.

SECTIONAL INDEX

5-General Information

10-Engine

15-Engine Accessories

20-Cooling System

25-Fuel System

30-Center Frame, Clutch, Propeller
Shaft and Flywheel

35-Transmission, Differential, Powershaft,
and Belt Pulley

40-Final Drive

45-Steering, Front End Support, and
Instrument Panel

Section
Section
Section
Section
Section
Section

Section

Section
Section

Section
Section
Section
Section
Section
Section
Section

50-Front End Weights

55-Hydraulic Systems

60-Three-Point Hitch and Drawbar Assemblies
65-Front Axles and Front Wheels

70-Rear Wheels and Weights

75-Brakes

Rests, Battery Box and Mounting, and Seat
Section 85-Electrical Equipment
Section 100-Gasket Sets and Decalcomania Kits
Section 105-Numerical Index

ALPHABETICAL INDEX

A Page
Adjustable Front Axle ....... coesneans . 65-3,
Afr Cleaner o vovvovoveaoss cececas sioesess 15-5
All=Fuel Attachment ..c........ ceeven cesoas 25- 6
Anchor Yoke Assembly ....... seceesnes 35-7, 8, 9
Auxiliary Light Socket ...ocvvevoss cecoo.. 85-4, 5

B
Battery BoX oecovocoavoocoasosscaoocescss 80-6, 7
Bearings, Connecting Rod .cccvcciuaocnoons . 10- 35
Bearings, Main ..oo00. cececossscocscssenos 10= 3
Belt, Fan covsosecovovcocooosonsacoocness . 20- 3
Belt, Generator «.covscvocconsoosoocacs ceeo 20~ 3
Belt Pulley o oevvooococcansocosoencscanncas 30-11
Block, Cylinder ...... cevsesaroasaoas cerees 10-3
Bracket, Implement oo o0oeerocos creessass 30-1
Bracket, Sway Brace (S) c.cccocoocaace veeeo 35-2
Brake Assembly ..ooocecosasoocococssocaass 79= 3
Breakaway Coupling oc..ovavooccccncorsceos 95-20

c
Cable, Battery soeeceevcscoscsnnccossones 80-6, 7
Cable, Spark Plug ...... seersaecanns eercos 85-9
Camshaft cooceererooevcncoooanse coease vees 10-7
Cap, Fuel TanK c.vvevvecoroncocooocasan 25- 5
Cap, Main Bearing «....ovaveovcocccs weeacs 10- 3
Cap, Radiator «......0.. sosoieanse sesoavens 20- 1
Carburetor v vvveocerococacosoosaceasscssaes 25= 3
Center Frame ¢....ooco0ceeoasosccccacasss 30= 1
Choke Control ...... ceensas eee. 15-7, 8
CIUtCh .o vveevoronnocoocsssaaonsssassasss 30= 2
Coil, Ignition ...... teeevesccocacaans eiee. 85-9
Connecting Rods ¢evveoecesceoaans veroeass 10-5
Controls and Linkage, Remote Control ....... 55-21
Control Valve, Remote Assembly ....cc0voee 55-19
Cover, Exhaust, Muffler .....ovvovevoonioas 15-2
Crank. Leveling ........ soreeess coeeasesas 60-3

80-Hood and Grille Assemblies, Fenders and Foot

Page
Crank, Starting ..... cesaasn ceonssoeas 20- 3
Crankshafl «coveocvocooocs wetoeecscesssoss 10-5
Current-Voltage Regulator .. ...00.o cececae 85-15
Cushion; Seat coeocooooorcosesrsococcocoons 80- 9
Cylinder and Valve Housing «..cccas-0s0. 95-11, 13
Cylinder Assembly, Remote ........ weseaase D5-23
Cylinder Block .vovcovone sececeeseas wocoen 10- 3
D
Decalcomania Kit coveveoccsasosceoocecoss 100- 4
Differential c.ovvocrocanorocc coeseee ceooo 35-3
Disk, Brake o .ccesovososcocoocsocccananss 75~ 3
Disk, Clutch ¢vvoouocosroccossoscoserocoos 30- 2
Distributor oo eosoeosrovesccocconoas veoeaos 85-9
Drawbar cooeoocoos veosesasencasans . 60-4,5
E
Element, Oil Filter ......... cieccesssscsss 10-9
Exhaust, Orchard ooovevvoeesroeronossescae 15- 3
Exhaust, Rear .cc.vecovcecoaseceecnsoaace 15- 4
F
Fan Assembly ¢ovevevevienssaocsococses oo 20-3
Fasteners, Hood and Grille ......o.cvveeene .. 80-3
Fenders and Footrests (S) «oesescscosecrsceas 80- 4
Fenders and Footrests (U) ceseosoosossasscacs 80- 3
Filter, Fuel ............ ceceeacenas veesoes 25-5
Filter, Oil vvveevcccecesronnascacaosoasass 10- 9
Final DIiVe «ecovereracecreeraasassseesess 40-3
Flywheel ..ocovoorecoacrann seserees eeewes 30-2
Frame, Center .o..ovaoee. veeeeeocesascaes 30-1
Frame, Seat c.c.eeceocacocann seceacs 80- 9
Front Adjustable AXle ..coeovovorcoononns 65-3, 5
Front Cover, Touch-O-Matic .o vevuuve.. 55-9, 11
Front End SUpPPOTt v eveeeaconccarsonaronsas 45-3




Tractors -- 320 and 330 Series

5-3

ALPHABETICAL INDEX -- Continued

F Page
Front Weights cc.vvvevorevcescocraeoanseas 50-
Front Wheel ....cc.voeeronrcrcncaronecoaea 65=
Fuel Filter covvvvvonvooeacrossnonasaoacoas 25=
Fuel TanK cccecevcnsocccoccoccacoceaes oo 25-
FUSE tvvcenvecsonsssoenorsoncasosasccanaa 83=

[\S RO N9, e o

Gasket, Cylinder Head ....cvi0000eocvcaess 10-
Gasket, Manifold ... ..cveviovenieeresesess  15-
Gasket SetS cvuvevovevcocsocsososcosasasss 100-
Gauge, Ammeter ...... B o
Gauge, Heat sovvuioeoceocnoooossoococssonea 85=
Gauge, Oil Pressure cv.oveoceocooscocsoaoss 10=
Gear Cover, Front cc.oooocoosscocsosasoocss 10=
Gear, Final Drive co.ccvevsccocconccsonooce 40-
Gear, Steering ¢.cceeocosocvsooosscnssancs 45~
Gears, Transmission «,voovvesescoocssseosas 35«
Generator .vuveocrooooscsancanoscoscoscoss 89-11
GOVernor v ocevvocoocosososasassosoocoenso 15= 6
Grille coovoveeievoccooeosssocoaceosoesosse 80= 3
Guard, Power Shaft c.ocvevvoccooocoocoscos 3512

CWWWONNWNDN

H
Head, Cylinder ..... vecscsaearrseoscsnnoe 10~
Hitch, Three-Point. .ccccesasoscacsons sesaes 60=
Hood coecooeovesosoorosnosareascennecaces  80-
Hose, Air Cleaner .......... cecsocecans ses 15-
Hose, Water ...cooeosvcoccacosccosan caoas 20-
Hub,; Front Wheel

A= GTW W

D - 1 g

I
Ignition Coil c.o.vevecrococsosocosacaocoas 85
Ignition Switch , e 1o
ImplementMountmgBracket.......o.u. «o 30~
Instrument Panel ¢ ovovveoooososocococso 4‘54 5,

[« N Ao

L
Leveling Crank covocccvcososossoaocoaosonss 6O=
Light, Dash ccoeeococooovcooscan coonesooos 85
Light, Front ......... I - 1o
Light, Rear cvcocooosocssonoosoccooosaca
Light, Rear (S Dual Touch-O-Matic) ccooceee 85~
Light Socket, Auxiliary ... covoocneo 0sssce 85-4,
Light, Waring ..., oo . sevaos
Line, Flexible Oil o.vuvvcvovovosoocooan oo 55-20

co

1%

§
p [$N]

.
NI NN W

Line, Fuel ........ seseseoccono cececcencee RO= 5
Line, 011 10- 3

2
Line, Rewote Control Oil , - -
Line, Touch~-O-Matic Oil ,...... soescoesas  BO- 3

Manifold, Exhaust coocconsvosococaonosnsos L3=
Manifold, Water ...oveccooocoocosncooscons 20
Mount, Load Link .. 60-4,
Muffler cooveoovuoooecs ceaereas cosesees oo 15~
Muffler, Horizontal .c.oc.vovosocoosocosocons 15-
Muffler, Orchard ccccoveoooorncoscocosaaoe L5=
Muffler, Special Exhaust Silencer covevooseso 15«

DNWOUIN =0

o]
Oil Filter oo evevvosocoosonocoocssooase seos 10- 9
Oil Line, Remote Control ..... coecsenone eoo 55- 4
Oil Line, Remote Cylinder .vo.cveovvosoocss 55220
Oil Line, Touch=-O-MatiC covocaveoococsaas 55- 3
Oil Pan . coccccacoaccocesosseacoe ses 10~ 3
OllPump..,,...,..,.,....o.,.,” ............ 10- 9

Pan; Oil tevooscsscosoosooassososcssosoccao 10=
Panel, Insttrument ....ccoavccescoeses .. 45-4, 5,
Pedal, Brake «.ococeoeoocscosacocoscocsooco 79=
Pedal, Clutch ... 0evvvevensvacsonococnconas 30=
Pin, Piston ¢.c.ececosovcasosesvsossocosacs 10=
Piston coveceocoosooonoes coecescssescasess 10=
Piston Rings o ccvoccveroronsccoosrsascoaess 10=-

T UTWWLWA W

~Wrench, Wheel .......00000evoncocacsaoas 70~

Page
Planter Drive Attachment (S) v.uvveevevensons 40-g1
Power Shaft Attachment ......cv000e0ueuua. 35-12
Propeller Shaft ....oevevevvnccesccvonanaas 30-2
Pulley, Belt .covveveevvveaeernoocanensess 35-11
Pump, Lubricating Oil s.cevvvvneerecnooeeos 10-9
Pump, Touch-O-MatiC ..veveveervnesacsas. 55-5
PushRods ceoveverecorinecenoincccsocanoes 10-7

Q
Quadrant, Touch-O-Matic c.vesvveesne. 55-6, 7, 9

R
Radiator ceoeoosecceosorennsscoseceosaces 20-1
Radiator Shutter .covvvevvsovceaeesccasass 20- 2
Regulator, Current-Voltage «ovevvococsns .. 85-135
Remote Control Cylinder «..ovevecos 55-23
Remote Control Oil Lines cv.oovoevoovesooss 55= 4
Remote Control Valve Assembly .....c00000. 55-19
Remote Controls and Linkage ¢.ecvoososance. 55-21
Ring Gear and Pinion c..oveevcvosvccosoass 35- 5
Rings, Piston cccocovons ceeseccesnescseases 10- 5
Rocker Arm ...vovevesocoocsosocosaseaoss 10- 7
Rockshaft, Touch-O-Matic ;..s.0... 55-14, 15, 17

S
Seat Assembly . coicveororoorcocorocsccocos 80= 9
Shaft, Axle PiVOt .oeevvvosescacasccocoses 05=3; 5
Shafts, Trensmission ...c.oevececoesscseoas 35= 5
Shield, Power Shaft ccvovecoovooavoosococcoo 35=12
Shift, Power Shaft ..., cosesesssss 35-
Shift, Transmission ..ccescocaocsosecsoecss 35-
Shutter, Radiator cvococecococeeocorsacsooss 20=
Spark PIug cocoocovcooosaosoooonsooecsonsos 85
Starter Control c.veeoeocnvesoncaocscnocss 157,
Starting Crank ¢.voveovoeccosooooscoosasass 20=
Starting Motor s ccoeosesocoosesossccsoes 85~13, 14
Steering Gear s ooeocvocoocoscoccvccosoaoas 45- 3
Steering Shaft cv.vveccovossoscocoasone 45-4, 5, 6
Support, Front End ¢ cccevcvoovasoocoonaoccoca 45- 3
Switch, Combination .ccvsvsvseococscocaco  85= 7

©ceo0ceo0e0a

WeoLwNAON

T

Tank, Starting, All-Fuel c..0vivovocooocoos 25=
Three~Point Hitch o .. coveocrccovoonooonoos 00=
Throttle Control coocvocooocs creese 1827
Touch~-O-Matic Cylinder and Va]ve Housmq

(8 80d U) vovoecanenccosuoconansncena B5-11, 13
Tﬁi’ou«f‘h«@»l\/[atic Front Cover (S and U) ... 55-2, 11
Touch-O-Matic Qil Lines ..., . seccsasessecs DO~ 3
Touch=O-Matic PUmpP ccoeescooosocoocoosoa SSw 5
Touch-O-Matic Quadrant «v.ooeecoooaoe
Touch-O~Matic Rockshaft (8) covvcwn 5554.-14; 1‘ 5y
Transmission Gears snd Shafts v ..cvvovooioes 35
Transmission Housing o .o cooveoovoocos . 35-
Transmission Rear Cover (S) oevoonsococs. 3'3 7, 8
Transmission Top COVEr cvoovorocccooccacon 35«

W W

Vv
Valve, Exhaust cccveoecovsvononcaocooooasa
Valve Housing, Touch~-O-Matic ......., 55-11, 13
Valve, Intake .oocovovooroeocooncoocossaoa 10= 7
Valve, Remote Control c.cievecvocoronsas 55-19

w
Warning Lamp cccooesccsoossccsoccocoosas 85
Web, Rear Wheel .....o0000vescovcocoscas 70
Weight, Front End ....vcvovcooneocoocacaas  50=
Weight, Rear cooveocessocscooeossocooasas 70~
Wheel, Front ccoececcoosocoosococcoecoasee 03=
Wheel; Rear cooeveoococoscoscocncs caace 70-
Wheel, Steering coeoceccocceesosococons 454 5,
Wiring Harness, Front ....cco00cevocss 85—
Wiring Harness, Rear c.iovoseencococcosse 85-4y
Wrench, Spark PIug ..oeeoecvocceonsceacoaa 10=

HNUNARO R ==

A AACS AR £HN T L L e



10-2

Tractors -- 320 and 330 Series

CYLINDER BLOCK AND ASSOCIATED PARTS




Tractors -- 320 and 330 Series

Ulvhwl\)»—ﬁ

(ol I Ne)}

10
11
12
13
14
15
16
17
18
19

20
21

22
23

24
- 25
26
27
28
29
30

Y

CYLINDER BLOCK AND ASSOCIATED PARTS -- Continued

Part No.
19H 1805 A
12H 301 A
AM 753 T
AM 234T
AT 10904 T

4263 T
4256 T
232 T
4266 T
275 A
111 T
4129 T
902 T
4128 T
304 A
2284 A
761 T
85T
AM 718T
AM 719T
AM 720T
AM 3i70T
AM 3171 T
AM 756T
12H 294 A
19H 1890 A
AM 1788T
AM 2137 T
12H 303 A
19H 1900 A
T 13213 T
M 1746 T
AM 292T
AM 235T
AM 724 T
AM 725T
AM 726 T
AM 3168 T
AM 3169 T
M 98 T
15H 566 A
30H 6 A
M 463 T
L 4121 T
19H 1805 A
M 762 T
M 108 T
19H 1820 A
14H 809 A
M 1068 T
M 1067 T
19H 2127 A
AT 10301 T
T 10476 T
T 12867 T

B A R Al ald al
ZZEE Z ZE E

Serial No.

LI I I |
e P

-329999)
~329999)
-329999)

-

?

]
N N e N 8 NP D P PP e e Rns? S

[N T T T R Y T T |

1

LI T A |

P . N P P PP . P s CN T N PN . o TN . e P TN TN LN PN o . S P~ P~ . = P~ P~

(330000~
(330000-

Nt et BT R R P D NP Nt ED P e P NP D S N N el e a6 D D ek N D P MWl P ot

Description
Screw, cap, 1/2" x 2-1/4" (2 used)
Washer, lock, 1/2" (6 used)
Line, with nuts and ferrules
Elbow, with nut and ferrule
Block, cylinder (T10966T) with front and rear camshaft bushings,
main bearing caps and capscrews, camshaft, rear oil seal, governor,
rear bushing, oil filler cap and dipstick, filler neck and pipe plugs
(sub, for M64T and AM754T)
Bushing, bayonet gauge
Washer, felt
Gauge, bayonet, with felt washer
Bushing, governor shaft
Plug, pipe, 1/4" (2 used)
Gasket
Pin, dowel (long)
Cover (sub. for AM931T)
Pin, dowel (short) (2 used) (packed 3 in a pkg.)
Washer, lock, 3/8" (5 used)
Screw, cap, 3/8" x 7/8" (5 used)
Bushing, camshaft, front (sub. for AM677T)
Gasket (packed 3 in a pkg.)
Bearing; insert, front main (standard) (2 halves)
Bearing, insert, front main (.003" undersize) (2 halves)
Bearing, insert, front main (. 005" undersize) (2 halves)
Bearing, insert, front main (. 030" undersize) (2 halves)
Bearing, insert, front main (. 033" undersize) (2 halves)
Cap, main bearing (M26T) with shims and set gauge (2 used)
Washer, lock, 5/8" (4 used)
Screw, cap, 5/8" x 2-3/4" (4 used)
Pan, oil (gasoline engine)
Pan, oil (all-fuel engine) (sub. for AM1641T)
Washer, lock, 5/16" (17 used)
Screw, cap, 5/16" x 3/4" (14 used)
Washer, aluminum (sub. for M1038T) (packed 2 in a pkg.)
Plug, drain
Cock, drain (all-fuel engine)
Connector, with nut and ferrule
Bearing, ilnsert; rear main (standard) (2 halves)
Bearing, insert, rear main (. 003" umdersize) (2 halves)
Bearing, insert, rear main (, 005" undersize) (2 halves)
Bearing, insert, rear main (. 030% undersize) (2 halves)
Bearing, insert, rear main (. 033" undersize) (2 halves)
Pipe, oil
Plug, pipe; 1/8" (2 used) (sub. for L756T)
Plug, Welch, 9/16"
Nut, hex., (special)
Screw, set, 1/2" x 1-1/8"
Screw, cap, 1/2" x 2-1/4" (2 used)
Bushing, camshaft, rear (sub. for AM682T)
Plug, cup
Screw, cap, 1/2" x 3" (2 used)
Nut, hex., 1/2" (2 used)
Gasket
Cover (sub, for AM1088T)
Screw, cap, 5/16" x 7/8% (3 used)
Cap, filler, with dipstick (sub. one AT11968T and one T12752T)
Neck, filler (sub. one AT11968T and one T12752T)
Gasket

DA AQA 11D A2\ Tielhha 1o TT © A

10-3



10-4 Tractors -- 320 and 330 Series

CRANKSHAFT, CONNECTING RODS, PISTONS, AND ASSOCIATED PARTS

29 28 27




Tractors -- 320 and 330 Series 10-5

CRANKSHAFT, CONNECTING RODS, PISTONS, AND ASSOCIATED PARTS -- Continued

Key
1
2

19

20

21
22
23
24
25
26
27
28
29

Part No.

M
AM
AM
AM
M
M
M
M
AM

AM

12H

67 T

1625 T
1637 T
1638 T
1837 T
1838 T
1839 T
35T
225 T

1782 T

711 T
41T
1846 T
2576 T
77 A
721 T
3012 T
1900 A
4187 T
17T
4126 T
220 T
18T
19T
724'T
725T
726 T
3168 T
3169 T
718 T
716 T
717 T
1783 T
1784 T
3166 T
3167 T
718 T
719 T
720 T
3170 T
3171 T
16T
768 T
902 T
4152 T
4155 T
2653 T
785 A
303 A
1198 T

Serial No.

)
)
)

(
(
( )
( )
(

( )
( )
( - )
( -320854)
(

320855~ )

- )
-320854)
320855~ )

- )

- )
-~320854)
320855~

LI ]

LI

LI T
N N M N s RPN NS e P

-320854)
-320854)
~320854)
(320855-
(320855-
(320855-
(320855-

PN TNAN AN TN AN A N o T .

LI B

[

(I}

Description

Ring, snap (4 used) (packed 2 in a pkg.)

Rings, piston (set of 8) (4" standard) (includes all rings)

Rings, piston (set of 8) (, 020" oversize) (includes all rings)

Rings, piston (set of 8) (. 040" oversize) (includes all rings)

Piston (4" standard) (2 used)

Piston (. 020" oversize) (2 used)

Piston (. 040" oversize) (2 used)

Pin, piston (sub. for AM813T) (packed 2 in a pkg.)

Rod, connecting (M29T) with bolts, hex. nuts, pin bushings, and
lock nuts (2 used) (sub. for AM714T)

Rod, connecting (M1691T) with bolts, hex. nuts, pin bushings, and
lock nuts (2 used)

Bushing (2 used)

Bolt (special) (4 used)

Bolt (special) (4 used)

Nut, hex., 7/16" (4 used) (packed 5 in a pkg.)

Key, Woodruff, 3/16" x 3/4"

Crankshaft (M450T) with gear, Woodruff key, and dowel pin

Crankshaft (M3114T) with gear, Woodruff key, and dowel pin

Screw, cap, 5/16" x 3/4" (5 used)

Lock (5 used) (packed 5 in a pkg.)

Pin, dowel

Pin, dowel (2 used)

Seal; oil (sub. for AM727T)

Plate (sub. for AM728T)

Gasket

Bearing, insert, rear main (standard) (2 halves)

Bearing, insert, rear main (. 003" undersize) (2 halves)

Bearing, insert, rear main (. 005" undersize) (2 halves)

Bearing, insert, rear main (. 030" undersize) (2 halves)

Bearing, insert, rear main (. 033" undersize) (2 halves)

Bearing, insert, connecting rod (standard) (2 halves) (2 used)

Bearing, insert, connecting rod (. 003" undersize) (2 halves) (2 used)

Bearing, insert, connecting rod (. 005" undersize) (2 halves) (2 used)

Bearing, insert, connecting rod (standard) (2 halves) (2 used) '

Bearing, insert, connecting rod (.003" undersize) (2 halves) (2 used)

Bearing, insert, connecting rod (.030" undersize) (2 halves) (2 used)

Bearing, insert, connecting rod (.033" undersize) (2 halves) (2 used)

Bearing, insert, front main (standard) (2 halves)

Bearing, insert, front main (. 003" undersize) (2 halves)

Bearing, insert, front main (, 005" undersize) (2 halves)

Bearing, insert, front main (. 030" undersize) (2 halves)

Bearing, insert, front main (. 033" undersize) (2 halves)

Gear (sub. for AM722T)

Thrower, oil

Cover (sub. for AM9231T)

Gasket :

Plate

Seal, oil

Nut, hex., 5/16% (3 used)

Washer, lock, 5/16" (3 used)

Washer, plain (3 used)

DA _AQK (1D &2V T ialaa 2 TT © A



10-6

Tractors -- 320 and 330 Series

CYLINDER HEAD, VALVES, AND OPERATING PARTS




Tractors -- 320 and 330 Series

10-!

oy
-

-
8]

N DN DD b el e [ =
o> N=OWVONO Ulh [\V] [@RVoNo T o)) m#wm.—:ﬁ
~

NN
U h W

WNDDNN
O VNS

31
32
33
34
35
36
37
38

39
40
41
42
43

45
47

CYLINDER HEAD, VALVES, AND OPERATING PARTS -- Continued

Part No.
AM 669 T
14H 807 A
L 4183 T
M 282 T
AM 275T
AT 10797 T
AM 1000T
M 230 T
24H 1219 A
M 284 T
M 283 T
AM 274 T
M 74T
14H 469 A
AM 2737
AM 271 T
AM 272T
M 81T
M 72T
M 76 T
B 367 R
H 118 RT
M 102 T
M 105 T
M 40T
M 30T
M 1528 T
M 285 T
T 11170 T
26H 77 A
M 13T
AM 2397
AM 2115T
AT 10200 T
AT 10202 T
M 460 T
AM 240T
M 100 T
M 101 T
M 3414 T
M 108 T
M 762 T
AM 3631 T
M 761 T
M 112 T
19H 2284 A
M 49T
M 22T
M 511 T
M 1845 T
M 510 T
M 12T

S~~~

—~ TN AN AN AN TN AN A AN N AN AN N A i e £ P P PN P

e R T T T N —~

e e S L

330000~

Serial No.

=329999

NP et N Nt

[ T T I N IR TR N S B S}

-329999

=

D NG N N B M | N N e e et N MDD D N P N e MR et e |

-329999)
- )
-329999)

LI I B

LI S A N I R O I

e et e N P N P NPUED P NN D S N

Description

Cap, breather

Nut, hex., 7/16" (4 used)

Retainer, seal (2 used)

Seal (2 used) (packed 2 in a pkg.)

Cover (sub. for AM670T)

Cover

Wrench, spark plug

Gasket (packed 5 in a pkg.)

Washer, plain, 7/16" x 1" x ,075" (2 used)

Stud, rear

Stud, front

Cap (2 used)

Screw, adjusting (special) (4 used)

Nut, hex., jam, 7/16" (4 used)

Arm, rocker, exhaust (2 used) (sub. for AM672T)

Bracket (2 used) (sub. for AM683T)

Arm, rocker, intake (2 used) (sub. for AM671T)

Spring

Shaft

Spring

Lock (8 used)

Cap (4 used)

Spring (4 used)

Cup (4 used)

Guide, valve (4 used)

Rod, push (gasoline engine) (4 used)

Rod, push (all-fuel engine) (4 used)

Screw, cap (special) (7 used) (packed 5 in a pkg.)

Washer, plain, special (7 used) (sub. for M3244T) (packed 7 in a pkg.)

Key, Woodruff, 3/16" x 3/4"

Plate, thrust

Head, cylinder (M56T) with valve guides and expansion plug (gasoline
engine) (sub, for AM674T)

Head, cylinder (M2340T) with valve guides and expansion plug
(all-fuel engine)

Head, cylinder (MS6T) with valve guides and expansion plug
(high-altitude gasoline engine)

Head, cylinder (M2340T) with valve guides and expansion plug
(high-altitude all-fuel engine)

Plug, expansion, 1-1/4"

Gasket (packed 3 in a pkg.)

Valve, intake (2 used) (sub. for AM675T)

Valve, exhaust (2 used) (sub. for AM676T)

Follower, cam (4 used)

Plug

Bushing, camshaft, rear (sub. for AM682T)

Camshaft, with oil pump drive gear (sub, for M11T, M3908T, and
AMS681T)

Bushing, camshaft, front (sub. for AM677T)

Lock (sub. for AM680T) (2 used) (packed 3 in a pkg.)

Screw, cap, 3/8" x 7/8" (2 used)

Gear, camshaft (sub. for AM678T)

Ring, snap (packed 20 in a pkg.)

Screw, cap, 1/4" x 3/4" (special) (2 used)

Coupling

Pin, dowel

Washer

PCad0A={12-A3) Titha in TT S A



Tractors -- 320 and 330 Series

10-8

LUBRICATING OIL PUMP AND FILTER

»22




Tractors -- 320 and 330 Series 10-6

<

> - - > |l el alaks!
zzzzzmzzzzzzgzgggzzzg Z%’

WRNNNAUNDNRNN D F b b s o e =
QWO NAOAUIRWNFRL, OVWOINOAUTIAWNROWVOINOUMIAW N

15H

19H

19H
31 12H
32 AM
33 AP
34 AT
35 T
36 14H
37 0o
38 AT
39 12H
40 14H
41 M
oe AM
oo AM

Part No.

52 A
75T
186 T
4122 T
754 T
4232'T
752 T
4233 T
730 T
229 T
73T
39T
302 A
1914 A
230 T
80T
2020 A
94T
93T
91T
90T
293 T
236 T
1111 RT
88T
95 T
96 T
97 T
59T
604 A
1800 A
1800 A
304 A
284T
17671 H
10415 T
11235 T
812 A

00000000

10616 T
295 A
631 A

1304 T
228T
3014 T

LUBRICATING OIL PUMP AND FILTER -- Continued

Serial No.
- )
~320895
320896~

LI I I A )

¢t 9 ¢ 88 ¢ p s B B OB O

LI T A O

=

-329999
330000~

)
)
)
)
)
)
)
)
)
)
i
)
)
)
)
)
)
?
)
)
)
)
)
)

)
- )
-329999
(330000- %
(330000- )
(330000~ )
(330000~ )
(330000 )
)
|
)
)

AN AN TN N NN SN AN AN N N N PN . P N P P N PN P o e e T o,

(330000~
(330000

(330000-
(330000~

( =320895
(320896-

Description
Pin, groov-, 5/32" x 1"
Gear, drive (sub. for AM729T)
Gear, drive
Plug, regulating
Gasket
Washer (approx. 2 used) (packed 3 in a pkg.)
Spring
Piston
Body (M38T) with idler gear shaft
Shaft, drive (M71T) with pumping gear (sub. for AM731T)
Gear, idler (sub, for AM732T)
Cover (sub. for AM733T)
Washer, lock, 1/4" (4 used)
Screw, cap, 1/4" x 1" (4 used)
Strainer (sub. for AM734T)
Lock
Screw, cap, 5/16" x 1/2"
Nut

Gasket

Washer (packed 2 in a pkg.)

Spring

Plate, upper sealing (sub. for AM735T)

Case, oil filter, complete (sub. for AM738T)

Element, filter (packed 4 in a pkg.)

Plate, lower sealing

Stud

Gasket (packed 3 in a pkg.)

Gasket

Base (sub. for AM736T)

Plug, drain, sq, hd., 1/4"

Screw, cap, 3/8" x 1-1/2" (3 used)

Screw, cap, 3/8" x 1-1/2" (2 used)

Washer, lock, 3/8" (3 used)

Gauge, oil pressure (sub. for AM737T)

Sending umit, oil pressure

Gauge, oil pressure

Stud

Nut, hex., 3/8"

Wire, lead, 4-1/2" (make from R32007R wire, R32016R spade, and
R32018R eyelet from wire repair kit) (sub, for AT10437T)

Strap, mounting

Washer,; lock, No, 10 (2 used)

Nut, hex., No., 10 (2 used)

Washer, plain, special (packed 2 in a pkg.)

Oil pump, complete (sub. for AM739T)

Oil pump, complete

DA _AQA /1D _A2N Titha 34 TT € A



15-2

Tractors -- 320 and 330 Series

MUFFLER AND MANIFOLD

m»hwl\-’hl-n?s

N o

8

9
10
11
12
13
i4
15
16
17
18

19

20

21
22

14

y Part No.
AM  364T
14H 813 A
12H 293 A
L 853 T
AM 315T
AT 10917 T
19H 1740 A
M 408 T
T 10967 T
M 1526 T
19H 1821 A
19H 2058 A
M 410 T
12H 304 A
19H 1731 A
M 1861 T
AM 2218 T
19H 1740 A
12H 293 A
14H 813 A
AM 2220T
AT 10523 T
AM 2219 T
AM 3246 T
AT 10610T
AT 14300T
AT 10523 T
AT 10646 T

T 102

Serial No.
~329999)
- )

-

-329999)
330000~ )

- )

~329999)
330000~

-329999)

P s S~ e~

-329999
330000-

-329999)
(330000- )
( -329999)

(330000~
(330000~
(330000- )

[}
P A A e

P i e e e e

§
(e8]
N
%}
©
)

N o

5
form——22
6
Q
4 @A
8 9 8 hfj:
Description

Muffler, with mounting flange (sub. for AM625T)
Nut, hex., 7/16" (2 used)

Washer, lock, 7/16" (2 used)

Washer, plain (4 used)

Baffle, heat

Baffle, heat

Screw, cap, 7/16" x 1-3/4" (2 used)

Manifold (gasoline) (sub. for AM626T)

Manifold (gasoline)

Manifold (all-fuel) (sub. for AM1627T)

Screw, cap, 7/16" x 1-1/4" (3 used)

Screw, cap, 7/16" x 3=3/4"

Gasket

Washer, lock, 3/8" (2 used)

Screw, cap, 3/8" x 1" (2 used)

Gasket, manifold (sub. for M409T) (packed 3 in a pkg.)
MUFFLER, ATTACHMENT, SPECIAL EXHAUST SILENCER
Screw, cap, 7/16" x 1-3/4" (2 used)

Washer, lock, 7/16" (2 used)

Nut, hex., 7/16" (2 used)

Pipe, exhaust, assembly

Pipe, exhaust, assembly

Muffler

Muffler, special exhaust silencer

Cover, exhaust, muffler

Cover, exhaust muffler

Pipe, exhaust

Muffler, with clamp

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.




Tractors -- 320 and 330 Series

ORCHARD MUFFLER ATTACHMENT
(Serial No. 320001-329999)

53588 15
Key Part No, Serial No. Description
i M 1093 T ( ~-329999)  Screw, sheet metal, No. 10 x 5/8" (3 used)
2 M 1094 T ( -329999)  Nut, speed (3 used)
3 M 1519 T ( =329999) Cover (2 used)
4 14H 813 A ( ~329999)  Nut, hex., 7/16" (3 used)
5 12H 293 A ( ~329999)  Washer, lock, 7/16" (3 used)
6 AM 2835T ( =329999)  Pipe, exhaust (M3030T) with stud
7 M 1202T ( ~329999)  Stud
8 L 853 T ( =329999)  Washer, plain (special) (2 used)
9 19H 1899 A ( -329999 Screw, cap, 7/16" x 2"
10 L 852 T ( =329999 Nut, hex. (special) (packed 5 in a pkg.)
11 M 1201 T ( ~329999)  Sleeve
12 19H 1189 A ( -329999)  Screw, cap, 7/16" x 3-1/4"
13 19H 1740 A ( -329999)  Screw, cap, 7/16" x 1-3/4" (2 used)
14 AM 364 T ( -329999)  Muffler (sub. for AM625T)
i5 12H 303 A ( =329999)  Washer, lock, 5/16"
16 14H 785 A ( -329999)  Nut, hex., 5/16"
17 M 1196 T ( =329999)  Deflector (sub, for AM1214T)
18 19H 1789 A f

-329999; Screw, cap, 5/16" x 1-3/8"

oo AM 2833 T =329999 MUFFLER ATTACHMENT, ORCHARD, LESS MUFFLER

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC=d96=(12-63) T.itho in TT. S_ A



15-4 Tractors -- 320 and 330 Series
REAR EXHAUST ASSEMBLY
1
T 7970
Key Part No. Serial No. Description
1 M 1093 T ( -329999)  Screw, sheet metal, No. 10 x 5/8" (3 used)
2 M 1094 T ( - )  Nut, speed (3 used).
3 M 1519T ( -329999)  Cover (2 used)
M 1519T (330000- Cover (1 used)
4 AM 2922T ( -329999)  Pipe, exhaust (M3115T) withstud
AT 11039 T (330000~ )  Pipe, exhaut (T11007T) with stud
5 14H 813 A ( - y Nut, hex., 7/16"
6 12H 293 A ( - ) Washer, lock, 7/16"
7 L 853 T ( - }  Washer, plain, special (3 used)
8 19H 1899 A ( - Screw, cap, 7/16" x 2"
9 M 1201 T ( —329999; Sleeve
T 11210T (330000~ ) Sleeve
10 M 1202T ( - ) Stud
i1 L 852 T ( - )  Nut, special
12 19H 1189 A ( - ) Screw, cap, 7/16" x 3-1/4"
13 19H 1849 A ( - y Screw, cap, 5/16" x 1-1/4" (3 used)
14 14H 785 A ( - } Nut, hex., 5/16" (3 used)
15 12H 303 A ( - Washer, lock, 5/16" (3 used)
16 M 3119T ( - ? Clamp (2 used)
17 M 3116 T ( - )  Tube, exhaust
18 14H 812 A ( - y Nut, hex., 3/8"
19 12H 304 A ( - } Washer, lock, 3/8"
20 24H 1303 A ( - }  Washer, plain, 13/32" x 11/16" x . 060"
21 3H 1519 A ( - Bolt, carriage, 3/8" x 1"
22 M 3118 T ( - } Bracket
23 AT 203T ( - )  Muffler
24 M 3117 T ( - )  Pipe, tail




Tractors -- 320 and 330 Series

15-

[4,]

HORIZONTAL MUFFLER ATTACHMENT
(Serial No. 330000-up)

1

4
3 \
NN %
QQ ya
T 9009
Key Part No. Serial No. Description
1 AT 10899 T (330000~ )  Muffler
2 14H 785 A (330000- ) Nut, hex., 5/16"
3 12H 303 A (330000= ) Washer, lock, 5/16"
4 19H 1789 A (330000~ } Screw, cap, 5/16" x 1-3/8"
5 M 3403 T (330000~ )}  Deflector, exhaust
.o AT 10898T (330000~ ) MUFFLER ATTACHMENT, HORIZONTAL

AIR CLEANER

Key Part No. Serial No. Description
1 AM 371 T ( o % Cap (sub, for AM467T)
2 AT 10831 T ( e Air cleaner, complete (sub. for AM3527T)
3 AB 1629 R ( - ) Clamp
4 AM  468T ( @ Cup (sub, for AM465T)
5 M 3058°T ( - ? Clamp
6 12H 303 A ( - )  Washer, lock, 5/16"
7 144 785 A ( - ) Nut, hex., 5/16"
8 19H 1900 A ( - $ Screw, cap, 5/16" x 3/4"
9 14H 812 A ( - ) Nut, hex., 3/8"
10 12H 304 A ( - } Washer, lock, 3/8"
11 24H 1303 A ( - ) Washer, plain, 13/32" x 11/16" x . 060" (2 used)
12 19H 2023 A ( - ) Screw, cap, 3/8" x 3-1/4"
i3 AR 21840 R ( - }  Clamp, upper (sub., for M2392T)
14 M 412'T ( - ) Hose
15 AR 21840 R ( - y Clamp, lower (sub. for M2393T)
16 AT 16840 T ( - Cover assembly (sub. for AM3773T)
17 AM 3772T ( - g Body assembly
18 AT 16841 T ( - j  Sleeve assembly (sub. for AM3774T)
19 AT 16837 T ( - ) PRE-CLEANER ATTACHMENT (sub, for AM3672T)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

™A AANL /4R £O\ T V.- . TY © A



15-6 Tractors -- 320 and 330 Series

GOVERNOR ASSEMBLY

Key Part No. Serial No. Description
i AM 297 T ( = )  Shaft (M273T) with weight carrier, thrust washer, gear, and weights
(sub. for AM745T)
2 L 4129 T ( - )  Pin, dowel, long
3 M 276 T ( - ) Gasket (packed 2 in a pkg.)
4 L 4128 T ( - )  Pin, dowel, short (packed 3 in a pkg.)
5 L 4266 T ( - )  Bushing
6 L 4177 T ( - )  Washer, thrust (packed 3 in a pkg.)
7 L 4188 T ( - )  Pin (2 used) (packed 2 in a pkg.)
8 M 275T ( - ) Weight (2 used) (sub. for AM743T) (packed 2 in a pkg.)
9 30H 7A ( - Plug, expansion, 5/8" (2 used)
10 AL 2691T ( - § Bearing, thrust, with bushings
11 L 4158 T ( - )  Fork
12 25H 50 A ( - Pin, groov-, 5/32" x 3/4"
13 AM 1792 T ( - } Case, governor (M1709T) with bushings and front expansion plug
14 L 4265 T ( - ) Bushing
15 30H 9A ( = ) Plug, expansion, 3/4"
16 12H 304 A ( - ) Washer, lock, 3/8" (3 used)
17 19H 1732 A ( - Screw, cap, 3/8" x 1-1/4" (3 used)
18 L 4176 T ( - ) Seal
19 L 4183 T ( - ) Retainer
20 AM 295T ( - ) Lever
21 AM 3451 T ( - )  Lever and shaft assembly
22 L 4197 T ( - )  Spring (packed 3 in a pkg.)
23 AM 3577T ( - ) Case, governor (M1709T) with lever assembly




Tractors -- 320 and 330 Series 15-

10
11
12
i3
14
i5
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

WoONOG U AW NH?
<
2222232

THROTTLE, CHOKE AND STARTER CONTROLS
(Serial No. 320001-329999)

25 16 24

|\

Part No. Serial No. Description

34H 62 A ~320999)  Pin, roll, 5/32" x 1-1/4" (2 used)

(
1758 T ( -325000) Lever, control
4324 T (325001-329999)  Lever, control
1860 T ( -329999)  Disk, friction (2 used) (packed 4 in a pkg.)
1859 T ( =329999) Washer, thrust
1858 T ( ~329999)  Spring
1857 T ( =329999) Washer, retaining
1855 T ( -329999) Rod, control
T 10906 T ( -329999)  Bracket (sub, for M1061T and AM492T)
11H 236 A ( =329999)  Pin, cotter, 1/8" x 1"
19H 2127 A ( «329999) Screw, cap, 5/16% x 7/8" (2 used)
12H 303 A ( ==329999§ Washer, lock, 5/16" (2 used)
M 280 T ( =329999 Anchor
L 4197 T ( -329999)  Spring (packed 3 in a pkg.)
24H 1325 A ( =329999§ Washer, plain, 15/32" x 59/64" x .060" (2 used)
M 278'T ( ~329999 Rod, governor, connecting
14 860 A ( =329999) Nut, hex., 1/4" (2 used)
12 302 A ( =329999)  Washer, lock, 1/4"
14H 611 A ( =329999) Nut, hex., jam, 5/16"
22H 684 A ( =329999 Screw, set, 5/16" x 1~3/4"
L 987 T ( -329999 Yoke
L 985 T ( =329999)  Pin (packed 2 in a pkg.)
11H 231 A ( «329999) Pin, cotter, 1/16" x 1" (2 used)
14H 631 A ( -329999 Nut, hex., No. 10
AL 2096 T ( -329999}  Joint, ball
M 277 T ( -329999) Rod, carburetor connecting
11H 233 A ( =329999 Pin, cotter, 3/32" x 1/2" (2 used)
1880254 ( -329999 Pin.furnished by John Deere Waterloo Tractor Works
M 1863 T ( =329999) Lever
M 1864 T ( -329999) Rod, starter
14H 774 A ( =329999) Nut, hex., jam, 3/8"
M 302 T ( -329999)  Grommet, rubber
M 2544 T ( -329999) Knob
AM 1799 T ( -329999)  Control, choke

DA _AQK (1D A2\ TithaAa 3. TT C A



15-8 Tractors -- 320 and 330 Series

THROTTLE, CHOKE, AND STARTER CONTROLS
(Serial No. 330000-up)

T 2823

Part No. Serial No. Description
T 10342 T (330000~ Knob
T 12607 T (330000~ Lever, speed control (sub. for T10904T)
M 3057 T (330000~ Screw, cap, socket head, special
T 111483T (330000~ Washer, thrust
T 10905 T (330000- Shaft, umiversal
34H 104 A (330000~ Pin, roll, 1/4" x 1-3/8"
T 12606 T (330000~ Spring (sub. for T10903T) (packed 2 in a pkg.)
M 1859 T (330000~ Washer, thrust (2 used)
M 1860 T (330000~ Disk, friction (2 used) (packed 4 in a pkg.)
T 11534T (330000~ Pin, groov-, special (sub, for 34H105A)
T 10297 T (330000~ Plate, friction
AT 10757 T (330000~ Joint, universal
34H 58 A (330000~ Pin, roll, 5/32" x 7/8"
34H 28 A (330000~ Pin, roll, 3/32" x 7/8"
T 11193 T (330000~ Rod, control
T 10906 T (330000~ Bracket
12H 303 A (330000~ Washer, lock, 5/16" (2 used)
19H 2127 A (330000~ Screw, cap, 5/16" x 7/8" (2 used)
L 4197 T (330000~ Spring (packed 3 in a pkg.)
24H 1325 A (330000~ Washer, plain, 15/32" x 59/64" x . 060" (2 used)
M 278 T (330000~ Rod, governor connecting
12H 302 A (330000~ Washer, lock, 1/4"
14H 860 A (330000~ Nut, hex., 1/4" (2 used)
14H 611 A (330000~ Nut, hex., jam, 5/16"
22H 684 A (330000~ Screw, set, 5/16" x 1-3/4"
14H 631 A (330000~ Nut, hex., No. 10
L 987 T (330000~ Yoke
L 985 T (330000~ Pin (packed 2 in 2 pkg.)
11H 231 A (330000~ Pin, cotter, 1/16" x 1" (2 used)
AL 2096 T (330000- Joint, ball
M 277 T (330000~ Rod, carburetor connecting
11H 233 A (330000~ Pin, cotter, 3/32" x 1/2" (2 used)
14H 774 A (330000~ Nut, hex., jam, 3/8"

WWEWWWWRNNNNDNNDN DN N F e b Db e e b = =
U!.thHOlOm\IO\UI.huJNHO\OOO\l@UlJ;wNHOWmﬂO\m#wNHQ

AM 1799 T (330000~ Control, choke, with nut
M 2544T (330000~ Knob
3 T 10610 T (330000~ Grommet
37 T 10437 T (330000~ Rod, starter
38 1880254 (330000~ Pin (order from JDWTW)
39 M 1863 T (330000~ Lever

" e e et e PRI VP e SN St P L W xS D NP NP NP W et NG P e D T st NN N N St B

40 T 10859 T (330000~ Loom, choke cable

—am Am~ sAR FAN T T L XYY O A



Tractors -- 320 and 330 Series

15———=%
16/'09
Key Part No. Serial No. Description
i M 315 T ( - ) Stud, fastener, short (for rigid receptacle) (9 used) (packed 2 in a pkg.)
M 322 T ( - ) Stud, fastener, long (for floating receptacle) (2 used) (packed 2 in a pkg
2 M 316 T ( - )  Pin; cross (11 used) (packed 2 in a pkg.)
3 16H 87 A ( - ) Rivet, ctsk. hd., 1/8" x 1/4" (24 used)
4 AM 635T ( ® )  Receptacle, rigid, with rivets (10 used) .
AM 636T ( B j  Receptacle, floating, with rivets (2 used)
5 12H 304 A ( = }  Washer, lock, 3/8" (6 used)
6 19H 1944 A ( - )  Screw, cap, 3/8" x 2-3/4"
7 19H 1731 A ( } Screw, cap, 3/8" x 1% (3 used) (gasoline engine)
19H 1731 A ( ~32999%)  Screw, cap, 3/8% x 1" (2 used) (all-fuel engine)
19H 1139 A ( =329999y  Screw, cap, 3/8" x 1-1/8" (1 used) (all-fuel engine)
8 AM 638T ( - }y  Manifold, outlet (M1520T)
9 M 262 T ( - y  Gasket (2 used) (packed 2 in a pkg.)
10 AR 21840 R ( = ? Clamp (2 used) (sub. for AL20103T)
i1 M 263 T ( - Hose
12 AM 1771T ( -329999)  Radiator
AT 10832 T (330000~ )y Radiator
i3 AL 2275T ( - y  Cap, radiator
14 144 786 A ( - }  Nut, hex., 1/4" (4 used)
15 12H 302 A ( - )}  Washer, lock, 1/4" (4 used)
16 19H 1791 A - Screw, cap, 1/4" (4 used)
17 AM 2852T ? -329999; Support, upper radiator, with radiator mounting cushions and sheet
metal receptacles
AT 10693 T (330000~ ) Support, upper radiator, with radiator mounting cushions and sheet
metal receptacles
18 19H 1900 A ( - }  Screw, cap, 5/16" x 3/4" (4 used)
19 12H 303 A ( - Washer, lock, 5/16" (4 used)
20 AM 298T ( - ? Bracket, with. cushion (2 used)
21 16H 173 A ( - ) Rivet, flat head, 5/32" x 3/8" (16 used)
22 AM 640T ( - )}  Cushion, with rivet (4 used)
23 AR 21840 R ( - } Clamp (4 used) (sub. for AL20104T)
24 L 4576 T ( - ) Hose (2 used)
25 M 265 T ( - ) Tube
26 AM 2780 T ( - )y Cock, drain
27 M 264 T ( - ) Gasket
28 M 2946 T ( - )  Elbow
29 19H 1732 A ( - Screw, cap, 3/8" x 1-1/4" (2 used)
30 M 1527 T ( -329999; Bracket, front starting tank (all-fuel engine)

RADIATOR AND ASSOCIATED PARTS

T 9011

24 23 25

» g, |
|

10 11 10 12

2 // 4

16

23 24 23

C

DA _AQAR 14D A2\ T ielham 1 TT C A

20-1



20-2 Tractors -- 320 and 330 Series
RADIATOR SHUTTER ATTACHMENT
2
4__/.;
T 797\{
Key Part No. Serial No. Description
1 AM 2057 T ( - ) Radiator shutter assembly
2 AM 2058T ( - )  Control, radiator shutter
3 M 2279T ( - ) Loom, shutter control
4 M 1093 T ( - ) Screw, shutter assembly to radiator assembly, No. 10 x 5/ 8"

self-tapping sheet metal screw (6 used)




Tractors -- 320 and 330 Series

20-3

~

D b b e b b b b b e =
QLN WNEROWVEENO UTHWNR p

S

N
w

24

Part No.
14H 488 A
M 2397 T
11H 237 A
M 1803 T
12H 304 A
19H 1731 A
14H 611 A
22H 684 A

ooooooooo

M 1900 T
M 1862 T
19H 1740 A
12H 293 A
34H 120A
M 1766 T
M 4341 T
M 1437 T
AT 237 T
AM 3844 T
AM 1810T
26H 20 A
M 4150 T
12H 11 A
19H 1732 A

FAN ASSEMBLY

Serial No.

( -
¢
( - )
( - )
( - )
( - )
( - )}
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( -

( =322509
(322510~ )
( ~322509)
( -322509)
(322510~ )
( - )
(322510-
(322510~ ;
(322510~ )
(322510~ )

Description
Nut, hex., jam, fan to fan bracket -
Washer; fan to fan bracket (2 used)
Pin, cotter, fan shaft, 1/8" x 2"
Bracket, fan
Washer, lock, 3/8" (2 used)
Screw, cap, 3/8" x 1" (2 used)
Nut, hex., jam, 5/16"
Screw, set, 5/16" x 1-3/4"
Sleeve, bracket
Washer, rubber
Ring, snap
Shaft, bearing assembly
Hub and pulley assembly
Blade assembly, fan
Cap, front
Rivet (4 used)
Belt, fan
Belt, generator
Screw, cap, 7/16" x 1-3/4" (2 used)
Washer, lock, 7/16" (2 used)
Pin, roll, 5/16" x 2"
Pulley, fan drive
Pulley, fan drive
Pin, starting crank
Crank, with pin
Crank, with pin
Fan assembly, complete
Key, Woodruff, 3/16" x 1"
Jaw, starting crank
Washer, lock, 3/8" (2 used)
Screw, cap, 3/8" x 1-1/4" (2 used)

PC-496-(12-63) Litho in U. S_A.



25-2

Tractors -- 320 and 330 Series

T 9045

CARBURETOR




Tractors -- 320 and 330 Series 25-3

CARBURETOR -- Continued

43 L S87 T
44 R 10134 R

- )  Ferrule, fuel line (2 used)
- ? Plug cup, throttle shaft hole (gasoline only) (sub. for 55-358)

Key Part No. Serial No. Description
1 227-1060 ( - )  Body, carburetor assembly (gasoline)
227-1257 ( -329999)  Body, carburetor assembly (all-fuel)
2 15-A85 ( - )  Screw, with lock washer, No. 12 x 3/4", fill, hd. (4 used)
3 14-213 ( - )y Fly, throttle
4 15-483 ( - ) Screw, with lock washer, No. 6 x 1/4" (4 used)
5 M 410 T ( - )  Gasket, carburetor to manifold
6 21H 977 A ( - )} Screw, throttle adjusting, No. 8 x 3/4", fill. hd.
7 R 10104 RT ( - ) Spring, throttle adjusting stop screw (sub. for 24-262)
8 13-831 ( - )}  Shaft, throttle
9 55-261 'f* ( - ) Retamer, throttle shaft seal (packed 2 in a pkg.)
10 44-38 % ( - ? Packing, choke shaft (packed 5 in a pkg.)
11 67-523 ( - Elbow and strainer assembly, fuel, with ferrule and brass nut
12 43-33 $*  ( - } Needle, idle adjusting
13 24-340 % ( = )} Spring, idle adjusting needle
14 49-285 F*  ( - ) Jet, idle
15 49-218 ¥ ( - )} Jet, economizer (gasoline)
49-145 * ( -329999? Jet, economizer (all-fuel)
i6 16-A41 ( - Gasket, carburetor body to bowl (packed 5 in a pkg.)
17 46-A11 ( - ) Venturi
18 Gecescnas ( )  Gasket, float valve seat (order No. 16-654 gasket set)
19 AT 17437 T ( - )}  Float valve, seat and gasket assembly (sub, for 233-543)
20 R 10211 R$*  ( - ) Shaft, float (sub. for 32-16)
21 30-739 ( - )  Float and lever assembly (sub. for 30-631)
22 21H 996 A ( - )} Screw, mach., No. 8 x 3/8" (sub. for 15-A93 and AR10303R)
12H 290 A ( - ) Washer, lock, No. 8
23 24-A3 % ( = )}  Spring, choke return
24 21H 971 A ( - % Screw, with lock washer, No. 8 x 5/16", fill. hd. (2 used)
25 28-49 ( - Swivel, choker
26 R 10185R ( ) Cotter, choker swivel, hair pin (sub, for 82-16)
27 AT 17926 T ( y  Shaft, choker (mcludes one 21H971A one 28-49, and one 82-16) (sub.
for 26-666)
28 29-538 ( - Bracket, choker (includes one 21H996A and one 12H290A)
29 10-2991 ( - ; Bowl, carburetor
30 cevcanes ( - ) Gasket, main nozzle (order No. 16-654 gasket set)
31 47~ 288 ( - ) Nozle, main (gasoline)
47-380 ( -339999)  Nozzle, main (all-fuel)
32 cocereass ( - ) Gasket, load needle seat (order No. 16-654 gasket set)
33 43-613 ( - j  Needle, main adjusting, seat, packing, and packing retainer
assembly (gasohne)
43-658 ( -329999)  Needle, main adjusting, seat, packing, and packing retainer
. assembly (all-fuel)
34 , 44-51 ¥ ( - }  Packing, load adjusting needle
35 55-285 ( - ) Retainer, load adjusting needle packing
36 44-27 F*  ( - ) Packing, throttle shaft
37 AR 10075 R ( - Cock, drain (sub. for 87-3)
38 95-78 ( - ? Stramer, gasoline drain
39 27 -540 ( - ) Fly, choker
40 AM 808T ( - ) Gasket set for engine tune-up
41 16-654 F*  ( - }  Gasket set for carburetor
42 AM 366 T ( - ) Carburetor, complete (gasoline engine) (sub, for AM771T)
AM 1613 T ( =329999)  Carburetor, complete (all-fuel engine) (sub. for AM1639T)
(
os 286-765 g - Repair kit for gasoline carburetor, includes all part Nos. followed
by a dagger (%)
o 286-969 ( -329999)  Repair kit for all-fuel carburetor, includes all part Nos. followed

by an asterisk (%)

DA_AQA 11D A2\ TithAa 1w TT C A



25-4

Tractors -- 320 and 330 Series

FUEL TANK, FUEL FILTER, AND ASSOCIATED PARTS

T 4096

31

30

8/29

~—28

39—

A ANC 14N £ON T fad . ol

TT © A



Tractors --

320 and 330 Series

25-5

m\l@m.hwmr-sg

FUEL TANK, FUEL FILTER, AND ASSOCIATED PARTS

Part No.
M 4400 T
AM 3995 T
M 2308 T
M 4404 T
M 4399 T
AF 2914 R
AM 3892 T
AT 10222T

AT 10710 T
AM 234T
19H 1813 A
19H 1813 A
12H 303 A
14H 785 A
67-523

AM 3994 T
M 4402 T
R 27182 R
L 587 T
L 588 T
AM 1817 T
AL 2730T
AM 635 T
AM 636T
M 1916 T
19H 1731 A
12H 304 A
AM 3437 T
AT 10691 T
R 10188 R
2308 T
2606 T
2773 T
3340 T

886 T

885 T
2607 T
2608 T
3100 T

377 T
1815 T
i814 T
M 3185 T
M 322°T
M 316 T
16H 87 A
15H 253 A
AT 10738 T
AT 10761T
AT 10762T
12H 303 A
19H 1900 A
12H 304 A
19H 1936 A
T 11034 T
T 16055 T
24H 1122 A

EEREEETIERER

Serial No.
(325108~
(325108-
(325108-
(325108~
(325108~
(325108~

-325107)
( -329999)

(330000- )
(325108- )

-329999)
330000~

325108~
325108~
325108~

[ T B

«329999
330000~

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

LI T |

N N M i e e S S N1 i N

-329999)
~329999)

B e L e e o T T B NN

~32410
(330000~
(330000-
(330000~
(330000~
(330000~
(330000~
(330000~
(330000-
( -32510
(330878-

-329999).

Description

Tube, vent drain

Union

Screw, sheet metal, No, 8 x 1/2"

Clamp, tube
Tube, vent

Cap, filler (sub. for AM3992T)

Cap (sub. for AM2307T)

Tank, fuel, with filler cap and pipe plug (sub. for AM2359T and

AM3993T)

Tank, fuel, with filler cap and pipe plug

Elbow, assembly

Screw, cap, 5/16%" x 5/8" (4 used)
Screw, cap, 5/16" x 5/8" (3 used)
Washer, lock, 5/16" (4 used)

Nut, hex., 5/16" (4 used)

Strainer and elbow assembly
Clamp, tube, with speed nut

Bracket, tube support
Screw, sheet metal, No. 8 x 1/2" (sub. for T291T)
Ferrule (2 used)

Nut (2 used) (packed 5 in a pkg.)

Line; fuel, with sleeves

Elbow

Receptacle, rigid, with rivets (10 used)

-- Continued

Receptacle, floating, with rivets (2 used)
Grommet, rubber

Screw, cap, 3/8" x 1" (2 used)
Washer, lock, 3/8" (2 used)
Bracket, front (sub, for AM1812T)

Bracket, front

Clip (sub. for 29-81)

Screw, sheet metal, No, 8 x 1/2"

Clamp, with stud

Nut; thumb
Bowl

Gasket (packed 10 in a pkg )

Screen

Valve, shut-off

Body

Fuel filter assembly
Screw, special (4 used)

Bracket, right rear; with stud receptacle
Bracket, left rear, with stud receptacie

Stud, fastener; short, rigid receptacle (9 used) (packed 2 in a pkg.)
Stud, fastener, long, floating receptacle (2 used) (packed 2 in a pkg.)

Pin, .cross (12 used) (packed 2 in a pkg.)
Rivet, 1/8" x 1/4" (24 used)

Plug, pipe, 1/8"
Bracket, rear, fuel tank (sub. for T10308T)

Bracket, left rear, with stud receptacle
Bracket, right rear, with stud receptacle
Washer, lock, 5/16" (4 used)

Screw, cap, 5/16" x 3/4" (4 used)
Washer, lock, 3/8" (2 used)

Screw, cap, 3/8" x 3/4" (2 used)

Collar, fuel tank
Gasket

Washer, 3/8" x 7/8" x .075" (2 used)

nA~ AN,

AR AT

Yr A A



25-6 Tractors -- 320 and 330 Series

ALL-FUEL ATTACHMENT
(Serial No, -329999)

Part No. Serial No. Description

AL 2275T -329999)  Cap, filler

19H 1813 A =329999) Screw, cap, 5/16" x 5/8" (4 used)

12H 303 A -329999)  Washer, lock, 5/16" (4 used)

i4H 785A =329999)  Nut, hex., 5/16" (4 used)

19H 1139 A =329999) Screw, cap, 3/8" x 1-1/8"

12H 304 A =329999) Washer, lock, 3/8"

AM 1619T =329999 Starting tank assembly (sub, for AM1628T)
AL 2730T =329999 Elbow assembly (2 used)

Key
i (
2 (
3 (
4 (
S (
6 (
7 (
8 (
9 L 587 T ( -329999)  Ferrule, three-way valve (6 used)
10 L 588 T ( -329999)  Nut, three-way valve (6 used) (packed 5 in a pkg.)
i1 AM 2143 T ( -329999)  Line, fuel, with ferrules
12 M 1827 T ( -329999)  Bracket, front
13 AM 2144 T ( -329999) Line, fuel, with ferrules
14 AM 1621 T ( =329999)  Valve, three-way, with three ferrules, three nuts, and yoke assembly
(includes one AM1642T) (sub. for AM1629T)
15 AM 2142T ( -329999)  Line, fuel, with ferrules
16 AM 3438T ( -329999)  Support, fuel tank front, with sheet metal lock receptacles
17 12H 302 A ( =329999)  Washer, lock, 1/4" (2 used)
18 21H 1018 A ( =329999 Screw, mach., 1/4" x 3/8" (2 used)
19 AM 1642 T ( ~-329999 Yoke assembly
20 21H 1066 A ( «329999)  Screw, mach., No. 6 x 1/2"
21 11H 211 A ( ~329999)  Pin, cotter, 1/8" x 3/4" (2 used)
22 M 1535T ( -329999)  Rod, control
23 M 1536 T ( -329999) Grommet
24 M 1541 T ( -329999) Decalcomania on instrument panel




Tractors -- 320 and 330 Series 30-1

CENTER FRAME ASSEMBLY

0\ e I\

13
Key Part No. Serial No, Description
1 AT 10863 T ( - ) Frame, center (T11006T) with clutch throw-out bearing carrier sleeve
and clutch control shaft bushing (sub. for AM3121T)
2 M 3581T { - )  Bushing
3 L 4168 T ( - ) Screw, set, special
4 14 821 A ( - ) Nut, hex. jam, 5/8"
S L 689 T ( - )} Cover
6 21H 1144 A ( - ) Screw; mach,, 1/4"x 1/2"
7 12H 302 A ( = §  Washer, lock, 1/4" (3 used)
8 12H 236 A ( - §  Washer, lock, 3/4" (2 used)
9 19H 1768 A ( - ) Screw, cap, 3/4" x 2" (2 used)
10 M 28T ( - y Cover
11 19H 1227 A ( = )  Screw, cap, 1/4" x 1/2" (2 used)
12 19H 2133 A ( - ) Screw, cap, 5/8" x 4-1/2"
13 19H 2124 A ( - ) Screw, cap, 5/8" x 4-1/4" (2 used)
14 12H 294 A ( - )  Washer, lock, 5/8" (2 used)
IMPLEMENT ATTACHING BRACKETS
Key Part No. Serial No. Description
1 8H 4226 A ( - ) Bolt, mach., 1/2" x 6-1/2"
2 AA 4963 R ( - }  Nut (2 used)
3 M 1554 T ( - ) Washer (2 used)
4 M 1397 T ( - )  Bracket, implement mounting, right (sub. for AM1390T)
5 M 1399 T ( - )} Spacer (S)
6 M 1398 T ( - )  Bracket, implement mounting, left (sub. for AM1391T)
7 144 821 A ( - ) Nut, hex. jam, 5/8" (4 used)
8 19H 1899 A ( - ) Screw, cap, 7/16" x 2" (4 used)
9 M 1400T ( - )}  Stud (2 used)
10 19H 2133 A ( - ) Screw, cap, 5/8"x 4-1/2"
11 12H 294 A ( - ) Washer, lock, 5/8"
12 24H 1375 A ( - ) Washer, plain, 11/16" x 1-1/8" x . 060" (2 used) (S)
13 22H 255A ( - ) Screw, set, 5/8" x 2-1/2" (2 used) -
14 19H 1822 A ( - ) Screw, cap, 7/16" x 1"
15 12H 293 A ( - ) Washer, lock, 7/16"
16 24H 1325 A ( - ) Washer, plain, 15/32" x 59/64" x .060" (U)

e~ an~

f4am ARy T s

Y A A



30-2 Tractors -- 320 and 330 Series

CLUTCH, PROPELLER SHAFT AND FLYWHEEL

Key Part No. Serial No. Description
1 AM 1513 T ( - )  Pin and washer
2 AM 2675T ( - )  Pin and washer
3 M 1842T ( - )  Yoke, throw-out
4 12H 301 A ( - ) Washer, lock, 1/2"
5 14H 809 A ( - Nut, hex., 1/2"
6 M 331T ( - ; Ring, snap (packed 2 in a pkg.)
7 L 853 T ( - )  Washer
8 AM 320T ( - )y Cam
9 M 217 T ( - Sleeve (sub. for AM644T)
10 M 226 T ( - ; Spring
11 M S7T ( - ) Carrier (sub. for AM645T)
12 M 225 T ( - ) Washer, felt
13 AL 2116 T ( - )  Bearing, throw-out
14 19H 1262 A ( - ) Screw, cap, 1/2" x 1-3/8" (4 used)
15 M 23T ( - ) Lock (2 used) (packed 2 in a pkg.) (sub. for AM646T)
16 AM 1592 T ( - ) Flywheel (M1510T) with ring gear (sub. for AM1594T)
17 M 21T ( - Gear, ring (sub. for AM648T)
18 JjD 8511 T ( - g Bearing, ball clutch pilot
19 M 1511 T ( - ) Retainer, grease
20 AM 3183 T ( -321208) Disk, drive, with facings
AM 2575T (321209~ ) Disk, drive, with facings
21 AM 3184 T ( - ) Facings, with rivets (1 set used)
22 AM 227T ( =321208)  Plate, pressure (sub. for AM650T)
AM 2576 T (321209~ )y  Plate, pressure
23 12H 303 A ( - ) Washer, lock, 5/16" (6 used)
24 L 372 T ( - ) Screw, cap, (special) (6 used)
25 L 4043 T ( - ) Rivet (16 used) (packed 20 in a pkg.)
26 T 11700T ( - y . Pin, pivot (3 used) (packed 3 in a pkg.)
27 T 11701 T ( - y  Lever, clutch (3 used) (packed 3 in a pkg.)
28 T 11702 T ( -321208) Spring, cushion (3 used) (packed 3 in a pkg.)
29 AT 11353 T ( -321208)  Bracket and lever service kit
AT 11354 T (321209~ )  Bracket and lever service kit
30 T 11694 T ( - )  Spring, pressure (3 used) (packed 3 in a pkg.)
31 T 11695 T ( - ) Screw, adjusting cap (3 used)
32 14H 882 A ( - Nut, jam (3 used)
33 T 11697 T ( - ; Washer, adjusting screw (3 used)
34 T 11696 T ( - ) Spring, pressure plate return (3 used) (packed 3 in a pkg.)
35 T 11698 7T ( - )  Plate, pressure
36 T 11699 T ( - ) Clip, clutch installation tool (3 used) (use to install replacement

parts under key 22) (packed 3 in a pkg.)

D N R Lo Bl LR RS | R L A Y



Tractors -- 320 and 330 Series 30-:

= ~
O\Om\lcnuw:-wmb-g

11

=
W

Part No.
L 357 T
L 308 T
M 1945 T
L 364 T
11H 206 A
AM 321 T
AM 322T
M 335 T |
M 788'T
M 219 T
19H 1801 A
M 1764 T
12H 304 A
14H 812 A

o~ "~
@4——1\)

CLUTCH PEDAL ASSEMBLY

/w
A

T 7987

Serial No. Description

Ring, snap (2 used)

Washer (2 used)

Shaft, clutch pedal

Pin (2 used)

Pin, cotter, 3/32" x 3/4" (2 used)
Rod

Shaft, clutch control (sub, for AM686T)
Spring, return

Key, special

Bushing

Screw, cap, 3/8" x 2"

Pedal, clutch

Washer, lock, 3/8"

Nut, hex., 3/8"

-

5 &8 @ 8§ 6 8 8 8 8 8 8 B @

P e T D T A
P e N P o e e e Nl NP N s NP P




35-2 Tractors =- 320 and 330 Series

TRANSMISSION HOUSING AND ASSOCIATED PARTS

Key Part No. Serial No. Description
1 25H S0A ( - ) Pin, groov-, 5/32" x 3/4"
2 M 3318T ( - ) Lever, shifter
3 M 121 T ( - )  Washer, felt
4 M 115T ( - )  Bushing
5 M 119T ( - ) Shaft
6 M 123 T ( - ) Lock
7 14H 611 A ( - ; Nut, hex., jam, 5/16"
+ 8 M 3413 T ( - Screw, set, 5/16" x 7/8" (special)
9 M 124 T ( - y Holder, poppet
10 L 754 T ( - ) Gasket, copper
11 L 468 T ( - ) Spring
12 405 R ( - )  Ball (sub. for L467T)
13 M 3874T ( - )  Fork
14 14H 760 A ( - ) Nut, hex., 5/8" (2 used)
15 12H 294 A ( - Washer, lock, 5/8" (2 used)
16 M 14T ( - ; Dowel, . hollow (2 used)
17 M 3209T ( - ) Stud (2 used)
18 M 4005T ( - ) Case, transmission (sub. for M3841T)
19 15H 585A ( - Plug, pipe, 3/4" (2 used)
20 M 3210T ( - ; Stud (8 used)
21 12H 294 A ( - ) Washer, lock, 5/8" (8 used)
22 24H 1368 A ( - ) Washer, plain (2 on each transmission left rear stud) (4 used) (U}
23 14H 760 A ( - Nut, hex., 5/8" (6 used)
24 1L 41267T ( - ; Pin, dowel (2 used)
25 T 12840T ( - Gasket (sub. for M174T) (packed 3 in a pkg.)
26 M 2978T ( - g Bracket, sway brace (S)
27 12H 294 A ( - ) Washer, lock, 5/8" (2 used) (S)
28 19H 1756 A ( - ) Screw, cap, 5/8" x 1-1/2" (2 used) (S)
29 M 2018T ( - )  Bushing (2 used) (sub. for M2038T)
30 15SH 275 A ( - )} Plug, pipe, 1/4"
31 M 2153 T ( - - y  Shaft, brake lock (2 used)

e 4Ar sAaR ,AL T e « TY & a



Tractors -- 320 and 330 Series

35-:

WO oo U b W= EF [
~ Vo]

10
i1
12
13

14
15

16
17
18

19
20

Part No.
M 164 T
M 163 T
M 1682 T
M 1948 T
19H 1944 A
12H 304 A
M 1791 T
M 2165 T
M 808 T
M 809 T
M 810 T
AM 253 T
jD 8205T
jD 8144 T
AT 16611 T
25H 100 A
AT 10444 T
M 165 T
M 254'T
L 495 T
M 4062 T
19H 1139 A
M 4339 T

NN AN TN NN s N~

o~ o~ o~~~ ~—~

|

67593

Serial No.

|- S T T T A T T T T TR T T N |

-322386
322387~

ot

N e e e M S N P P

P WP P P TP WD e D N

DIFFERENTIAL ASSEMBLY

13

Description

Washer, bronze, pinion thrust (2 used)

Pinion (2 used) (sub. for AM664T)

Gear (2 used)

Washer, bronze, gear thrust (2 used)

Screw, cap, 3/8" x 2-3/4" (6 used)

Washer, lock, 3/8" (6 used)

Quill (2 used)

Gasket (2 used)

Shim, .002" (approx. 4 used) (packed 4 in a pkg.)

Shim, ,005" (approx. 6 used) (packed 6 in a pkg.)

Shim, .010" (approx. 12 used) (packed 12 in a pkg.)

Seal; oil (2 used)

Cup, bearing (2 used)

Cone, bearing (2 used)

Shaft, pinion (T18453T) (7 teeth); gear, ring (T18451T) (32 teeth)
(matched set) (sub. for M150T, M4104T, M4395T, and AM3991T)

Pin, groov-, 1/4" x 2"

Cage, differential, with attaching cap screws, double locks and
dowels (sub, for M1681T and AM3795T)

Shaft, pinion

Lock, cap screw (6 used) (sub, for AM668T) (packed 6 in a pkg.)

Screw, cap (special) 3/8" x 1% (10 used) (packed 5 in a pkg.)

Screw, cap (special) 3/8" x 1-1/8" (10 used) (packed 2 in a pkg.)

Screw, cap, 3/8" x 1-1/8" (6 used)

Dowel (2 used) (used when AT10444T has been installed as a replace-
ment part)

sam ,As vl

-



35-4 Tractors -- 320 and 330 Series

TRANSMISSION GEARS AND SHAFTS

A AOZ 14D A2\ Tisha 3.4 TT Q A



Tractors -~ 320 and 330 Series

wmﬂampwmwf
<

15
16
17
18
19

20

21
22
23
24
25
26A
268
27
28
29
30

31
33
34
35

36
37

38
39
41
42
43
45
47

49
50

Part No.
JD 7432 R
JD 8117 T
M 139 T
26H 82 A
T 11999 T
M 141T
JD 7938T
M 571 T
M 555 T
M 143 T
M 144 T
M 162 T
M 146 T
M 147 T
M 148 T
M 149 T
M 47T
12H 304 A
19H 1139 A
AL 2122 T
JD 7262 R
JjD 8230T
JD 7207 R
JD 8194 T
T 11400T
M 131 T
JD 7939 T
M 132 T
M 133 T
M 130 T
M 2663 T
M 134T
JD 8124 T
JD 7443 T
M 126 T
M 127 T
M 128 T
M 234 T
19H 1731 A
AT 16611 T
JD 8123 T
JD 7442T
M 2746 T
M 116 T
M 117 T
M 118 T
M 151 T
M 152 T
M 153 T
M 154 T
M 155 T
M 156 T
M 157 T
JjD 8110R
L 273 T
14H 534 A
11H 237 A
19H 1936 A
M 160 T
M 159 T
340 200A

TRANSMISSION GEARS AND SHAFTS -- Continued

NN LN N AN PN LN TN PN N PN N\ TN TN N NN AN PN P N PN N TN NN NN TN N N

P R S e e N e e e e T T T L T TN

Serial No.

LI R R A T O O T |

LI T R N R T T RN B O N B |

WD R et W Nt i e e Vil PNl et i P P P T s " B it v 5P I NSP vt "t e D ST - i e s ot it N P

P P e N P N e e S N D o U P D s NP i e et et

Description

Cup, bearing (3 used)

Cone, bearing (2 used)

Shaft, input (sub. for AM652T)

Key, Woodruff, 1/4" x 7/8" (2 used)

Washer, rear (sub. for M140T and T'10247T)

Gear, first speed cluster (27 and 36 teeth) (sub. for AM653T)

Bearing (2 used)

Washer, front

Washer, spring

Gear, fourth speed (27 teeth) (sub. for AM654T)

Spacer

Gear, third speed (M145T) (17 teeth) (sub. for AM655T)

Spacer

Shim, .002" (use quantity required) (packed 6 in a pkg.)

Shim, .005" (use quantity required) (packed 6 in a pkg.)

Shim, .010" (use quantity required) (packed 6 in a pkg.)

Quill (sub. for AM656T)

Washer, lock, 3/8" (11 used)

Screw, cap, 3/8" x 1-1/8" (4 used)

Seal, oil

Cup, bearing (S and U)

Cup, bearing (S when equipped with dual touch-o-matic)

Cone, bearing (S and U)

Cone, bearing (S when equipped with dual touch-o-matic)

Washer, spacer (sub. for M135T)

Gear, cluster (20 and 42 teeth) (sub. for AM657T)

Bearing (2 used)

Spacer (sub. for AM658T)

Washer, front

Shaft, power (S) (sub. for AM659T)

Shaft, power (U) (S when equipped with dual touch-o-matic)

Coupling (sub. for AM660T)

Cone, bearing

Cup, bearing

Shim, .002" (use quantity required) (packed 10 in a pkg.)

Shim, .005" (use quantity required) (packed 10 in a pkg.)

Shim, .010" (use quantity required) (packed S in a pkg.)

Cover

Screw, cap, 3/8" x 1" (4 used)

Shaft, output pinion (T18453T) (7 teeth); gear, ring (T18451T) (32
teeth) (matched set) (sub. for M150T, M166T, M4104T, M4395T,
AM1720T, and AM3991T)

Cone, bearing

Cup, bearing

Coupling, power shaft (U)

Shim, .002" (use quantity required) (packed 6 in a pkg.)

Shim, .005" (use quantity required) (packed 6 in a pkg.)

Shim, .010" (use quantity required) (packed 9 in a pkg.)

Gear, second and reverse speed sliding (37 teeth) (sub. for AM661T)

Gear, first and fourth speed sliding (24 teeth) (sub. for AM662T)

Gear, third speed sliding (34 teeth) (sub. for AM663T)

Washer, spacer

Shim, .002" (use quantity required) (packed 6 in a pkg.)

Shim, .005" (use quantity required) (packed 9 in a pkg.)

Shim, .010" (use quantity required) (packed 15 in a pkg.)

Cone, bearing

Washer

Nut, hex., slotted, 3/4"

Pin, cotter, 1/8" x 2"

Screw, cap, 3/8" x 3/4" (3 used)

Cover

Gasket

Pin, roll, 1/4" x 1-3/4" (U)

35-5



35=-6 Tractors ~- 320 and 330 Series
TRANSMISSION TOP COVER AND SHIFTING PARTS
10
N/
20
50045
19 18 13 17

Key Part No. Serial No. Description

1 L 4022 T ( o yJ  Boot (sub. for AL4022T)

2 L 4035 T ( - y  Ring, snap

3 L 4027 T { - ) Bearing

4 T 12550 T ( - y  Lever, shift (sub. for M2751T)

5 19H 1731 A { - ) Screw, cap, 3/8'" x 1" (7 used)

6 12H 304 A ( o y  Washer, lock, 3/8" (7 used)

7 M 1788 T ( - )y Cover

8 M 186 T ( - }  Gasket (packed 5 in a pkg.)

9 M 1970T ( - y  Pin, lock
10 25H 903 A ( - ) Pin, groov-, 7/32" x 1-1/8" (4 used)
11 M 178 T ( - Shifter, third speed (sub. for AM698T)
12 L 468 T ( - ; Spring (3 used)
i3 405 R ( - ) Ball (7 used) (sub. for L467T)
14 M 176 T ( - )y  Shaft, third speed shift
is M 3965T ( - )y Fork, third speed shift (sub. for M177T and AM699T)
16 M 179 T ( - y  Shaft, first and fourth speed shift
17 M 180T ( - y  Pin, inter-lock
i8 M 82T ( - }  Shaft, second speed and reverse shift
19 M 3966 T { - Y Fork, first and fourth speed shift (sub. for M181T and AM700T)
20 M 183 T { e y  Fork, second speed and reverse shift (sub. for AM701T)
21 M 526 T ( - ) Knob




Tractors -- 320 and 330 Series

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
STANDARD

Screw, cap, 5/16" x 1-1/8" (3 used)
Dowel, hollow (2 used)

Bushing (2 used)

Pin, pivot (2 used)

Pin, roll, 5/16" x 1-3/4" (2 used)
Screw, cap, 3/8" x 1" (10 used)
Washer, lock, 3/8" (10 used)

15
Key Part No. Serial No. Description
1 M 2023 T ( - )y Nut, stop (2 used)
2 M 2203 T ( - ) Nut
3 M 2200T ( - )y Stud
4 JD 7797 ( - )  Fitting, grease (2 used)
5 AM 1987 T ( - ) Yoke, anchor assembly, with bushings and grease fittings
6 M 2212T ( - )  Spring
7 M 2211 T ( - ) Screw, cap, special (packed 2 in a pkg.)
8 AM 2053 T ( - ) Cover, rear assembly (M2210T)
9 22H 703 A ( - ) Screw, set, 5/8"x 1-1/2"
10 M 2017 T ( - )y Stud
11 M 170 T ( - ) Bushing (sub. for AM60S5T)
12 AM 253 T ( - ) Seal, oil
13 M 1829 T ( - ) Arm, control
14 12H 303 A ( - ) Washer, lock, 5/16" (3 used)
( - )
( - )
( - )
( - )
( - )
( - )
( - )

TV ANC 4R FON T T L r TY A A



Tractors -~ 320 and 330 Series

oD et fmS =
m:—»o@co\hasmap.wmwg

[N
W

14

SEWY
(%2

3 b b g
O W o~

£

21
22
23
24
25
26

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

Part No.

M 2679 T
M 2711 T
M 3562 T
jD 7759

M 2023 T
M 2203 T
M 2200 T
M 2212 T
M 3579 T
i2H 304 A
19H 1800 A
T 11424 °T
AT 15561 T
1969 1731 A
M 2347 T
12H 293 A
19H 1821 A
M 3577 °T
i2H 317 A
19H 1243 A
M 22117
19H 1815 A
1260 301 A
19K 2023 A
M 3508 T
M 2374 T

N N SN g P T o e P TN L N TN N PN o £ e P P PN

I T T T T A

808 3 &

Serial No.

@
@

N P i B P e 2D KD N R WD oD D N GID N Nl N et Sl oD > N et

Description
Ring, snap (2 used) (packed 10 in a pkg.)
Pin
Yoke, anchor
Fitting, grease
Nut, stop
Nut
Stud
Spring
Arm control
Washer, lock, 3/8" (14 used)
Screw, cap, 3/8" x 1-1/2" (3 used)
Cover, rear (sub. for M2856T)
Seal, oil (sub. for AF1934R)
Screw, cap, 3/8" x 1% (7 used)
Cover, power shaft
Washer, lock, 7/16" (3 used)
Screw, cap, 7/16" x 1-1/4" (3 used)
Support
Washer, lock, 9/16"
Screw, cap, 9/16" x 1-3/4"
Screw, cap.(special) (packed 2 in a pkg.)
Screw, cap, 1/2" x 1-1/4"
Washer, lock, 1/2%
Screw, cap, 3/8" x 3-1/4" (2 used)
Pilot, support
Ring, sealing




Tractors -- 320 and 330 Series

35=-¢

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
UTILITY

T 7994 21
Key Part No. Serial No., Description
1 19H 1247 A { - ) Screw, cap, 5/16" x 1-1/8" (3 used)
2 12H 303 A ( - ) Washer, lock, 5/16" (3 used)
3 M 2419 T ( - ) Arm, control
4 11H 218A ( - Pin, cotter, 3/16" x 1-1/2"
5 M 2024 T ( - ? Pin
6 L 387 T ( - )  Ring, snap (2 used)
7 24H 1424 A ( - ) Washer, plain, 29/32" x 1-1/2" x . 060" (2 used)
8 M 2418T ( - ) Pin
9 M 1762 T ( - )  Link, tension
10 M 2417T ( - ) Yoke, anchor
11 JjD 7797 ( - )  Fitting, grease
12 M 22157 ( - )y Spring
13 22H 703 A ( - ) Screw, set, 5/8" x 1-1/2"
14 14H 821 A ( - Nut, hex., jam, 5/8"
15 M 2416 T ( - ; Housing, spring
16 19H 1756 A ( - ) Screw, cap, 5/8"x 1-1/2"
17 24H 1341 A ( - ) Washer, plain, 17/32" x 15/16" x .060" (4 used)
18 19H 1266 A ( - ) Screw, cap, 1/2" x 5-7/8" (2 used)
19 19H 1265 A ( - ) Screw, cap, 9/16" x 5-7/8" (2 used)
20 M 1991 T ( - )  Nut, hex., special
21 14H 806 A ( - Nut, hex., jam, 1"
22 M 2345 T ( - ; Cover
23 M 2346 T ( - )  Gasket.
24 M 2347 T ( - )y Cover
25 T 11424 T ( - )y Cover, transmission, rear (sub., for M2856T)
26 AT 15561 T ( - ) Seal, oil (sub. for AF1934R)
27 12H 304 A ( - ) Washer, lock, 3/8" (12 used)
28 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (12 used)
29 12H 293 A ( - ) Wasgher, lock, 7/16" (3 used)
30 19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (3 used)

DA AQR 41D A2\ Tiehha 3. TT C A



35«10

Tractors -~

320 and 330 Series

BELT PULLEY

T AL 14D &A% T el



Tractors -- 320 and 330 Series 35-1

BELT PULLEY -- Continued

Key Part No. Serial No. Description
1 19H 1721 A ( - ) Screw, cap, 1/2" x 1-1/2" (4 used)
2 12H 301 A ( - } Washer, lock, 1/2" (5 used)
3 AT 12542 T ( - ) Seal, oil (sub. for AM1977T)
4 M 1784 T ( - )  Quill
5 M 2050 T ( - ) Shim, gear case quill (. 002") (approx. 2 used) (packed 2 in a pkg.)
M 2051 T ( - ) Shim, gear case quill (. 005") (approx. 1 used) (packed 2 in a pkg.)
M 2052T ( - ) Shim, gear case quill (.010") (approx. 6 used) (packed 2 in a pkg.)
6 JD 8220T ( - y Cup, bearing
7 JD 8179T ( - )y Cone, bearing
8 AM 1978T ( - ) Gear, drive, assembly (M1694T) (M1695T)
9 M 2206 T ( - )y Plug, cup
10 JD 7438R ( - )y Cup, bearing
11 JD 8135R ( - ) Cone, bearing
12 M 2053 T ( - ) Shim, bearing shaft (, 002") (approx. 2 used) (packed 2 in a pkg.)
M 2054T ( - )  Shim, bearing shaft (. 005") (approx. 2 used) (packed 2 in a pkg.)
M 2055T ( - )  Shim, bearing shaft (.010") (approx. 3 used) (packed 2 in a pkg.)
13 M 1996 T ( - )  Shaft
14 AM 1979 T ( - ) Case (M1785T) with shaft
15 15H 255 A ( - ) Plug, sq. hd., 3/8"
16 M 1696 T ( - )  Shaft
17 26H 23 A ( - ) Key, Woodruff, 5/16" x 1"
18 11H 222 A ( - y Pin, cotter, 3/16" x 2"
19 JD 8180 T ( - )  Cone, bearing
20 JjD 8221T ( - ) Cup, bearing
21 M 2059 T ( - } Shim, inner bearing (. 002") (approx. 2 used) (packed 3 in a pkg.)
M 2060T ( - 3  Shim, inner bearing (.005") (approx. 2 used) (packed 3 in a pkg.)
M 2061T ( - )  Shim, inner bearing (.010") (approx. 3 used) (packed 3 in a pkg.)
22 M 2123T ( - )  Spacer
23 M 2056 T ( - ) Shim, outer bearing (. 002") (approx. 2 used) (packed 10 in a pkg.)
M  2057T ( - }  Shim, outer bearing (. 005") (approx. 3 used) (packed 10 in a pkg.)
M 2058 T ( - } Shim, outer bearing (. 010") (approx. 5 used) (packed 10 in a pkg.)
24 JD 7449D ( - y  Cup, bearing .
25 jD 8134D ( - )y Cone, bearing
26 14H 540 A ( - } Nut, hex., 1"
27 24H 1452 A ( - Washer, plain, 1-1/32" x 1-3/4" x ,105"
28 M 178 T ( - ; Pulley, belt, 9-1/16" dia.
M 2521 T ( = ? PULLEY, BELT, 5-19/32" DIA,
29 AM 1717 T ( - Seal, oil
30 14H 809 A ( - } Nut, hex., 1/2"
31 16H 698 A ( - } Rivet, 1/4" x 1" (5 used)
oo AM 1947 T ( - y  BELT PULLEY ATTACHMENT

Capital letters indicate an attachment, Attachments must be ordered on separate order form from replacement parts.

PC=-496-(12-63) Litho in U, S, A,



35-12

Tractors -- 320 and 330 Series

Key Part No.
i AM 2583 T
2 jD 8819T
3 AM 2553 T
4 M 2017 T
5 AM 2554 T
6 JjD  7198T
7 M 2354T
8 M 2353 T
9 M 2745T
10 M 2746 T
11 34H 200A
12 195 1978 A
13 1SH 566 A
14 12H 301 A
15 145 80% A
16 AM 2552 T
17 AM 2749 T
18 AM 27501
19 M 2016 T
20 19H 1821 A
21 M 1800 T
22 AT 10664 T
oo AM 2547T
o AM 2748T

PN P P . N P T N P~ PN PN P~

TN~~~

¢

8 0

POWER SHAFT ATTACHMENT

Serial No.

-
o
-
@
S
@
@

N D D R NP R el D N N e N e e NP e S e

P T e ® g

Description

Seal, oil

Bearing, needle

Seal, oil

Stud

Housing (M2744T) with stud (U)

Bearing, ball

Ring, saap

Ring, snap

Shaft (U)

Coupling

Pin, roll, 1/4" x 1-3/4"

Screw, cap, 7/16" x 1-1/2% (3 used) (U)

Plug, scvew, 178" (sub. for L756T)

Washer; lock, 1/2"

Nut, hex., 1/2%

Power take-off assembly (U)

Power take-off assembly (S when equipped with dual touch-o-matic)

Housing (M2915T) with stud (S) when equipped with dual touch-o-
matic

Shaft (8)

Screw, cap, 7/16%" x 1-1/4" (3 used) (S) when equipped with dual
touch-o-matic

Guard

Shield, power shaft {sub. for AM1959T and M2065T)

POWER TAKE-OFF ATTACHMENT WITH GUARD AND SHIELD (U}

POWER TAKE-OFF ATTACHMENT WITH GUARD AND SHIELD (S
WHEN EQUIPPED WITH DUAL TOUCH-0O-MATIC)

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement order,

A ARE 4R £O\ T 24 .

2. TY © A



Tractors -~ 320 and 330 Series

PLANTER DRIVE (ATTACHMENT)
STANDARD

38387
Key Part No. Serial No. Description
1 M 44T ( - }  Screw, cap, (special)
2 24H 1368 A ( - ) Washer, plain, 21/32" x 1-5/16" x .090"
3 M 290 T ( - ) Quill (sub. for AM633T) :
4 19H 1732 A ( - ) Screw, cap, 3/8" x 1-1/4" (3 used)
5 12H 304 A ( - ) Washer, lock, 3/8" (3 used)
6 AA 2296 R ( - ). Seal, oil
7 M 779 T ( - Y~ Shaft (sub. for AM634T)
oo AM 574T ( - ) PLANTER DRIVE ATTACHMENT

Capital letters indicate an attachment, Attachments must be listed on separate order from repair parts.

PC~-496~(12-63) Litho in U.S. A.



40-2

Tractors -- 320 and 330 Series

FINAL DRIVE

DA AO0R

149D A2\ T itha

i TT Q@ A



Tractors -- 320 and 330 Series

40-:

» W N H§

-
QW NN

11
12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
27

28
29
30
31
32
33
34
35
36
37
38
39

Y

Part No.
19H 1731 A
19H 1731 A
12H 304 A
M 1792 T
M 2176 T
M 2177T
M 2178T
M  205T
JD 7259 R
JD 8121 T
M 204T
JD 7207 R
D 7409 H
M 1712 T
AT 12542 T
144 890 A
24H 1175 A
M 55T
M 214T
AM 268T
JD 7406 T
D 7369 T
15H 584 A
AM 1643 T
M 2532T
M 20T
AM 2243 T
M 212T
M 1206 T
M 54T
1 4381T
L 4382°T
L 4383 T
19H 1756 A
M 1481 T
AM 1528 T
D 7262 R
JD  7372T
AM 266 T
M 2226 T
AM 2244 T
15H 255 A
19H 1139 A
19H 1731 A
R 32042R
144 812 A

FINAL DRIVE -- Continued

Serial No.
( ~-325175)
(325176~ )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
E - )
(]
( - )
( - )
( - )
( - )
g - )
SR
( - )
( - )
E - )
S
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
I
( - )
( - )
( - )
( - )
( )]
( - )
( - )
( - )
( - )}
(325176~ )]
(325176 )
(325176~ )]

Description
Screw, cap, 3/8" x 1% (3 used)
Screw, cap, 3/8" x 1" (2 used)
Washer, lock, 3/8" (20 used)
Quill
Shim, ,002" (use quantity required) (packed 4 in a pkg.)
Shim, ,005" (use quantity required) (packed 4 in a pkg.)
Shim, ,010" (use quantity required) (packed 2 in a pkg.)
Ring, snap
Cup, bearing, outer
Cone, bearing, outer
Gear, pinion (sub. for AM773T)
Cone, bearing, inner
Cup, bearing, inner
Shaft, final drive
Seal, oil (sub. for AM1977T)
Nut, hex., 1-1/4"
Washer, plain, 1-9/32" x 2-3/8" x .250"
Quill (sub. for AM775T)
Gasket
Seal, oil (sub. for AM2773T)
Cup, bearing, outer
Cone, bearing, outer
Plug, pipe, 1/2" (2 used)
Shaft, axle, with washer and hex. nut (S)
Shaft, axle (U)
Spacer
Housing, final drive (M2495T) with pipe plug and cupped plugs
Washer
Plug, cupped (2 used)
Cover (sub. for AM779T)
Shim, . 003" (use quantity required) (packed 2 in a pkg.)
Shim, ,005" (use quantity required) (packed 2 in a pkg.)
Shim, .010" (use quantity required) (packed 2 in a pkg.)
Screw, cap; 5/8"x 1-1/2"
Plate
Lock and plate
Cup, bearing, inner
Cone; bearing, inner
Gear, final drive (sub, for M53T, M211T, and AM780T)
Gasket
Pan (M2401T) with pipe plug
Plug, pipe, 3/8" (2 used)
Screw, cap, 3/8" x 1-1/8" (10 used)
Screw, cap, 3/8" x 1" (7 used)
Stud (sub. for M4405T)
Nut, hex., 3/8"

PC-496-(12-63) Litho in U.S. A,



45-2 Tractors -- 320 and 330 Series

STEERING GEAR AND FRONT END SUPPORT

DO AOA L TP AN Titha in TT € A



Tractors -- 320 and 330 Series 45-:

STEERING GEAR AND FRONT END SUPPORT -- Continued

Key Part No. Serial No. Description
1 M 937 T ( - ) Screw, adjusting
2 14H 469 A ( - Nut, hex., jam, 7/16"
3 M 735 T ( - ; Screw, cap (special) (4 used)
4 M 728 T ( - )  Washer, copper (5 used)
5 M 2838T ( - )y Cover, top
6 M  2839T ( - y)  Gasket
7 AM 2684 T ( - ) Seal, oil
8 AM 1514 T ( - )  Stud, lever shaft (pkg. of 2) (1 pkg. used)
9 AM 2683 T ( - ) Lever shaft assembly
10 AM 2724 T ( - ) Housing, with bushings and oil seals
11 P 44271 H ( - ) Bushing, Trunnion (2 used)
12 AM 906 T ( - ) Seal, oil, with cork washer
13 19H 1800 A ( - ) Screw, cap, 3/8"x 1-1/2"
14 M 849 T ( =329999)  Support, steering gear (sub. for AM946T)
T 10914 T (330000~ )  Support, steering gear
i5 12H 304 A ( - ) Washer, lock, 3/8"
16 144 812 A ( - ) Nut, hex., 3/8"
17 15H 604 A ( - )} Plug, pipe, 1/4"
18 M 933 T ( - ) Ring, snap (2 used)
19 M 932 T ( - )  Cup, ball bearing (2 used) (packed 2 in a pkg.)
20 R 26552 R ( - 3}  Ball bearing (22 used) (sub. for M719T)
21 M 2741T ( - ) Worm, steering
22 M 720 T ( - )  Shim,. .002" (use quantity required) (packed 5 in a pkg.)
M 721 T ( - ) Shim, .003" (use quantity required) (packed 5 in a pkg.)
M 722'T ( - ) Shim, ,010" (use quantity required) (packed 3 in a pkg.}
23 AM 3669 T ( - ) Cover, front, with washers and cap screws (sub. for M934T)
24 M 723 T ( -320937)  Screw, cap (special) (3 used)
19H 2127 A (320938~ ) Screw, cap, 5/16" x 7/8" (3 used)
25 JD 19R ( - ) Bolt (special) 1/2"
26 12H 236 A ( - )  Washer, lock, 3/4" (3 used)
27 19H 1768 A ( - ) Screw, cap, 3/4" x 2" (3 used)
28 M 4377 T ( - }  Washer, thrust (sub. for M842T)
25 M 827 T ( - )  Dowel, hollow
30 M 2669T ( - ) Support, radiator (2 used)
31 AM 3846 T* ( - ) Support, front end (M4152T) with radiator supports, oil seal, bushing,
cap screw, and hex. nut (sub. for M2665T and AM2447T)
32 M 2667 T ( )  Seal, upper
33 M 2670T ( - ) Bushing
34 R 35642 R ( - y  Seal, oil, lower (sub. for AM2555T)
35 T 11329 T ( - ) Arm, steering (sub. for M2742T)
36 M 2837 T ( - )  Nut, steering arm
37 22H 713 A ( - }  Screw, set, 1/2" x 2"
38 14H 826 A ( - ) Nut, hex., jam, 1/2"
39 M  2671T ( - )} Screw, cap (special)
40 14H 760 A ( - Nut, hex., 5/8"
41 M 434 T ( - g Screw, cap (special) 9/16" x 3-1/2% (3 used)
42 M 3244 T ( - ) Washer, plain (special) (2 used) (packed 4 in a pkg.)
43 M 285 T ( - ) Screw, cap (special) 9/16" x 5-1/2" (packed 5 in a pkg.)
44 19H 1899 A ( - ) Screw, cap, 7/16" x 2" (3 used)
45 12H 293 A ( - y  Washer, lock, 7/16" (3 used)
46 12H 317 A ( =322294)  Washer, lock, 9/16" (2 used)
M 3244 T (322295~ ) Washer; plain (special) (2 used) (packed 4 in a pkg.)
47 12H 303 A ( = )  Washer, lock, 5/16" (2 used)
48 12H 245 A ( - )  Washer, lock, 7/8"
49 AM 964 T ( - )  Bracket
50 12H 302 A ( - )} Washer, lock, 1/4" (2 used)
51 19H 1948 A ( - ) Screw, cap, 1/4" x 3/4" (2 used)

*Also order one M4341T Fan Pulley, one M4150T Starting Crank Jaw, one AM3844T Starting Crank, one 26H20A
Woodruff Key and two 19H1732A Cap Screws when AM3846T Front End Support is ordered as a replacement part on
tractors prior to serial No. 322510, if customer desires to use crank for starting tractor.

PC=496-(12-63) Litho in U.S.A .



45-4

Tractors -- 320 and 330 Series

INSTRUMENT PANEL AND STEERING SHAFT

Key Part No. Serial No.
1 AL 2315T ( -325000)
2 AM 2600 T ( -325000)
3 M 2757 T ( ~325000)
4 AM 2707T ( -325000)
5 26H 77 A ( -=325000%
6 AM 258 T ( -325000
7 M 594T ( -325000)
8 34H 101 A ( =325000)
9 19H 1732 A ( ~325000)
10 12H 304 A ( ~325000)
11 M 1923 T ( -325000)
M 2654T ( -325000)
12 21H 1144 A ( =325000)
13 M 2201T ( ~325000)
i4 M 2655T ( ~325000)
15 M 2047 T ( -325000)

(Serial No. ~325000)

Description
Nut, hex. (special)
Wheel, steering (sub. for AL2180T)
Bushing
Housing, instrument panel (M2855T) with rollpins (also order one
M2756T and one M2757T)
Key, Woodruff, 3/16" x 3/4" (2 used)
Tube, steering assembly
Screw, cap, 1/4" x 1-1/8", socket head (special) (packed 5 in a pkg.)
Pin, roll, 1/4" x 1" (2 used)
Screw, cap, 3/8" x 1-1/4" (3 used)
Washer, lock, 3/8" (3 used)
Panel, instrument (S)
Panel; instrument (U)
Screw, mach,, 1/4" x 1/2" (4 used)
Plug, button, cigarette lighter
Plug, button, mower switch
Plug, button, dash lamp

PC=496-(12-63) Litho in U. S. A.



Tractors -- 320 and 330 Series

INSTRUMENT PANEL AND STEERING SHAFT
(Serial No. 325001-329999)

22 ——0
21—y \
T 845
Key Part No. Serial No. Description
1 F 3630 R (325001-329999)  Emblem; manual steering
2 B 3690 R (325001-329999)  Ring, "O"
3 14H 866 A (325001-329999)  Nut, hex., jam, 5/8"
4 AM 3914 T (325001-329999)  Wheel, steering
5 M 4322 T (325001=329999)  Washes, bronze
6 AM 3935T (325001-329999)  Seal, oil
7 M 4376 T (325001-329999)  Bushing (2 used)
8 22H 558 A (325001-329999)  Screw, set, 1/4" x 1/4"
9 AM 3934T (325001-329999) Housing (M4319T) instrument panel with bushings, oil seal, and

roll pins

10 26H 77 A (325001=329999}  Key, Woodruff, 3/16" x 3/4" (2 used)
11 AM 3915 T (325001-329999)  Joint, universal
i2 M 4323 T (325001-329999)  Coupling
13 34H 78 A (325001-329999}  Pin, roll, 3/i6" x 1-1/8"
14 AM 3936 T (325001-239999)  Shaft
i5 M 594 T (325001-329999)  Screw, cap (special) 1/4" x 1-1/8" (packed 5 in a pkg.)
16 34H 101 A (325001329999}  Pin, roll, 1/4" x 1" (2 used)
17 19H 1732 A (325001-329999)  Screw, cap, 3/8" x 1-1/4" (3 used)
18 12H 304 A (325001-329999}  Washer, lock, 3/8" (3 used)
19 M 1923 T (325001-329999)  Panel, instrument (S)

M 2654T (325001-329999)  Panel, instrument (U)
20 21H 1144 A (325001-329999 Screw, mach., 1/4" x 1/2" (4 used)
21 M 2291 T (325001~329999 Plug, button, cigarette lighter
22 M 2655 T (325001-329999)  Plug, button, mower switch
23 M 2047 T (325001-329999)  Plug, button, dash lamp
24 T 11423 T (325001-329999)  Screw, socket head cap
25 T 11423 T (325001-329999)  Screw, cap, special
26 AT 11379 T (325001-329999)  Bushing, sleeve
27 T 11716 T (325001-329999)  Block, center
28 T 11717 T (325001-329999)  Pin, cross

PC-496-(12-63) Litho in U, S, A,



45-6 Tractors ~- 320 and 330 Series

INSTRUMENT PANEL AND STEERING SHAFT
(Serial No. 330000-up)

Part No. Serial No. Description
26H 77 A {330000- Key, Woodruff, 3/16" x 3/4" (2 used)
M 594 T (330000~ Screw, cap, socket head, special (packed 5 in a pkg.)
AT 10768 T (330000~ Shaft, steering
M 4323 T (330000~ Coupling
34H 78 A (330000~ Pin, roll; 3/16" x 1-1/8"
AT 10791 T (330000~ Joint, universal
19H 1139 A (330000~ Screw, cap, 3/8" (3 used)
12H 304 A (330000~ Washer, lock, 3/8" x 1-1/8" (3 used)
AT 10760 T (330000~ Support, steering shaft

\Ooo\lolm-hWNP‘E

10 M 4376 T (330000~ Bushing (2 used)

11 AM 3935T (330000~ Seal, oil

i2 M 4322T (330000~ Washer, plain, special
13 AM 3914 T (330000~ Wheel, steering

14 14H 866 A (330000~ Nut, hex., jam, 5/8"

i5 B 3690R (330000~ Ring, "O"

16 F 3630 R (330000~ Emblem, manual steering
17 T 10910T (330000~ Bushing

18 AT 10763 T (330000~
19 M 2047 T (330000~
20 T 10951 T (330000~
21 M 2201T (330000~
22 21H 1144 A (330000~
23 19H 1800 A (330000~
24 12H 304 A (330000~
25 19H 1732 A (330000~
26 34H 101 A (330000~
27 T 11534 T (330000~

Housing (T10863T) instrument panel with bushing and roll pins
Plug, button, dash lamp and key switch holes (2 used)

Panel, instrument

Plug, button, cigarette lighter hole

Screw, mach., 1/4" x 1/2" (4 used)

Screw, cap, 3/8" x 1-1/2"

Washer, lock, 3/8" (4 used)

Screw, cap, 3/8" x 1-1/4" (3 used)

Pin; roll, 1/4" x 2" (2 used)

Pin, groov-, special

P P P P P e e et P e S N N e e e e N Nt P NP > > Nt i

PC=496-(12~63) Litho in U, S, A,



Tractors -- 320 and 330 Series

=~
[}
<

M
M
14H
12H
24H
AM

24H
AM

14H
M

[} e] 00 QU1 D W=

ey

Part No.

2582 T
2160 T
760 A
294 A
1368 A
2332 T

1106 A
2333 T

821 A
2548 T

e T Lt N

—~

(
(

FRONT WEIGHT ATTACHMENT

Serial No.

LI}

e b R Rt Ry Wit e et

T 8110

10

Description

Bolt (special) 5/8" x 5-1/2" (2 used)

Pilot (2 used) .

Nut, hex., 5/8" (4 used)

Washer, lock, 5/8" (4 used)

Washer, plain, 21/32" x 1-5/16" x .090" (2 used)

WEIGHT, INNER (145 LBS. ) (CONSISTS OF ONE M2546T FRONT
WEIGHT AND ONE AT15577T ATTACHING HARDWARE)

Washer, plain, 11/16" x 1-3/4" x , 134" (2 used)

WEIGHT, OUTER (150 LBS. ) (CONSISTS OF ONE M2547T FRONT
WEIGHT AND ONE AT16776T ATTACHING HARDWARE)

Nut, hex., 5/8" (2 used)

Bolt (special) 5/8" x 7-3/4" (2 used)

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order.

PC-496~(12-63) Litho in U, S, A,

50-1



55-2

Tractors -- 320 and 330 Series

TOUCH-O-MATIC OIL LINES

PC~496-(12-63) Litho in U, S.



Tractors -- 320 and 33D Series

Voo 3O 1> wmwg

11
12

13
14
15
16
17
18
19
20
21

22
23

24
25

26
27

28
29

Part No.
AM 2985 T
M 567 T
AM 2998 T
AT 10765 T
M 3247 T
M 3246 T
M 3250 T
12H 302 A
19H 1948 A
M 3760 T
T 11004 T
T 10916 T
M 2474 T
M 3251 T
M 1041 T
M 3190 T
M 1040 T
M 3189 T
AM 1087 T
AM 2945T
T 13213 T
M 3192 T
M 1370 T
19H 2036 A
M 2394 T
M 2395 T
AM 1448 T
AT 10379 T
19H 1898 A
19H 1791 A
M 1350 T
AM 2999 T
AT 10766 T
AM 2990 T
AM 3413 T
M 3259 T
M 3726 T
M 3249 T
M 2394'T
T 10532 T
AM 2985 T
T 10531°T
M 567 T
21H 1019 A
12H 246 A

TOUCH-O-MATIC OIL LINES

Serial No.

-329999

w
w
(o}
3
P

-329999
330000-330301)
330302~ j
- )

- )
-330301)

s N Nt et S P e

w
w
Q
[3Y)
(@]
¥

-330301)
330302
-330301)
330302-
-330301)
330302~

-329999)
330000- )
~329999)
330000~ )

A TN AN TN A TN N TN TN P A e TN o NI o PN o P i TN TN N o AN AN N TN NN

~329999
(330000
(330000-

-- Continued

Description
Clamp, tube with speed nut (2 used)
Screw, sheet metal, No. 10 x 1-1/4"
Line, pump inlet in panel
Line, pump inlet in panel
Ring, seal (2 used)
Seal (3 used)
Flange (2 used)
Washer, lock, 1/4" (8 used)
Screw, cap, 1/4" x 3/4" (4 used)
Line, pump inlet, front
Line, pump inlet, front
Line, pump inlet, front

Screw, sheet metal, No. 10 x 7/8" (sub. for M364T) (packed 4 in a pkg.)

Bracket

Nut (sub. for M11i58T})

Nut

Sleeve

Sleeve

Nut, with sleeve and connector

Comnector, with nut and sleeve

Washer, aluminum (sub. for M1038T) (packed 2 in a pkg.)
Gasket

Connector

Screw, cap, 1/4" x 7/8"

Clamp

Sleeve (4 used)

Line, pump outlet, front

Line, pump outlet, front

Screw, cap, 1/4% x 1-1/2" (3 used)

Screw, cap, 1/4" x 1-1/4" (3 used)
Connector (2 used)

Line, pump outlet in panel

Line, pump outlet in panel

Line, pump outlet, rear

Line, pump outlet, rear (S) when equipped with dual touch-o-matic
Line, pump inlet, rear

Line; pump inlet, rear (S) when equipped with dual touch~o-matic
Nut

Clamp (3 used)

Clamp (3 used)

Clamp, tube, with speed nut (2 used)

Clamp, tube (2 used)

Screw, sheet metal, Mo, 10 x 1-1/47 (2 wed)
Sevew, mach. , No. 10 x 1/2" (2 used)
Washer, lock, No, 10 (2 used)

PC-496-(12-63) Litho in U, S, A,

55-3



55-4

Tractors -- 320 and 330 Series

REMOTE CONTROL HYDRAULIC OIL LINES

8 ¢ 8 ¢ 6 € ¢ v o8 o 0

Key Part No. Serial No.
1 AM 3116 T (
2 AM 2424 T (
3 M 1370T {
4 M 1342 T (
5 M 2638T (
6 M 1167 T (
7 M 1166 T (
8 AM 2425 T (
9 M 2642 T (

10 M 1345T (

11 L 1670 C (

i2 AM 3118T (

13 AM 3117 T (

Description
Line, instrument panel to control valve
Line, control valve to cylinder and valve housing
Connector, control valve
Elbow (3 used)
Body, connector
Seal
Nut
Line, bypass, control valve to front cover
Elbow, control valve
Elbow
Adaptor, control valve (2 used)
Line, coupling, left
Line, coupling, right

PC=496-(12~63) Litho in U, S, A,



Tractors -- 320 and 330 Series

55-5

wmqmmpwmwﬁ
~<

Part No.
1845 T
1039 T
1868 T
1869 T
ig71T
1370 T
1769 T
1865 T
1866 T
8804 T
1027 T

16572T
1029 T
1870 T

507 T

508 T
8803 T
1041 T
3190 T
1040 T
3189 T
1087 T
2945 T

13213 T
3192 T
1770 T
3191 T
1036 T
1035 T
1867 T
1149 T
1808 T
2947 T

EE%’ZZZZZZ-—]EEZZZZBK%ZZHKEZZZZZZZZZ

Serial No.

I R T S A A |

B T T SN N NN

-330301
330302~

TOUCH-O-MATIC PUMP

Description

Coupling

Gasket (packed 2 in a pkg.)

Shaft, drive

Key, Woodruff (special)
Ring, snap (3 used)

Connector
Base

Washer (packed 5 in a pkg.)

Rillg, "O "
Bearing, needle

Pin, dowel (2 used)
Ring, sealing (2 used) (sub. for M1030T)(packed 2 in a pkg. )
Center (sub, for AM1100T)

Gear (2 vsed)

Screw, cap (special) 5/16% x 2-1/2" (2 used)
Screw, cap (special) 5/16" x 3-1/4"
Beaving, needle (3 used)

Nut (sub, for M1158T)

Nut
Sleeve
Sleeve

Connecter,; with nut and sleeve
Connector, with nut and sleeve
Wasgher, aluminum (sub. for M1038T) (packed 2 in a pkg.)

Gasket
Cover
Cover

Screw, cap (special) 5/16" x 2-1/4"
Screw, cap (special) 5/16" x 1-3/4" (4 used)

Shaft, idler

Gasket set for series 320 and 330 pump

Pump, complete
Pump, complete

PC=496-(12-63) Litho in U, S, A,



55-6 Tractors -- 320 and 330 Series

TOUCH-O‘—MATIC QUADRANT ASSEMBLY
STANDARD

T 9016

Key Part No. Serial No, Description
i M 2093 T ( -330956) Seal (packed 2 in a pkg.)
AT 11952 T (330957~ ) Seal
2 M 2012T ( -330956) Retainer
3 Jb 7797 ( - Fitting, grease
4 AM 2031T ( - Shaft assembly
5 12H 304 A ( - Washer, lock, 3/8" (3 used)
6 141 846 A ( - Nut, hex., 3/8" (2 used)
7 AM 1925T ( - joint, ball assembly, L.H, thread
8 14H 769 A ( - Nut, hex., jam, 3/8", L,H, thread
9 M 2141T ( - Rod
10 14 774 A ( - Nut, hex., jam, 3/8", R,H, thread
(
(

Washer; lock, 5/16" (5 used)

27 1SH 1813 A Screw, cap, 5/16" x 5/8" (4 used)

i1 AM 1924 T Joint, ball assembly, R,H, thread
12 14 812 A - Nut, hex., 3/8"
13 M 1828 T - Lever, equalizing
14 M 2159 T - Crosshead
i5 L 853 T - Washer, plain
16 M 1304 T - Washer, retaining (packed 2 in a pkg.)
17 M 1306 T - Ring, snap (packed 2 in a pkg.)
18 M 2000T - Pin
i9 M 331°T - Ring, snap (packed 2 in a pkg.)
20 M 2181 T - Plate, friction
21 M 2097 T - Disk, friction (2 used)
22 34H 117 A - Pin, rolly 5/16" x 1-1/4"
23 M 1921 T - Anchor
24 AM 2033 T - Lever, control
25 M 526 T - Knob
28 M 1822 T - Quadrant

29 M 12117 - Screw, stop

30 M 2101 T - Segment

31 M 1977 T - Washer

32 14H 819 A
33 24H 1289 A
34 M 2095 T
35 M 21707
36 M 1997 T
37 M 2096 T

M 4430°T
38 1981 1907 A

Nut, wing, 5/16"

Washer, plain; 21/64" x 5/8" x . 048" (2 used)
Ring, snap (2 used)

Retainer (2 used)

Shaft, pivot

Spring

Spring

Scvew, cap, 5/16" x 2-3/4" (3 used)

[

~325000
325001~

N N N M I el N e e S 259 D P Nt D G e S S e S S e Ml N PN D I ) D e e

(
(
(
(
(
(
(
(
(
(
(
g
26 12H 303 A (
(
(
(
(
(
(
(
(
(
(
(
(
(

ragp

PC=496-(12-63) Litho in U, 8, A,



Key Part No.
i M 2093 T
AT 11952 T
2 M 2012 T
3 M 2563 T
4 AM 2170T
5 12H 304 A
6 14H 846 A
7 AM 1925T
8 14H 769 A
9 M 2420 T
M 2562 T
10 14H 774 A
i1 AM 1924 T
12 14H 812 A
13 M 2408T

14 JjD 7797
15 M 2189 T
16 L 853 T
17 M 13047
i8 M 2181 T
i9 M 2097 T
20 19H 1813 A
21 12H 303 A
22 M 526 T
23 AM 2172'T
24 M 331T
25 M 1306 T
26 34 117 A
27 M 2000T
28 M 2412 T
29 M 2478T
30 19H 1907 A
31 M 2409 T
32 12H 293 A
33 19H 1978 A
34 M 2410 T
35 M 2095 T
36 M 2170 T
37 M 1997 T
38 M 2096 T
M 4430 T
39 14H 819 A
40 M 1977 T
41 M 1211 T
42 14 785 A
43 24H 1122 A
44 19H 1849 A

Tractors -- 320 and 330 Series 55-7
TOUCH-O-MATIC QUADRANT ASSEMBLY
UTILITY
Oe—22
20 21

T 9017

Serial No.
-330956)
330957- )
~330956)

1 3 8

[}

i

§

LI T A A A A |

¢t 3 8 &t o0 8 5 o8 ot

LI}

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

LI T T A A

P e et e D NPT e N N D e S S N D R N St S N e e P P e e P NP D 5P e et

(
(
(
( -325000
(325001
( -
( -
( -
( -
(
(

o P N e g

23

Description
Seal (packed 2 in a pkg.)
Seal
Retainer
Bracket, anchor (used when three-point hitch is not installed)
Shaft assembly
Washer, lock, 3/8" (3 used)
Nut, hex., 3/8" (2 used)
Joint, ball assembly, L,H, thread
Nut, hex., jam, 3/8", L.H, thread
Rod; control
Rod, control (used when three-point hitch is not installed)
Nut, hex., jam, 3/8% R,H, thread
joint; ball assembly, R H, thread
Nut, hex., 3/8"
Lever, equalizing
Fitting, grease
Crosshead
Washer, plain
Washer, retaining (packed 2 in a pkg.)
Plate, friction
Disk, friction (2 used)
Screw, cap, 5/16" x 5/8" (4 used)
Washer, lock, 5/16" (9 used)
Knob
Lever, control
Ring, snap (packed 2 in g pkg.)
Ring, snap (packed 2 in a pkg.)
Pin, roll, 5/16" x 1-1/4"
Pin
Anchor
Hub, quadrant
Screw, cap, 5/16" x 2-3/4" (3 used)
Quadrant
Washer, lock, 7/16" (2 used)
Screw, cap, 7/16" x 1-1/2" (2 used)
Segment
Ring, snap (2 used)
Retainer (2 used)
Shaft, pivot
Spring
Spring
Nut, wing, 5/16"
Washer

Screw, stop

Nut, hex., 5/16" (2 used)

Washer, plain, 11/32" x 7/8" x ,060" (4 used)
Screw, cap, 5/16" x 1-1/4" (2 used)

PC=496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

55-8
TOUCH-O-MATIC FRONT COVER AND QUADRANT
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC
Key Part No. Serial No, Description
1 14H 812 A ( - y  Nut, hex., 3/8" (2 used)
2 12H 304 A ( - j  Washer, lock, 3/8" (4 used)
3 M 2000T ( - ) Pin
4 M 2159 T ( - ) Crosshead
5 M 2097 T ( - )y Disk, friction (3 used)

PC=496=(12~63) Litho in U, S. A,



Tractors -- 320 and 330 Series 55-9

TOUCH-O-MATIC FRONT COVER AND QUADRANT -- Continued
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

Key Part No. Serial No. Description
6 M 3563 T - Lever
7 L 853 T - Washer

8 M 331 T

9 34H 117 A
10 M 1910 T
11 M 1809 T
12 M 526 T
13 AM 3429 T
14 241 1287 A
15 19H 1919 A
16 AM 3428T
17 14H 819 A
18 M 1977 T
19 3H 1506 A
20 M 2101 T
21 M 1211 T
22 AM 3729 T

- Ring, snap (packed 2 in a pkg.)

Pin, roll, 5/16" x 1-1/4" (2 used)

Plate, friction

Hub

Knob (2 used)

Lever, left control

Washer, plain, 9/32" x 5/8" x ,060" (2 used)

Screw, cap, 1/4" x 5/8" (2 used)

Lever, right control

Nut, wing, 5/16" (2 used)

Washer, plain (special) (2 used)

Bolt, cge., 5/16" x 3" (2 used)

Segment (2 used)

Screw,; stop (2 used)

Quadrant (M3990T) with left segment, cap screw, and cge. bolt
(sub. for M3574T)

PN AN A PN s PN PN PN N e P
e e N I Vs e R D N NP e Mg et NP

23 144 785A ( - ) Nut, hex., 5/16" (2 used)
24 12H 303 A ( - } Washer, lock, 5/16" (5 used)
25 19H 2044 A ( - } Screw, cap, 5/16" x 4" (3 used)
26 19H 1813 A ( - Screw, cap, 5/16" x 5/8" (2 used)
27 M 2096 T ( =325000§ Spring
M 4430T (325001~ )  Spring
28 M 2170 T ( - )  Retainer
29 M 2095T ( - )  Ring, snap
30 M 3737T ( - )  Shaft, left control
31 M 3736 T ( - }  Bushing (2 used)
32 AM 3426 T ( - )  Seal, ofl
33 AM 3427 T ( - )  Shaft, hollow lever assembly
34 19H 1900 A* ( - ) Screw, cap, 5/16" x 3/4"
35 R 35645 R ( - ? Seal, oil (sub. for AM2555T)
36 M 847 T ( - Washer, plain (special) (2 used)
37 M 208 T ( - ) Ring, snap
38 M 3265 T ( - }  Ring, snap (2 used) (packed 2 in a pkg.)
39 M 3266T ( - j)  Sub. one T12619T and one T13119T
40 M 543 T ( @ $  Sub. one T13119T and one T12619T
41 15SH 276 A ( - }  Plug, pipe, 3/8"
42 15SH 253 A { = 3 Plug, pipe, 1/8" (2 used)
43 AM 1576 T ( - }  Tube, filler
44 AM 1586 T ( - }  Cap, breather
45 M 1370 T ( y  Connecior
46 M 2919°T ( - }  Valve, shuttle
47 M 4053 T { - ) Sub. one T18482T, une T18481T, one T11392T; one T11397T, one
T11399T, one M1i098T, and one AMI074T
48 M 3150 T ( - ) Seal (2 used) (packed 5 in a pkg.)
49 11H 233 A ( - Pin, cotter, 3/32" x 1/2" (4 used)
50 L 307 T ( ? Pin (4 used)
51 M 1980T ( - y  Link (4 used)
52 M 3507T ( - y  Crank, control, left
53 M 3506 T ( - y  Crank, control, right
54 12H 302 A ( - y  Washer, lock, 1/4" (7 used)
55 19H 1791 A ( - 3} Screw, cap, 1/4" x 1-1/4" (2 used)
56 19H 2036 A ( - y  Screw, cap, 1/4%" x 7/8" (5 used)
57 14H 846 A ( - Nut, hex., 3/8" (2 used)
58 M 3564 T ( - ? Lever, equalizing
59 M 1304 T ( - }  Washer, retaining (packed 2 in a pkg.)
60 AM 1925T ( - ) Joint, ball assembly, left-hand thread
61 14H 769 A ( ? Nut, hex., jam, 3/8"; left-hand thread
62 M 3730T ( Rod, control
63 14H 774 A ( - Nut, hex., jam, 3/8", right-hand thread
64 AM 1924 T ( - ; Joint, ball assembly, right-hand thread
65 M 1306 T ( - ) Ring, snap (packed 2 in a pkg.)
66 Jb 7797 ( - y  Fitting, grease
67 3H 1506 A% ( - Bolt, cge., 5/16" x 3"
68 AM 3728 T* ( - ; Segment, left
69 3H 1515 A% ( - Bolt, cge., 5/16" x 2"
70 M 2101 T=* ( ; Segment, right
71 12H 303 A% - )  Washer, lock, 5/16"

*Replacement parts for AM3729T Quadrant Assembly when AM3729T has been installed on tractor as a service part.

PC=496-(12-63) Litho in U, S, A,



55-10 Tractors -- 320 and 330 Series

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING

PC=496=(12~63) Litho in U, S, A,



Tractors -- 320 and 330 Series

55-11

Key
1
2
3

O oo vl

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40
41
42
43

45
46
47
48
49
50
51
52
53
54
55

56
57

58
59
60
61
62

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING -- Continued

Part No.
3322 R
2623 T

515T

F
M
M
R 28785 R
R
M
M

28786 R

519 T

1964 T

12H 301 A
19H 1781 A
M 1102 T
M 1370 T
1SH 275A
1SH 624 A
AM 1586 T
AM 1576 T
1SH 276 A
22H 567 A
14H 786 A
AM 1920 T
M 2264 T
12H 303 A
19H 2127 A
AM 2437 T
AM 292T
19H 1904 A
M 2260 T
M 3042 T
M 2261 T
M 2396 T
M 1965 T
M 2154 T
L 307 T
AM 2035T
11H 233 A
L 307 T
M 3329 T
M 1815 T
34H 47 A
M 523 T
M 1980 T
M 804 T
M 1873 T
AM 3160 T
M 522 T
F 3322 R
M 3266 T
M 543 T
M 3265 T
F 834 R
F 919 R
M 1780 T
M 1832'T
M 521 T
M 1552 T
M 886 T
M 4431 T
AT 10470T
AT 10565 T
M 4429 T
AT 10470T
34H 7A
M 2081 T
M  4428T
T 10604 T
AT 10471 T

(325314~

Serial No.
-325000)
-325000)
~325000)

-~325000)
-~325000)

-325000)
-325000)

)

o R T N e T e o e T e U ey

LI T TS S N U N N D U R T TN B R B |

3
325314~

325314

PN LTINS TN N TINITTN o SN NN o .
1]
w
N
(9]
w
-

| HN T R A SN R A R R R T A T S S T R |

325001
325001-325313

D e S D e Sy

(325001~
(325001~

(325001 -
(325001~
(325001 -
(325001~

)
)
)
)
)
)
)
)
)
)
)
)
;
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
( - )

NG D N e e e e a? e S D W e i ) NP NP S PN i s 0P

Description
Spring (sub. for H834R)
Valve, check

Shim, ,002", check valve push rod (as required) (sub, for AM762T)

(packed 5 in a pkg.)

Shim, .005", check valve push rod (as required) (sub. for AM763T}

(packed 5 in a pkg.)

Shim, .010", check valve push rod (as required) (sub. for AM764T)

(packed S in a pkg.)
Ring, snap (packed 3 in a pkg.)
Rod, push
Washer, lock, 1/2"
Screw, cap, 1/2" x 3-1/2"
Plug, cupped
Connector
Plug, pipe, ctsk., 1/4" (3 used)
Plug, pipe, ctsk., 1/2" (2 used)
Cap, breather
Tube, filler
Plug, pipe, ctsk., 3/8"
Screw, set, 1/4" x 1-1/4" (headless cup point)
Nut, hex., 1/4"
Valve, control
Gasket
Washer, lock, 5/16" (8 used)
Screw, cap, 5/16" x 7/8" (6 used)
Cover, front (M2618T), with pipe plugs
Cock, drain
Screw, cap, 5/16" x 3" (2 used)
Spring

Ring, snap

Seal

1l:\iing, snap (2 used) (packed 10 in a pkg.)
n

Sub. one T13860T, one T13861T, and one 34H7A

Sub. one L307T and one 11H233A

Pin

Link, control assembly

Pin, cotter, 3/32" x 1/2" (3 used)

Pin (2 used)

Head, cylinder

Crank, control

Pin, roll

Plug, cupped

Link, connecting (2 used)

Screw, cap (special) 1/2% x 4-1/4" (4 used)

Dowel (2 used) (S)

Housing, cylinder and valve (M3330T) with cupped plugs

Valve, by-pass

Spring (sub. for H834R)

Sub. one T12619T and one T13119T

Sub. one T13119T and one T12619T

Ring, snap (2 used) (packed 2 in a pkg.)

Ring, piston

Washer

Piston

Screw, lock

Screw, adjusting

Spring, relief

Ball, relief valve

Rod, check valve push

Ball, check, push rod service package, with check valve (sub. for

AM4001T)
Ball, check, push rod service package
Shim (approx. 3 used) (packed 3 in a pkg.)

Ball, check, push rod service package, with checkvalve (sub. for

M44227T)
Pin, roll, 5/64" x 5/8"
Ball

Spring
Spring (sub. for M1321T)
Two-stage check valve assembly

PC-496-(12-63) Litho in U, S, A.



55-12

Tractors -- 320 and 330 Series

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

N

6 8

Key Part No, Serial No,

1 M 2828 T ( -325114)
2 M 331T ( -325114)
3 M 2004 T ( -325114)
4 M 2106 T ( -325114)
5 M 2112 T ( ~325114)
6 M 3374 T ( -325114)

Description
Lever, selector
Ring, snap (packed 2 in a pkg.)
Pin, pivot
Pin, groov-, 5/16" x 1"
Spring
Clip, attaching

PC=496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series 55-13

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING -- Continued
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

36 AT 10470T 325001-325313 Ball, check, push rod service package, with check valve (2 used)

(sub. for AM4001T)

Key Part No. Serial No. Description
7 M 2122 T ( - )  Screw, cap, rear, special, 1/2" x 3-3/4" (2 used)
8 M 3232T ( - ) Screw, cap, front, special, 1/2" x 4-1/2" (2 used)
9 M 1927 T ( - )y  Valve, crossover, bottom
10 M 1992 T ( - )y  Valve, crossover, top
11 M  2555T ( -325114)  Bracket
12 19H 2284 A ( -325114)  Screw, cap, 3/8" x 7/8" (2 used)
13 12H 304 A ( -325114 Washer, lock, 3/8" (2 used)
14 M 3110 T ( - Washer, retaining (2 used)
15 M 4099 T ( - )  Washer, back-up (2 used) (packed 4 in a pkg.)
16 M 3150 T ( - )y Seal, oil (2 used) (packed 5 in a pkg.)
17 1SH 275 A ( - ) Plug, pipe, ctsk. hd., 1/4" (8 used)
18 A 3910 R ( - }  Plug (sub. for L1196T)
19 15H 253 A ( - ) Plug, pipe, sq. hd., 1/8" (3 used)
20 1SH 624 A ( - ) Plug, pipe, ctsk. hd., 1/2" (2 used)
21 AM 1920 T ( - jy  Valve control, with rollpin (2 used)
22 L 307 T ( - y  Pin (4 used)
23 11H 233 A ( - }  Pin, cotter (4 used)
24 AM 1078T ( - }  Rod, valve (2 used)
25 M 1984 T ( - y  Equalizer (2 used)
26 M 1117 T ( - ) Gasket, front cover (packed 2 in a pkg.)
27 34H 35A ( Pin, roll, 1/8" x 3/8" (2 used)
28 M 1898 T ( - g Clip (2 used)
29 M 2396 T ( - } Ring, snap (2 used) (packed 10 in a pkg.)
30 M 2104 T ( - ) Pin (2 used)
31 M 2105 T ( - ) Spring (2 used)
32 M 3267 T ( - )} Ring, snap (2 used)
33 M 540 T ( - ) Seal (2 used)
34 M 3268 T ( - ) Head, cylinder (2 used)
35 M 4431'T (325001~ ) Rod, check valve push (2 used)
( )
AT 10565 T (325314~ Ball, check, push rod service nackage
37 M 4429 T (325001~ Sh1m (approx. 6 used) (pavked 3 in a pkg.)
38 AT 10470T (325001- Ball; check, push rod service package, with check valve (2 used)

(sub for M4422T)

70 19H 1139 A (325115~
71 M 4408 T (325115-
72 M 4409 T (325115~
73 M 4410T (325115-
74 AT 10471 T ( -

Screw, cap, 3/8" x 1-1/8" (2 used)
Screw, special

Cover

Handwheel

Two-stage check valve assembly (2 used)

)
)
)
39 341 7 A (325001- )  Pin, roll, 5/64" x 5/8" (2 used)
40 M 2081 T (325001 - y  Ball (2 used)
41 M 4428'T (3250035~ ) Spring (2 used)
42 T 10604 T (325001 y  Spring (2 used) (sub. for M13217T')
43 M 3266T ( o ) Sub. one T12619T and one T13119T
44 M 543 T ( - )  Sub. one T13119T and one T12619T
45 M 3265 T ( - ) Ring, snap (4 used) (packed 2 in a pkg.)
46 F 3322 R ( ~325000)  Spring (2 used) (sub. for H834R)
47 M 26237 ( -325000) Valve, check (2 used)
48 M 5157 ( =325000)  Shim, ,002" (as required) (sub. for AM762T) (packed 5 in a pkg.)
R 28785 R ( «325000)  Shim, .005" (as required) (sub. for AM763T) (packed 5 in a pkg.)
R 28786 R ( =325000)  Shim, .010" (as required) (sub. for AM764T) (packed 5 in a pkg.)
49 M 518 T ( =323000) Ring, snap (2 used) (packed 3 in a pkg.)
50 M 1964 T ( -325000) Rod, check valve push (2 used)
51 M 3228 T ( - ) Spacer (2 used)
52 M 3996 T ( - )  Sub., one M1098T and one T18481T
53 M 522 T ( - ) Valve, by-pass (2 used)
54 F 3322 R ( - ) Spring (2 used) (sub. for H834R)
55 A 3459 RT ( - ) Ring, piston (2 used)
56 A 3460 RT ( - )y Washer (2 used)
57 M 2041 T ( - )  Piston (2 used)
58 19H 2020 A ( - ) Screw, cap, 5/16" x 1/2"
59 12H 303 A ( - Washer, lock, 5/16"
60 M 2103 T ( - ; Anchar, spring
61 M 1832T ( - }  Screw, lock (2 used)
62 M 521 T ( - ) Screw, adjusting (2 used)
63 M 1552 T ( - y  Spring (2 used)
64 M 886 T ( - )  Ball (2 used)
65 AM 3004 T ( - )  Housing, cylinder (M3378T) and valve, with cupped plugs
66 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
67 19H 1740 A ( - Screw, cap, 7/16" x 1-3/4" (2 used)
68 M 1102T ( ~ ; Plug, cup (CP138 Kickhaefer) (2 used)
69 M 4407T (325115~ ) Plate, valve
)
)
)

PC=496-(12-63) Litho in U, S, A,



55-14

Tractors -- 320 and 330 Series

Key

N

WoN Qb w

10
i1
12
13
14
i5
16
17
18

19
20
21
22
23
24
25
26
27
28
29
30
31

Part No,
AM 1928 T
AM 1928 T
T 11297 T
12H 294 A
24H 1374 A
T 18536 T
M 1841 T
T 10893 T
M 2421 T
M 1880 T
M 2107 T
AM 3432T
AM 3003 T
M 14T
M 3327 T
34 123 A
M 1810 T
M 2142 T
M 553 T
M 2396 T
M 1840 T
M 4379 T
1SH 275A
15H 276 A
M 2139 T
19H 1259 A
M 3244 T
19H 1258 A
24H 1341 A
12H 301 A
19H 1781 A
T 18536 T
A 3581 R
T 12738 T
T 12739 T

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY
STANDARD

Serial No.
-325109)
(325110- )
( - )
- )
)}

P

(

(

( -330299)
( -325109)
(325110~ j
( )
( ~330956)
(

~330956)
330957~

LI T T T R A |

-325109

— e N N PGS e e > S

N N e Mgt N D e N P et et Vi WP

Description
Pin, clevis (2 used) 287
Pin, clevis
Screw, cap, special, 5/8" x 1~9/16" (2 used) (sub. for M1664T)
(packed 100 in a pkg.)
Washer, lock, 5/8" (2 used)
Washer, plain, 21/32" x 3" x , 375" (2 used)
Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT119867T)
Arm, left lift
Arm, left lift (sub, for M4378T)
Spring
Sub, AT13262T
Sub., AT13262T
Seal, oil, with retainer (2 used)
Housing, rockshaft (T'12733T), with pipe plug
Dowel, hollow (2 used)
Gasket
Pin, roll, 5/16" x 2-3/4"
Arm, crank
Rod,; connecting
Pin, groov-
Ring, snap (2 used) (packed 10 in a pkg.)
Arm, right lift
Arm, right lift
Plug, pipe, 1/4"
Plug, pipe, ctsk., 3/8"
Rockshaft
Screw, cap, 9/16" x 4-3/4" (2 used)
Washer, plain, 37/64" x 1" x . 090" (2 used) (packed 4 in a pkg.)
Screw, cap, 1/2" x 4-3/4" (4 used)
Washer, plain, 17/32" x 15/16" x . 060" (4 used)
Washer, lock, 1/2"
Screw, cap, 1/2" x 3-1/2"
Pin (2 used) (sub. for T11174T)
Pin, spring locking (2 used)
Bushing (2 used)
Bushing (2 used)

PC-496-(12-63) Litho in U. S, A,



Tractors -- 320 and 330 Series 55-15

i9

20
21

22

23

24
25
26
27
28

Part No.
T 18536 T
T 11297 T
12H 294 A
240 1374 A
M 2415 T
M 1880 T
M 2107 T
AM 3432T
M 3280 T
AT 119517
M 4T
M 3327 T
34 123 A
M 1810 T
M 2139 T
M 2142 7
M 2396 T
M 553 T
M 2414T
19H 1258 A
i9H 1258 A
24H 1341 A
15H 275A
19H 1266 A
19H 1265 A
19H 1259 A
M 3244 T
M 2593 T
T 18536 T
A 3581 R
T 12738 T
T 12739 T

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY

Serial No.
=330299)
: )

~—

- )
S
~330956)
~330956)

N PN NN N PN i, o TN o N | o oy

(

(

( -
(330300~
(330300~
(330957~
(330957

—
]
P et e N NP P m? NPt S e o s Nt S S S S N

UTILITY

Description

Pin (2 used) (also order one A3581R) (sub, for AM1927T and AT11986T)

Screw, cap (special) 5/8" x 1-9/16" (2 used) (sub. for M1664T)
(packed 100 in a pkg.)

Washer, lock, 5/8" (2 used)

Washer, plain, 21/32" x 3" x ., 375" (2 used)

Arm, lift, left

Sub., AT13262T

Sub., AT13262T

Seal, oil, with vetainer (2 used)

Sub. one AT131951T and two AM 34327

Housing, rockshait assexably (T127377)

Dowel; hollow (2 used)

Gasket

Pin, voll, 5/16" x 2-3/4"

Avim, crank

Rockshaft

Rod, commecting

Ring, snap (2 vsed) (packed 10 in 2 pkg.)

Pin,; groov- {special)

Arm, lift; right

Screw, cap, bottorn holes, 1/2% x 4-3/4%" (2 used when anchor yoke
is installed)

Screw, cap, bottom and center holes, 1/2% x 4-3/4% (4 used when
anchor yoke is omitted)

Washer, plain, bottom and center holes, 17/32" x 15/16" x . 060"
(4 used)

Plug, pipe, 1/4"

Screw, cap, center holes, 1/2" x 5-7/8" (2 used when anchor yoke
is installed)

Screw, cap, top holes, 9/16" x 5-7/8" (2 used when anchor yoke
is installed)

Screw, cap, top holes, 9/16" x 4-3/4% (2 used when anchor yoke
is omitted)

Washer, plain (special) top holes, 37/64" x 1" x ., 090" (2 used)
(packed 4 in a pkg.)

Spring

Pin (2 used) (sub. for T11174T)

Pin, spring locking (2 used)

Bushing (2 used)

Bushing (2 used)

PC-496-(12-63) Litho in U, S, A,



y35-16 Tractors -- 320 and 330 Series

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

411 2 34567

%

C-496-(12-63) Litho in U.S. A,



Tractors -- 320 and 330 Series 55-17

= ~
CLENOUIR WG
<

11

[ e e e e e el
CLVoNOULIdWN

NN
SR

WD DN
CLO OO U

W WwWw
W N =

W W WwWw
co N &1

39
40
41
42
43

Part No.
T 18536 T
M 2071 T
T 11297 T

12H 294 A
24H 1374 A
3567 T
3565 T
2421 T
3433 T
3271T
2138 T
2109 T

554 T
2396 T
2137 T

167 A
1975 T

827 T

W >
ZZEZZZZZZKZZZ

>
-
-
N
[t}
=~
o
|

3432 T
2566 T
1873 T
2834 T
3272 T
2005 T

292 T

604 A
3244 T
2092 T

285 T
1922 T
3292 T
2107 T
1880 T
3581 R
2119 T
2011 T
2593 T

2593 T
1910 T
3581 R
T 18536 T
T 12738 T
T 127407

>§§ ZZZ>ZZ§§§Z§§§§ZZKZ§

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY -- Continued
STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

Serial No.
-330299)
- )
- )

A~~~
LI T O N T I N N N B NS )

UF g & 8 ¢ U o0 o§ o

~321375

B T e e e T e T e L S N T T T e R S N T
P et et i NP VP e e e e P R e e e e e e s e e e e e P N et e e S e N Y

321376~

(

( -
(330300~
(330300=
(330857-
(330957~

P g N S

Description
Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
Pin (also order one A3581R) (sub. for M2113T)
Screw, cap, special, 5/8" x 1-9/16" (2 used) (sub. for M1664T)
(packed 100 in a pkg.)
Washer, lock, 5/8" (2 used)
Washer, plain, 21/32" x 3" x .375" (2 used)
Arm, lift, left, outer
Arm, lift, left, inner
Spring
Seal, oil
Gasket
Arm, crank, left
Pin, groov-, 5/16" x 1-1/4" (2 used)
Rod, connecting (2 used) (sub. for AM761T)
Ring, snap (2 used) (packed 10 in a pkg.)
Arm, crank, right
Pin, roll, 1/4" x 2-1/8" (2 used)
Spacer
Dowel, hollow (2 used)
Housing, rockshaft (T12734T) (sub., for M3576T')
Seal, oil
Arm, lift, right
Dowel (2 used)
Washer, plain (special) 33/64" x 7/8" x ,090" (3 used)
Screw, cap (special) 1/2" x 5-3/4" (3 used)
Rockshaft
Cock, drain
Plug, pipe, 1/4"
Washer, plain (special) 37/64" x 1" x , 090" (2 used) (packed 4 in a pkg.)
Pin; cotter (special)
Serew, cap (special) 9/16" x 5-1/2" (2 used) (packed 5 in a pkg.)
Rockshaft, hollow, with bushing
Bushing
Sub. AT13262T
Sub, AT13262T
Pin, Quik Lock and chain (sub. for AM1926T)
Screw, special (2 used)
Clip
Spring (also order one M2479T Pin, one M3997T Anchor and one
11H206A Cotter Pin)
Spring
Sub. AM1909T
Pin, spring locking (2 used)
Pin (2 used) (sub, for T11174T)
Bushing (2 used)
Bushing (2 used)

PC-496-(12-63) Litho in U, S, A,



55-18 Tractors -- 320 and 330 Series

CONTROL VALVE ASSEMBLY

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

55-19

oo N O\Uhhwl\h-?p:

10
11
12

13

15
16
17

18
19
20

21
22
23
24
25

26
27
28
29
30
31
32
33
34
35
36

37
38
39

41
42
43

Part No.
2711 A
4039 T

253 A
3150 T
3331 T
1304 T
4090 T
2620 T
2833 T
4089 T
1307 T
2621 T
2624 T
2619 T
4088 T

586 T

624 A
1964 T

519 T

515 T

28785 R

28786 R
2623 T
3322 R

10608 T

<

10608 T
543 T
3265 T
19279 T
13213 T
1317'T
1477 T
2625 T
886 T
3049 T
2614 T
812 A
1139 A
304 A
2658 T
6314 R
4431 T
AT 10470T

z;zggézzzzzzﬂezze H“ZWNKZZQEZZZZZZZZZKZZQZE

AT 10565 T
M 4429 T
M 44227
34H 7A
M 2081 T
M 4428 T
T 10604 T
AT 10471 T

CONTROL VALVE ASSEMBLY -- Continued

Serial No.

LI B T |
— et e g

-322382
322383-

-322382
322383-

N N

— et s Nt

-322382)
322383~ )

- )

-325225§
-325225)
=325225)
-325225)
-325225)
-325225)
-325225)
~321307)

P e e ST T U P N e U U Gy

w
N
e
w
o
(o]
8
g

325226~
(325226~

(325226~
(325226~
(325226
(325226
(325226-
(325226~
(325226~
(325226-

Description
Screw, cap, 3/8" x 6-3/4" (4 used)
Cover (sub, for M2613T)
Plug, pipe, 1/8" (2 used)
Seal, oil (3 used) (packed 5 in a pkg.)
Housing, control valve (2 used)
Washer (4 used) (packed 2 in a pkg.)
Washer (4 used)
Spring (2 used) (packed 2 in a pkg.)
Ring, retaining (2 used)
Ring, snap (2 used)
Washer, copper (2 used)
Cap (2 used)
Seal (8 used) (packed 8 in a pkg.)
Sub. one M4088T, one M4089T, and two M4090T
Piston (2 used)
Seal, oil (2 used)
Plug, pipe, 1/2" (4 used)
Rod, check valve push (2 used) (sub. for M2622T)
Ring, snap (2 used) (packed 3 in a pkg.)
Shim, .002" (as required) (sub. for AM762T) (packed S in a pkg.)
Shim, .005" (as required) (sub. for AM763T) (packed S in a pkg.}
Shim, .010" (as required) (sub. for AM764T) (packed 5 in a pkg.)
Valve, check (2 used)
Spring (2 used) (sub. for H834R)
Sub, one T18526T and one T13119T (also order one AA6314R with each
T18526T used) (sub. for M3266T)
Sub. one T18526T and one T13119T (sub. for M3909T)
Sub. one T13119T and one T18526T
Ring, snap (2 used) (packed 2 in a pkg.)
Plug (sub. for M2626T)
Washer, aluminum (sub. for M1038T) (packed 2 in a pkg.)
Shim, .027" (sub. for AM1333T) (packed S in a pkg.)
Shim, , 010" (sub. for AM1524T) (packed 5 in a pkg.)
Sub, one T19279T and T19280T
Ball
Base, control valve
Bracket, control valve (S)
Nut, hex., 3/8" (2 used)
Screw, cap, 3/8" x 1-1/8" (2 used)
Washer, lock, 3/8" (2 used)
Bracket, control valve (U)
Valve; relief (2 used)
Rod, check valve push (2 used)
Ball, check, push rod service package, with check valve (sub. for
AMA4001T) (2 used)
Ball, check, push rod service package (2 used)
Shim (approx. 12 used) (packed 3 in a pkg.)
Sub. one AT10470T, one T13119T, and one T18526T
Pin, roll, 5/64" x 5/8" (2 used)
Ball (2 used)
Spring (2 used)
Spring (2 used) (sub. for M1321T)
Ball, check, push rod service package, with check valve (2 used)

PC-496-(12-63) Litho in U, S. A,



55-20

Tractors -- 320 and 330 Series

BREAKAWAY COUPLING AND COUPLING BRACKET

10

Key Part No.
1 144 511 A
2 11H 231 A
3 A 3611 R
4 A 3610 R
5 A 3609 R
6 A 36i2 R
7 19H 1800 A
8 M 1323 T
9 M 3190 T
10 M 1324 T
11 M 1342 T
12 AM 2814 T
13 12H 304 A
14 14H 812 A
15 AA 4542 R
16 19H 1936 A
17 24H 1303 A
18 AA 3754 R
19 12H 304 A
20 A 3614 R
21 14H 812 A
22 A 3613 R

D e e s i T e e Py

[ A A I |

LI T I T |

Serial No.

P N P et ) e o e e e b D WP i e e S e R0 P

Description
Nut, hex., slotted, 5/16"
Pin, cotter, 1/16" x 1/2"
Cam
Spring
Pawl (2 used)
Stud
Screw, cap, 3/8" x 1-1/2% (2 used)
Body (sub. for AM1334T)
Seal, ring, "O" (4 used)
Plug (2 used) (sub. for AM1335T)
Elbow (2 used)
Bracket, coupling
Washer, lock, 3/8" (2 used)
Nut, hex., 3/8" (2 used)
Line, flexible, oil (2 used)
Screw, cap, 3/8" x 3/4" (2 used)
Washer, plain, 13/32" x 11/16" x . 060" (2 used)
Bracket, plug, with spring
Washer, lock, 3/8" (2 used)
Cap (2 used)
Nut, hex., 3/8" (2 used)
Coupling (2 used)

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series 55-21

CONTROLS AND LINKAGE FOR CONTROL VALVE ASSEMBLY

12 19H 2043 A
13 M 2617 T
14 24H 1375 A
15 25H 903 A
16 M 2637 T
17 M 526 T

Screw, cap, 5/16" x 3-1/2" (2 used)
Bracket, control, shaft, right

Washer, plain, 11/16" x 1-1/8" x . 060"
Pin, groov-, 7/32" x 1-1/8" (2 used)
Shaft, control

Knob

1
2
3—
—0
2 16
5 //
6
50404
Key Part No. Serial No. Description
1 19H 2127 A ( - ) Screw, cap, 5/16" x 7/8" (3 used)
2 12H 303 A ( - ) Washer, lock, 5/16" (5 used)
3 M  2636T ( - )  Guard
4 M 261ST ( - )  Bracket, control shaft, left
5 L 4668 T ( - )  Pin (4 used)
6 11H 206 A ( - j Pin, cotter, 3/32" x 3/4" (4 used)
7 M 1716 T ( - )  End, yoke
8 14H 774 A ( - ) Nut, hex., jam
9 M 2634T ( - ) Bolt, eye
10 M 2616 T ( - ) Crank
11 M  2635T ( - y  Link (2 used)
( }
( )
( )
( )
( )
( )

PC-496-(12-63) Litho in U.S. A,



55-22 Tractors -- 320 and 330 Series

REMOTE CONTROL CYLINDER ASSEMBLY

PC-496~(12-63) Litho in U, S. A,



Tractors -- 320 and 330 Series

55-23

<

BN DN DD pd b b b ek ped e b =
NRPOLVEONOAUNIPWNFROWVONO UTBRWNE-

[\o]
w

NN DN
[N W, N

WW wN
N OO

33A
33B
34
35
36
37
38A

388
39

41A
41B
42
43A
43B
45

47
48

Part No.
4736 R
4739 R
4742 R
4741 R
5731 R
3125 R
1441 R
1425 R
5731 R
4744 R
4723 R
4864 R
4542 R
474 A
301 A
1426 R
1427 R
1431 R
1430 R
2439 R
1428 R
4738 R
4737 R
1301 A
4748 R
4747 R
4745 R
4746 R
1440 R
304 A
1731 A
760 A
4745 R
5304 R
3606 R
1432 R
AP 19547 H
3H 1524 A
F 1435 R

T B N T e e B 0 B e T e T s e S e B T e e D D
SER = BEEETEETTTE

R 27423 R
AA 4735 R
11H 237 A
AF 1588 R

AF 2433 R
A 3581 R
AA 5605 R
AA 6307 R
AA 5605 R
AA 6309 R
A 5302 R
34H S8 A
A 5301 R
A 147 R

Serial No.

(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC109
(3-1/2 RC100
(3-1/2 RC100

(3-1/2 RC29376-

(3-1/2 RC109
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC109
(3-1/2 RC100
(3-172 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100

-29375

(3-1/2 RC29376-

(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100
(3-1/2 RC100

1/2 RC100

3-
3-1/2 RC100
3~
3-1/2 RC100

(
(
(
(

1/2 RC29376- )
-29375)

D T N R N N R S PP N L S S T R IO PP P

-29375)
-29375)

(3-1/2 RC29376-

(3-1/2 RC100
(3-1/2 RC100

(3-1/2 RC29376-

(3-1/2 RC100

(3-1/2 RC29376-
(3-1/2 RC29376-
(3-1/2 RC29376-
(3-1/2 RC29376-
(3-1/2 RC29376-

_29375;

)
)
)
)
)
)
)
)
)
)

REMOTE CONTROL CYLINDER ASSEMBLY -- Continued

Description

Rod, stop
Ring, snap (2 used)
Ball, bleed valve
Spring, bleed valve
Valve, bleed (sub., for A4740R)
Plug, pipe, hex. ctsk., 1/2"
Gasket, piston rod guide
Cylinder, remote, housin
Valve, stop (sub. for A4743R)
Spring, stop valve
Gasket (2 used)
Coupling for flexible oil line
Line, flexible oil, 88" (2 used)
Screw, cap, 1/2" x 1- 7/8" (4 used)
Washer, lock, 1/2" (4 use
Cap, remote cylmder
Gasket
Washer, piston packing (2 used)
Packing, ring, "O"
Nut, special lock
Piston
Washer, stop rod
Spring, stop rod
Washer, stop rod
Spring, stop rod packing
Adaptor, stop rod packing, male
V-packing, stop rod (3 used)
Adaptor, stop rod packing, female
Guide, piston rod
Washer, lock, 3/8" (3 used)
Screw, cap, 3/8" x 1% (3 used)
Pin, groov-, stop rod arm
Arm, stop rod (sub. AS304R)
Arm; stop rod
Packing, ring, "O"; piston rod
Washer, piston rod packing
Seal, oil, piston rod wiper
Bolt, cge., 5/16" x 1%
Stop, piston rod (2 used) (sub. R27423R, with A5302R, 34HS58A,

AS5301R, and R1870R)
Stop, piston rod
Nut, wing
Pin, cotter, 1/8" x 2"
Rod, piston, with yoke and clip (sub. one AA6307R and one

AF2433R)

* Rod, piston, with yoke

Pin, spring locking (2 used)

Pin, attaching (sub. one AAG6307R)
Pin, attaching, with clip

Pin, attaching (sub. one AA6309R)
Pin, attaching

Lever, stop

Pin, roll in stop lever

Screw, stop

Washer, on stop screw

PC-496~(12-63) Litho in U. S. A,



0-2 Tractors -- 320 and 330 Series

THREE-POINT HITCH

C-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series 60-3

Key
1

S W

Voo

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

25
26
27

28
29
30

31
32
33
34

35
36
37
38

39
40
41
42
43
44
45
46
47
48
49

50
51
52
53
54
55
56
57
58
59

Part No.

M 2071 T
M 2159 T
AM 1905 T
AM 3420 T
A 3581 R
M 2469 T
M 1737 T
M 3729 T
AM 2297 T
M 2515 T
AM 1906 T
M 2092 T
AM 1908 T
M 2517 T
M 2090 T
AM 1909 T
F 2682 R
T 18536 T
M 1701 T
11H 239A
M 2072 T
AM 1896 T
M 2653 T
JD 7797

14H 813 A
12H 293 A
24H 1325 A
AM 1891 T
AM 2627 T
AM 2176 T
M 2479 T
11H 206 A
AM 1901 T
AM 3516 T
AM 2408 T
M 2084 T
M 1702 T
AM 1894 T
AM 2632 T
AM 2177 T
144 882 A
22H 794 A
M 2437 T
M 1995 T
M 2440 T
M 2438 T
M 2078 T
34H 90 A
M 1699 T
M 2439 T
M 1744 T
AM 1900 T
22H 803 A
14H 856 A
M 2083 T
M 2085 T
M 1930 T
24H 1227 A
M 2086 T
34H 164 A
M 2735 T
M 2492 T
M 2494 T
M 2733 T
M 2734 T
T 18536 T
A 3581 R
AM 1910T
M 2092 T
AM 1909 T
AM 1910T
DA 5883 A

THREE-POINT HITCH -- Continued

Serial No.

[ I T T T B |

P P e e et e e et - e

-330931)
-330931)

- )
-330299)

PN TN TN AN AN TN N N TN TN o S S o P s g P P N . s TN N o A~~~

LUN T T T T TR T T T T T T TN T T T Y TN TN T S TR TN T T A N O TR W}

-

330300~
330300~
-330931)
-330931)
-330931)
-330931)
- )

vvvvvVvvvvvvvvwvvvvwvvvvvv._,vvvVVVVVuVVVVVVvVVVVVV

DT e D N e D e P T T e P e L T

Description
Pin, front (U and S when equipped with dual touch-o-matic)
Pin, front (S)
Link, upper, front, left-hand thread
Link, upper, front, left-hand thread (S when equipped with dual
touch-o-matic)
Pin, spring, cotter
Turnbuckle (U)
Turnbuckle (S)
Turnbuckle (S when equipped with dual touch-o-matic)
Handle
Nut
Link, upper, rear, right-hand thread
Pin, cotter (special)
Chain
Hook
Ring
Pin, Quik-Lock, and chain
Pin, rear (sub. for M1703T and AT11985T) (also order one B11182B)
Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
Connector, sway (2 used)
Pin, cotter, 5/32" x 1" (2 used)
Pin (2 used)
Link, left lift
Fork, lift link (2 used)
Fitting, grease (3 used)
Nut, hex., 7/16" (2 used)
Washer, lock, 7/16" (2 used)
Washer, plain, 15/32" x 59/64" x . 060" (2 used)
Link, draft, left (S)
Link, draft, left (S when equipped with dual touch-o-matic)
Link, dvaft, left (U)
Pin (2 used)
Pin, cotter, 3/32" x 3/4" (2 used)
Chain, sway (2 used) (S)
Chain, sway (2 used) (S when equipped with dual touch-o-matic)
Chain; sway (2 used) (U)
Bolt, sway chain (2 used)
Anchar, rear (2 used)
Link, draft, right (S)
Link, draft, right (S when equipped with dual touch-o-matic)
Link, draft, right (U)
Nut, hex. jam, 5/16"
Screw, set, 5/16" x 7/8"
Housing
Bushing (S)
Bushing (U)
Crank, leveling
Washer, thrust
Pin, roll, 7/32" x 1-1/4"
Pinion (S)
Pinion (U)
Gear, with shaft
Plate, thrust
Screw, set, 1/2" x 1-1/2"
Nut, hex., jam, 1/2"
Ring, snap
Spring (packed 2 in a pkg.)
Bushing
Washer, plain, 17/32" x 13/16" x . 060"
Ring, snap (packed 3 in a pkg.)
Pin, roll, 5/16" x 2-1/8"
Lock, crank (S)
Lock, crank (U)
Washer, spring (2 used)
Hook
Spring
Pin (2 used) (sub. for T11174T)
Pin, spring locking (2 used)
Sub. one AM1909T
Pin, cotter (special) (2 used)
Pin, Quik-Lock, and chain (2 used)
Sub. one AM1909T
Pin, Quik-Lock assembly (2 used) (sub. for AM1752T)

PC-496-(12-63) Litho in U, S, A,



60-4 Tractors =- 320 and 330 Series

DRAWBAR ASSEMBLY
STANDARD

Key Part No. Serial No. Description

1 14H 760 A ( - ) Nut, hex., 5/8" (6 used)

2 12H 294 A ( - } Washer, lock, 5/8" (6 used)

3 M 1568 T ( - ) Dowel, hollow (4 used)

4 M 2523 T ( - )  Mount, left load link

5 M 2479 T ( - y  Pin (2 used)

6 11H 206 A ( - )} Pin, cotter, 3/32" x 3/4" (2 used)

7 11H 237 A ( - } Pin, cotter, 1/8" x 2" (4 used)

8 14H 534 A ( - )} Nut, hex., 3/4" (4 used)

9 24H 1396 A ( - } Washer, plain, 25/32" x 1-1/2" x . 105" (2 used)
10 AM 2046 T ( =330419) Sub. one 11H218A and one T11439T

T 11439 T (330420~ ) Pin (4 used)

11 8H 4073 A ( - Bolt, mach., 5/8" x 6-1/2" (2 used)
12 M 2149 T ( - } Trunnion (2 used)
13 M 1993 T ( ) Washer, plain, special (2 used)
14 19H 1872 A ( - Screw, cap, 5/8" x 6" (4 used)
15 AA 5365R ( - ? Pin, pivet
16 19H 1820 A ( - ) Screw, cap, 1/2" x 3" (2 used)
17 12H 301 A ( - ) Washer, lock, 1/2" (2 used)
18 14H 809 A ( - 3} Nut, hex., 1/2" (2 used)
19 T 1080T ( - )y Drawbar (sub. for M2148T)
20 AM 2045T ( - ) Drawbar assembly
21 M 3738 T ( - Mount, right load link (sub. for M2524T)
22 M 2479 T ( - ; Pin (when equipped with dual touch-o-matic)
23 M 3997 T ( - ) Anchor, spring (when equipped with dual touch-o-matic)
24 11H 206 A ( - Pin, cotter, 3/32" x 3/4" (when equipped with dual touch-o-matic}
25 M 2593 T ( - ? Spring (when equipped with dual touch-o-matic)
26 11H 218A (330420- ) Pin, cotter, 3/16" x 1-1/2" (4 used)

PC=496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

DRAWBAR ASSEMBLY
UTILITY

22A° AM 1909 T
22B M 3600 T
23 M 2594 T
24 AM 1910T

-330545) Pin, Quik-Lock, and chain (2 used)
330546- y  Pin (2 used)

- jy  Drawbar

~330545) . Sub. one AM1909T

Key Part No. Serial No. Description
1 M 2732T ( - )y Bar
2 M 2595T ( - y  Support, front
3 M  2430T ( - j  Trunnion (2 used) -
4 M 2434T ( - }  Nut, hex., special (2 used)
5 A 3581 R ( - j  Pin, spring locking
6 M  2485T ( - )y Piny pivet
7 AM 2405T ( - ) Load link mount assembly
8 M 2479 T ( - ) Pin (2 used)
9 j 16931 N ( - y  Pin, spring locking (2 used)
i0 AM 2406 T ( - j  Support, rear
i1 12H 294 A ( - } Washer, lock, 5/8" (2 used)
12 19H 1756 A ( - } Screw, cap, 5/8" x 1-1/2" (2 used)
13 19H 1874 A ( - ) Screw, cap, 1/2" x 2-3/4" (2 used)
14 12H 301 A ( - ) Washer, lock, 1/2" (2 used)
15 14H 809 A ( - ) Nut, hex., 1/2" (2 used)
16 14H 760 A ( - ) Nut, hex., 5/8" (4 used)
17 24H 1368 A ( - Washer, plain, 21/32" x 1-5/16" x .090" (4 used)
18 M 1568 T ( - ; Dowel, hollow, rear holes (2 used)
19 M 1554 T ( - ) Washer, plain, special, rear holes (2 used)
20 19H 2076 A ( - Screw, cap, 5/8" x 5" (4 used)
21 M 2092T ( —330545; Pin, cotter (2 used)
(
(
(
(

PC-496~(12-63) Litho in U, S, A,



65-2 Tractors -- 320 and 330 Series

ADJUSTABLE FRONT AXLE
STANDARD

9
. 3
10 PR
19 %«-—-———12
13
22 21 20
\N\ Q 14

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

65-3

ADJUSTABLE FRONT AXLE -- Continued

STANDARD
Key Part No. Serial No. Description
1 M 4143 T ( - ) Washer, plain, 1-13/32" x 2" x , 030" special (approx. 1 used)
2 M 4144 T ( - )  Washer, plain, 1-13/32" x 2" x , 090" special (approx. 2 used)
3 M 1111T ( - )  Bushing (2 used)
4 M 2666T ( - ) Shaft, pivot
5 M 1387 T ( - )  Pin, clamp (2 used)
6 11H 236 A ( - ) Pin, cotter, 1/8" x 1" (2 used)
7 M 1460T ( - ) Clamp (4 used) (sub. for AM1474T)
8 19H 1456 A ( - ; Screw, cap, 5/8" x 3-1/4" (4 used)
9 AM 2639 T ( - Axle, .cross tube assembly, with bushings and grease fitting
10 JjD 7759 ( - )  Fitting, grease (3 used)
11 14H 865 A ( - ) Nut, hex., 1/2'" (4 used)
12 12H 301 A ( - } Washer, lock, 1/2" (6 used)
13 M 648 T ( - y Cover, dust (4 used)
14 AM 496 T ( - ) End, with dust cover (2 used) (sub. for AM498T)
15 12H 303 A ( - )} Washer, lock, 5/16" (2 used)
16 14H 650 A ( - ) Nut, hex., 5/16" (2 used)
17 M 2561 T ( - ) Screw, set (special) (2 used)
18 14H 882 A ( - Nut, hex. jam, 5/16" (2 used)
19 L 409 T ( - % Clamp (2 used) (packed 2 in a pkg.)
20 L 410 T ( - ) Bolt (special) (2 used)
21 AM 2795 T ( - y  Tube, tie rod (2 used)
22 14H 808 A ( - ; Nut, hex., 5/8" (4 used)
23 AM 3951 T ( - End, adjustable (2 used) (sub. for AM2001T)
24 19H 1815 A ( - } Screw, cap, 1/2" x 1-1/4" (2 used)
25 M 557 T ( - y  Washer (2 used)
26 M 2811T ( - ) Arm, steering, right
M 2812 T ( - ) Arm, steering, left
27 M 1249T ( - )  Shim, ,010" (approx. 2 per spindle) (packed 5 in a pkg.)
M 1250 T ( - ) Shim, .027" (approx. 2 per spindle) (packed 2 in a pkg.)
28 M 1518 T ( - )y  Seal, upper (2 used)
29 JD 8820T ( - )  Bearing, needle (4 used)
30 AM 3952T ( - )  Pipe, adjustable, with needle bearings and grease fitting (2 used)
(sub, for AM2570T)
31 JD 8407 H ( - )  Bearing, thrust (2 used)
32 M 2283 T ( - ) Retainer (2 used)
33 M 2282T ( - y  Seal, lower (2 used)
34 AM 2571 T ( - ) Spindle (M2749T) and knuckel (M2216T') assembly (2 used)
35 14H 534 A ( - ) Nut, hex., 3/4" (2 used)
36 11H 240 A ( - $ Pin, cotter, 5/32" x 1-1/2" (2 used) (knuckle with keyway)
11H 218A ( - j Pin, cotter, 3/16" x 1-1/2" (2 used) (knuckle without keyway)

PC-496-(12-63) Litho in U,S. A,



65-4 Tractors -~ 320 and 330 Series

ADJUSTABLE FRONT AXLE
UTILITY

L

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

65-5

Key Part No.
1 M 4143 T
M 4144 T
2 M 1111 T
3 M 2666 T
4 M 2812T
5 AM 2676 T
6 AM 2643 T
7 19H 1456 A
8 M 1387 T
9 11H 236 A
10 M 1460 T
11 14H 865 A
12 12H 301 A
13 19H 1815 A
14 M 557 T
15 M 2811 T
16 M 1249 T
M 1250 T
17 M 1518 T
18 JjD 8820T

19 Jjb 7759
20 JD  8407H
21 M 228T
22 M 2282T
23 AM 2163 T
24 14H 534 A
25 11H 240 A
11H 218A
26 14H 808 A
27 M 648 T
28 AM 2168T
29 M 2561T
30 14H 882 A
31 AM 2167 T
32 L 410 T
33 L 409 T
34 12H 303 A
35 14H 650 A
36 AM 496 T

P D  a T T e L T T e N e T e e T T L T

ADJUSTABLE FRONT AXLE -- Continued

Serial No.

| I I I |

[ 2 T T T A T A A T TR T TR T TR BN N AN |

b8

D i N NS e NP D S " e i MilD NP Nt S S N Nt et e M N B s it} i D D P P P e e S e NP s

UTILITY

Description
Washer, plain, 1-13/32" x 2" x , 030" special (approx. 1 used)
Washer, plain, 1-13/32" x 2" x ,090" special (approx. 2 used)
Bushing, (2 used)
Shaft, pivot
Arm, steering, left

End, adjustable (M2829T) with needle bearings and grease fitting

(2 used)
Axle, cross tube assembly, with bushings and grease fitting
Screw, cap, 5/8" x 3-1/4" (4 used)
Pin, clamp (2 used)
Pin, cotter, 1/8" x 1" (2 used)
Clamp (4 used) (sub. for AM1474T)
Nut, hex., 1/2" (4 used)
Washer; lock, 1/2" (6 used)
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer (2 used)
Arm, steering, right
Shim, ,010" (approx. 2 used per spindle) (packed 5 in a pkg.)
Shim, .027" (approx. 2 used per spindle) (packed 2 in a pkg.)
Seal,. upper (2 used)
Bearing, needle (4 used)
Fitting,. grease (3 used)
Bearing, thrust (2 used)
Retainer (2 used)
Seal; lower (2 used)
Spindle (M2405T) with knuckle (M2216T) assembly (2 used)
Nut, hex., 3/4" (2 used)
Pin, cotter, 5/32" x 1-1/2" (2 used) (knuckle with keyway)
Pin, cotter, 3/16" x 1-1/2" (2 used) (knuckle without keyway)
Nut, hex., 5/8" (4 used)
Cover, dust (4 used)
End, adjustable, with dust cover (2 used)
Screw, set (special) (2 used)
Nut, hex. jam, 5/16" (2 used)
Tube, tie rod (2 used)
Bolt (special) (2 used)
Clamp (2 used) (packed 3 in a pkg.)
Washer, lock, 5/16" (2 used)
Nut, hex., 5/16" (2 used)
End, with dust cover (2 used) (sub. for AM498T)

PC-496-(12-63) Litho in U, S, A,



65-6 Tractors -~ 320 and 330 Series

FRONT WHEEL ASSEMBLY

2
11 12
1 =]
-
O
@
@
@) 71531
Key Part No. Serial No. Description
1 JD 19 R ( - ) Bolt (special) (12 used)
2 JD 3000T ( - y  Wheel, front, 15" rim (2 used)
3 M 825 T ( - } Cap, hub (2 used) (sub. for AM978T)
4 11H 240 A ( - )  Pin, cotter, 5/32" x 1-1/2" (2 used) (knuckle with keyway)
11H 218A ( - ) Pin, cotter, 3/16" x 1-1/2" (2 used) (knuckle without keyway}
5 14H 534 A ( - }  Nut, hex., 3/4" (2 used)
6 M 824 T ( - j  Washer (2 used) (knuckle with keyway)
T 10510 T ( - ) Washer (2 uwsed) (knuckle without keyway) (packed 10 in a pkg.)
7 JD 8135R ( - ) Cone, bearing, outer (2 used)
8 JD 7438R ( - )  Cup, bearing, outer (2 used)
9 AM 953 T ( - )  Hub (M979T) with bearing cups (2 used) (sub. for AM9I77T)
10 JD 7449D ( - )y Cup, bearing, inner (2 used)
11 JD 8134 D ( - ) Cone, bearing, inner (2 used)
12 AM 3094 T ( - ) Seal (2 used)

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series 70-1

Y

W= 0O

QW OONO U

1
11

Part No.
14H 794 A
12H 236 A
AT 15588T

3505 A
3478 T
2195 T

375 T
2254 T
1549 T
3800 T

2 zzRE2pg

2278 T

o~~~

D e U e T Ty

REAR WHEEL AND WHEEL WEIGHTS

=

o

[ T T B |

¥

Serial No.

e e e

?
)
)
)
)
)
)

Description

Nut, hex., 3/4" (2 used)

Washer, lock, 3/4" (2 used)

REAR WHEEL WEIGHT (150 LBS. ) (CONSISTS OF TWO M2729T REAR
WEIGHT AND ONE AT15596T ATTACHING HARDWARE) (SUB.
FOR AM2525T)

Bolt, mach., 3/4" x 5" (2 used)

Rim and flange, 10-24 (W-8 Rim)

Spacer (4 used)

Nut (special) (4 used) (packed 10 in a pkg.)

Ring, snap (4 used) (packed 4 in a pkg.)

Web, wheel

Bolt (special) 9/16" x 3-1/4" (4 used) (sub. for M2253T) (packed 4 in a
pkg.)

Wrench, rim

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

P C-496~(12-63) Litho in U, S. A,



75-2 Tractors -- 329 and 339 Series

BRAKE ASSEMBLY

PO adOR122A2) Titha in TT S A



Tractors -- 320 and 330 Series

75-3

BRAKE ASSEMBLY -- Continued

Key Part No. Serial No. Description
1 M 831 T ( - )  Spring (2 used) (packed 2 in a pkg.)
2 M 3332T ( - )  Disk, actuating (2 used)
3 M 80T ( - ) Ball (3 used) (packed 3 in a pkg.)
4 M 834 T ( - )  Screw (2 used)
5 14H 882 A ( - Nut, hex. jam, 5/16" (2 used)
6 M 833 T ( - ; Link, plain
7 M 832 T ( - ) Link, yoke type
8 M 1716 T ( - ) Yoke (2 used)
9 L 4668 T ( - j  Pin, yoke (2 used)
10 11H 206 A ( - } Pin, cotter, 3/32" x 3/4" (2 used)
11 AM 1967 T ( - Disk, driven, with facings (4 used)
12 AM 3098°T ( - ) Brake assembly, less driven disks (2 used)
13 M 2221T ( - ) Spring (2 used)
14 L 357 T ( - )} Ring, snap (2 used)
15 M 1811 T ( - y  Lock, brake, right
16 M 2153 T ( - ) Shaft, brake lock (2 used)
17 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
18 M 1814T ( - y  Lock, brake, left
19 M 2179 T ( - }  Lock (2 used) (packed 2 in a pkg.)
20 M 1963 T ( - ) Rod (2 used)
21 M 205 T ( - y  Ring, snap
22 24H 1474 A ( - ) Washer, plain, 1-5/32" x 1-1/2" x , 060"
23 M 949 T ( - ) Nut, hex., special (2 used)
24 14H 774 A ( - ) Nut, hex., jam, 3/8" (4 used)
25 M 17137 ( - ) Lever, left brake
26 12H 293 A ( - } Washer, lock, 7/16" (2 used)
27 19H 1899 A ( - ) Screw, cap, 7/16" x 2" (2 used)
28 26H 27 A ( - } Key, Woodruff, 5/16" x 1-1/8" (2 used)
29 M 2140T ( - }  Shaft, brake
30 M  1714T ( - y  Pedal, left
31 M 2222T ( - y  Spring (2 used)
32 AM 1996 T ( - y  Pedal, right (M1715T), with bushings
33 M 2018 T ( - )}  Bushing (2 used) (sub. for M2038T)

PC-496-(12-63) Litho in U, S, A,



80-2 Tractors --320 and 330 Series

HOOD AND GRILLE ASSEMBLY

PC-496-(12-63) Litho in U, S. A,



Tractors -- 320 and 330 Series 80-3

HOOD AND GRILLE ASSEMBLY -- Continued

Key Part No. Serial No. Description
1 M 1605 T - )  Bumper, hood (2 used)
2

11 21H 1207 A
12 M 2002T
13 M 2003T
14 M 4326 T
15 AM 3947 T

-330827) Screw, mach., 1/4" x 7/16" (8 used)
-330827) Frame, upper left and lower right (2 used)
~330827) Frame; upper right and lower left (2 used)
- ) Screen, grille (2 used) (sub. for M1906T)
=329999)  Grille assembly, with screws, fastener studs, and screens (sub. for
AM3048T)
-330827) Nut, speed (12 used) (packed 6 in a pkg.)
-330827)  Rivet, 3/16" x 3/8" (12 used)
Clip (2 used)

(
AM 2971 T ( -329999) Hood assembly, with fastener studs (gasoline engine) (sub. for AM3089T)
AM 3230T ( -=329999) Hood assembly, with fastener studs (all-fuel engine) (sub. for AM3235T)
3 M 315 T ( - ) Stud, fastener, short, for rigid-type receptacle (9 used)
M 322 T ( - ) Stud, 1fast;ener, long, for floating-type receptacle (2 used) (packed 2 in
: a pkg.)
4 M 316 T ( - ) Pin, cross (11 used) (packed 2 in a pkg.)
5 AM 635T ( - )  Receptacle, rigid, with rivets (9 used)
AM 636 T ( - ) Receptacle, floating, with rivets (2 used)
6 16H 87 A ( - ) Rivet, ctsk. hd., 1/8" x 1/4" (22 used)
7 14H 786 A ( -330827) Nut, hex., 1/4" (4 used)
8 12H 302 A ( =330827) Washer, lock, 1/4" (12 used)
9 24H 1287 A ( ~330827) Washer, plain, 9/32" x 5/8" x . 060" (12 used)
i0 M 1729 T { -330827) Rod, grille (2 wed)
(
(
(
(
(

16 M 378 T

17 16H 246 A

18 A 4679 R - )

i9 AM 3434 T -329999)  "John Deere' medallion

20 M 3859 T -329999) Decalcomania (Series "320") (packed 2 in a pkg.)

21 T 11030T (330000~ Decalcomania (Series ""330") (packed 2 in a pkg.)

22 AT 11507 T (330000~ Grille, with screens and fasteners (sub. for AT10696T)

23 AR 21111 R (330000=- "John Deere" medallion, with clips (for tractors painted green)
AR 21565 R (330000~ "John Deere" medallion, with elips (for tractors painted yellow)

24 AT 10762 T (330000~ Bracket, right rear, with stud receptacle

25 AT 10761 T (330000~ Bracket, left rear, with stud receptacle

26 AT 10690 T (330000~ Hood assembly, with fastener studs (gasoline engine)

27 T 11020T (330000~ Decalcomania, "John Deere" (2 used) (packed 2 in a pkg.)

28 T 11034 T (330000~ Collar, fuel tank

29 JD 5153 R ( 329999 Decalcomania, "John Deere" (sub. for M3858T)

30 T 11856 T (330828~ Clip (4 used)

31 T 11857 T (330828- Screw, sheet metal (4 used) (packed 4 in a pkg.)

32 T 11855 T (330828~ Screen, grille (2 used)

33 M 1519 T ( - Cover, muffler hole (when equipped with rear exhaust)

34 M 1093 T ( - Screw, sheet metal (3 used) (when equipped with rear exhaust)

A~~~

N e e s

PC~496-(12-63) Litho in U, S, A,



80=-4 Tractors -- 320 and 330 Series
FENDERS AND FOOTRESTS
STANDARD
Key Part No. Serial No. Description
i AM 1971 T ( - )  Fender assembly, right
2 19H 1936 A ( - } Screw, cap, 3/8" x 3/4" (4 used)
3 i2H 304 A ( - ) Washer, lock, 3/8" (4 used)
4 AM 3272 T ( - ) Fender assembly, left
5 19H 1900 A ( - }  Screw, cap, 5/16" x 3/4" (5 used)
6 12H 303 A ( - } Washer, lock, 5/16" (5 used)
7 19H 1905 A ( - ) Screw, cap, 5/16" x 1"
8 M 3571 T ( - }  Spacer

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

80~5

FENDERS AND FOOTRESTS
UTILITY

13

Key Part No. Serial No. Description
1 M 2909 T ( )  Bracket, fender (2 used)
2 14H 785A ( - ) Nut, hex., 5/16" (6 used)
3 19H 2124 A ( - y Screw, cap, 5/8" x 4-1/4" (4 used)
4 AM 2206 T ( - } - Fender assembly, right ’
5 12H 303 A ( - y  Washer, lock, 5/16" (11 used)
6 19H 1900 A ( - y Screw, cap, 5/16" x 3/4" (10 used)
7 AM 3276 T ( - ) Fender assembly, left, with cap screw and spacer
8 12H 304 A ( - y)  Washer, lock, 3/8" (4 used)
9 19H 1936 A ( - ) Screw, cap, 3/8" x 3/4" (4 used)
10 19H 1905 A ( - } Screw, cap, 5/16" x 1"
i1 M 3571 T ( - ) Spacer
12 24H 1368 A ( - y  Washer, plain, 21/32" x 1-5/16" x . 090" (4 used)
i3 14H 760 A ( - ) Nut, hex., 5/8" (4 used)

PC=496-(12-63) Litho in U.S_ A.



80-6 Tractors -- 320 and 330 Series

BATTERY BOX AND MOUNTING
(Serial No. 320001-329999)

50537 6 20 %13

Key Part No. Serial No. Description

1 AM 349 T ( -329999)  Cable, battery, with bolt and nut

2 AM 505T ( -329999)  Bolt, with nut, special (2 used)

3 AL 2823T ( -329999)  Strap, battery ground

4 19H 2021 A ( -329999)  Screw, cap, 3/8" x 5/8"

5 12H 304 A ( =329999) Washer, lock, 3/8"

6 12H 302 A ( -329999)  Washer, lock, 1/4" (7 used)

7 34H 101 A ( =329999)  Pin, roll, 1/4" x 1" (2 used)

8 AM 1809 T ( -329999) Cover

9 M 1896 T ( -329999)  Stud
10 19H 1227 A ( ~-329999)  Screw, cap, 1/4" x 1/2" (3 used)
11 19H 1813 A ( -329999)  Screw, cap, 5/16" x 5/8" (2 used)
12 12H 303 A ( ~329999)  Washer, lock, 5/16" (2 used)
13 L 1198 T ( -329999)  Washer, plain, special (2 used)
14 AM 1800 T ( -329999)  Tool box and battery shield assembly
15 14H 844 A ( -329999)  Nut, wing, 1/4" (2 used)
16 24H 1287 A ( -329999)  Washer, plain, 9/32" x 5/8" x . 060" (2 used)
17 16H 646 A ( -329999)  Rivet, 1/4"x 1/2" (2 used)
18 M 180T ( -329999)  Bolt, battery hold-down (2 used)
19 11H 233 A ( -329999)  Pin, cotter, 3/32" x 1/2" (2 used)
20 19H 1948 A ( -329999)  Screw, cap, 1/4" x 3/4" (4 used)
21 AM 1793 T ( -329999)  Tray, battery
22 M 1879 T ( -329999)  Angle, battery hold-down

PC 2496l 12-A2) Titha in TT Q A



Tractors -- 320 and 330 Series

80-7

<

b b b R e o b e
8®mﬂmmpwmaowmﬂmmhwmwﬁ

N
e

Part No.
12H 304 A
19H 2021 A
AM 505 T
AL 2823 T
AT 10309 T
12H 302 A
19H 1227 A
AT 11065 T
16H 87 A
AM 636T
16H 646 A
AT 11064 T
12H 303 A
19H 1900 A
T 10942 T
M 316 T
AT 10786 T
T 11277 T
AT 11066 T
24H 1287 A
14 844 A

BATTERY BOX AND MOUNTING

Serial No.

(330000-
(330000~
(330000~
(330000~
(330000-
(330000~
(330000-
(330000~
(330000-
(330000-
(330000-
(330000~
(330000~
(330000-
(330000-
(330000~
(330000-
(330000~
(330000~
(330000~
(330000-

N P o o e N N \pat? P e CaP P oD s i Uit e e a5 NP NP

(Serial No. 330000-up)

Description
Washer, lock, 3/8"
Screw, cap, 3/8" x 5/8"
Bolt, with nut (2 used)
Strap, battery ground, with bolt and nut
Cable, battery, with bolt and nut
Washer, lock, 1/4" (6 used)
Screw, cap, 1/4" x 1/2" (4 used)
Cover, battery, right
Rivet, 1/8" x 1/4" (2 used)
Receptacle, stud
Rivet, 1/4" x 1/2" (2 used)
Tray, battery (sub. for AT10873T)
Washer, lock, 5/16" (4 used)
Screw, cap, 5/16" x 3/4" (4 used)
Stud

Pin, cross, fastener stud (packed 2 in a pkg.)

Cover, battery left, with fastener stud
Bolt, battery hold-down (2 used)
Strap, battery hold-down

Washer, plain, 9/32" x 5/8" x . 060" (2 used)

Nut, wing, 1/4" (2 used)

PC-496~(12~63) Litho in U, S, A.



80-8 Tractors =- 320 and 330 Series

SEAT

PC-496-(12-63) Litho in U. S. A.



Tractors -- 320 and 330 Series

=
(]
<

[y
CWVENOUIR W N -

el
LN =
©
o

BERNALR
ppEEEERX

19H
12H

DN
D WO N

14H

Part No.

339 T
3462 T
1839 T
3463 T
2211 T
1956 T
2474 T
2517 T
2286 T
2167 T
1936 A

304 A
2457 T
2168 T

453 T
2036 A
1501 T

358 T

359 T

360 T
4146 T
4147 T
6022 R
1954 T
1792 A

301 A

AT 10432 T

812 A

Serial No.

P~ N NN TN N S~

325001~
325001~

P Y e T S e e T L Tt

[ O |

. N e R e e e i o Rl N s o O P i e P it o . o = i

SEAT -- Continued

Description
Back, seat, black
Back, seat, yellow
Cushion, black
Cushion, yellow
Frame (U)
Frame (S)
Screw, No. 10 x 1" (4 used) (packed 4 in a pkg.)
Hook (2 used) (U when equipped with touch-o-matic)
Chain (U when equipped with touch-o-matic)
Bracket, right
Screw, cap, 3/8" x 3/4" (4 used)
Washer, lock, 3/8" (4 used)
Bracket, left (U when equipped with touch~o-matic)
Bracket, left (S)
Nut, lock
Screw, cap, 1/4" x 7/8"
Pin, lock
Spring
Washer
Ring, snap (packed 2 in a pkg.)
Pin
Lever
SEAT SIDE ARM CUSHION ATTACHMENT
Support, seat (U when not equipped with touch-o-matic)
Screw, cap, 1/2" x 1" (4 used)
Washer, lock, 1/2" (4 used)
Bracket, seat (U when equipped with touch-o-matic)
Nut, hex., 3/8" (4 used)

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order.

PC-496-(12-63) Litho in U, S, A,

80-9



85-2 Tractors -- 320 and 330 Series

FRONT WIRING HARNESS AND FRONT LIGHTS

I e

36 T9022 31 30 29
Key Part No. Serial No. Description
1 AT 10571 T ( - ) Lamp, front (2 used) (sub. for AM3527T)
2 21H 972 A ( - ) Screw, mach., No. 8 x 5/16" (2 used)
3 12H 290 A ( - ) Washer, lock, No. 8 (2 used)
4 AA 3495R ( - ) Post, terminal
5 A 2899 R ( - ) Spring
6 AT 11122 T ( - ) Lead, wire (sub.. for 5945114)
7 M 3499 T ( - ) Screw, sheet metal, No. 8 x 1/4"
8 AT 11121 T ( -325361) Sealed beam unit (2 used) (sub. for 5945110)
AF 3893 R (325462~ ) Sealed beam unit (2 used)
9 AT 11120T ( -325461) Molding (sub. for 5941577)
AF 381R (325462~ ) Molding (2 used)
10 A 2729 R ( - ) Screw, special
L ( - ) Wire, lead, 24-1/8" (2 used) (make from R32007R wire, R32026R
bullet, and R32016R spade from wire repair kit) (sub. for AL2971T)
12 AM 531 T ( - ) Connector
13 M 632 T ( - ) Clip (3 used)
14 AM 1865 T ( -329999) Harness, wiring
AT 10769 T (330000~ ) Harness, wiring
15 AB 4725R ( - ) Wire assembly, dash lamp
16 M 2207 T ( - ) Screw, metal, No. 6 x 5/16" (2 used)
17 AB 2582R ( - ) Bulb
18 B 3267 R ( - ) Cover
19 AM 1879 T ( - ) Dash lamp assembly
20 M 459 T ( -329999) Clip, fuse
21 AL 2919 T ( - )  Fuse, 20 ampere
22 AM 393 T ( -329999)  Lead, wire, with fuse holder
. . ( =329999) Wire, lead, 14" (make from R32008R wire and two R32017R spades

from wire repair kit) (sub. for AM35S5T)
ceeseesaans (330000~ ) Wire, lead, 18" (make from R32008R wire and two R32017R spades
. from wire repair kit) (sub. for AT10874T)
Clip (2 used)
Spacer (2 used) (sub. for M640T)
Clamp (2 used)
Washer, plain, 17/32" x 1-1/16" x .090" (2 used)
Nut, hex., 1/2" (2 used)

24 M 644 T
25 28H 1719 A
26 M 1482 T
27 24H 1111 A
28 14H 809 A

~ o~~~
| DO T B T |
- P e

PC-496~(12-63) Litho in U, S. A,



Tractors -- 320 and 330 Series

FRONT WIRING HARNESS AND FRONT LIGHTS -- Continued

Key Part No. Serial No. Description
29 T 11022 T ( - ) Arm, front (2 used) (sub. for M647T)
30 14H 611 A ( - ) Nut, hex., jam, 5/16" (2 used)
31 22H 724 A ( - ) Screw, set, 5/16" x 1" (2 used)
32 M 646 T ( -329999)  Bracket, front (2 used)
T 10860 T (330000~ )  Bracket, front left
T 1081 T (330000- )  Bracket, front right
33 12H 303 A ( - ) Washer, lock, 5/16" (4 used)
34 19H 1849 A ( -329999) Screw, cap, 5/16" x 1-1/4" (4 used)
19H 1905 A (330000- ) Screw, cap, 5/16" x 1" (4 used)
35 AM 3208 T (330000~ ) Cap, fuse
36 AM 3120 T (330000~ ) Holder, fuse, with cap and lead wires

REAR LIGHT ASSEMBLY

11 12 13 14

L\

Key Part No. Serial No. Description
1 A 2729 R ( - ) Screw
2 AA 3241 R ( - ) Molding
3 A 2731 R ( - ) Lens
4 AA 3239R ( - ) Gasket
5 AB 2820R ( - ) Bulb
6 AA 4666 R ( =325461) Lead, large bulb
AT 10570 T (325462~ ) Lead, large bulb
7 AA - 4924 R ( =325461) Reflector
AA 6734R (325462~ ) Reflector
8 AA 4926 R ( -325461) Lead, warning bulb
9 AA 4925R ( -325461)  Jewel, red
10 AB 4059 R ( =325461)  Bulb, 6-8 volt, 1 C.P., single contact
AF 3089 R (325462- ) Bulb, 6-8 volt, 15 C.P., single contact
11 ( - ) Body (sub. AR28227R)
12 A 2899 R ( - ) Spring, terminal (2 used)
13 12H 290 A ( - ) Washer, lock (4 used)
14 21H 972 A ( - ) Screw, mach., No. 8 x 5/16" (4 used)
15 AA 3495 R ( - ) Post, terminal (2 used) (sub. for AB3739R)
16 24H 1111 A ( - ) Washer, plain, 17/32" x 1-1/16" x ,090"
17 14H 809 A ( - ) Nut, hex., 1/2"

PC-496-(12-63) Litho in U, S, A,



85-4

Tractors -- 320 and 330 Series

Key Part No.
1 AR 28227 R
2 28H 1719 A
3 M 1482 T
4 24H 1111 A
5 14H 809 A
6 M 1221 T
7 AM 2985 T
T 12016 T
8 AM 2050T
AT 10799 T
9 14H 778 A
10 12H 246 A
i1 21H 1019 A
12 AL 2976 T
13 AM 2049 T
14 M 2201 T
i5 M 218 T
16 12H 303 A
17 14H 611 A
i8 19H 2020 A
19 22H 724 A
20 M 2399T

REAR LIGHT AND WIRING HARNESS

Serial No.

-

e ? e

-330706)
-330706)

)
-329999)

[&\)
w
S
3
o
3

3

w
[}
(@}
(@}
lO

8 00 8 8§ 8 % 8

[ |

PN N N N o PN N P N o TN PN PN N o, P TN g

D R NP R WD N Nt N S P D 0

Standard and Utility

Description
Lamp assembly, rear (sub. for AM1980T and AT10569T)
Spacer (sub, for M640T)
Clamp
Washer, plaing 17/32" x 1-1/16" x . 090"
Nut, hex., 1/2"
Screw, sheet metal, No, 10 x 1/2" (2 used)
Clamp, tube, with speed nut (2 used)
Clip, speed (2 used)
Harness, wiring, rear
Harness, wiring, rear
Nut, hex., No, 10 (2 used)
Washer, lock, No. 10 (2 used)
Screw, mach., No. 10 x 1/2" (2 used)
Connector, two wire
Socket, auxiliary light
Arm, rear light
Bracket
Washer, lock, 5/16"
Nut, hex., jam, 5/16"
Screw, cap, 5/16" x 1/2"
Screw, set, 5/16" x 1"
Sleeve, conmector, rubber

PC=-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series 85-5

REAR LIGHT AND REAR WIRING HARNESS
STANDARD WHEN EQUIPPED WITH DUAL TOUCH-O-MATIC

T 9023

Key Part No. Serial No. Description
1 AL 2976 T ( - ) Connector, two wire
2 AM 2049 T ( - )  Socket, auxiliary light
3 M 3973 T ( - ) Arm, rear light (sub. for M3875T)
4 M 640 T ( - ) Spacer
5 M  1482T ( - ) Clamp
6 AR 28227 R ( - y Lamp, rear (sub, for AM1980T and AT 10569T)
-7 AM 1981 T ( -329999) Harness; wiring assembly, rear
AT 10484 T (330000~ ) Harness, wiring assembly, rear
8 24H 1111 A ( - )} Washer, plain, 17/32" x 1-1/16" x , 090"
9 14H 809 A ( - j Nut, hex., 1/2"
10 M  2068T ( - )  Bracket, auxiliary light socket
11 M 2399 T ( - ) Sleeve,. connector
12 14H 611 A ( - y Nut, hex,, jam, 5/16"
13 22H 724 A ( - } Screw, set, 5/16" x 1"
14 14H 778 A ( - } Nut, hex., No. 10 (2 used)
i5 12H 246 A ( n ) Washer, lock, No. 10 (2 used)
16 21H 1019 A ( - ) Screw, mach., No. 10 x 1/2" (2 used)
17 M 644 T ( - ) Clip, wiring (4 used)
18 M 1221 T ( ~330706) Screw, set metal, No., 10 x 1/2" (2 used)
19 AM 2985 T ( -330706) Clamp, tube, with speed nut (2 used)
T 12016 T (330707 ) Clip, speed (2 used)
20 AA 5691 R ( - ) Plug, outlet, with 25 feet of cable
21 M 3876 T ( - }  Bracket

PC-496-(12-63) Litho in U, S. A,



85-6

Tractors --

320 and 330 Series

RIBIDIND B DI DN DI DD 12 et bbb ped b b o R g
oN L »wNHowm%@m&wN“owmummpwwgﬁ
<

29

Part No.
AM 2813 T
24H 1625 A
14H 849 A
AM 2810T
AM 3144T
AL 2976 T
19H 1732 A
21H 964 A
A 5276 R
A 5277 R
M 2207 T
A 5278 R
A 5279 R
AA 6165 R
A 5275 R
AM 28i5T
34H 82 A
19H 1096 A
8H 555 A
M 2987 T
1411 785 A
12Kl 303 A

19H 2127 A
24H 1111 A
D 1748 R

N N SRy e S N s NN o e N P e e,

o~ o~

(

WARNING LAMP ATTACHMENT

Serial No.

[ 2 T T

2 8 ¢ ¢t ¢ 8 g ¢ 0 8 ¢ ¢ & F ¢ @ y @

LA I B

]

o Ot s S e W S s e P e e e e e N N e P P e e o e B P

Description
Warning lamp assembly
Washer, plain, 17/32" x 1" x . 120"
Nut, hex., jam, 7/186" (2 used)
Mast assembly
Lead, light, 94"
Connector
Screw, cap, 3/8" x 1-1/4"
Screw, mach, ; No, 6 x 1/2" (6 used)
Lens, red
Gasket (pkg. of 2) (1 pkg. used)
Screw, metal, special (4 used)
Lens,; outlook (2 used)
Gasket (pkg. of 2) (1 pkg. used)
Bulb

Sub, AM2813T

Lens, amber

Socket assembly, with rollpin

Pin, roll, 3/16" x 1-5/8" (2 used)

Screw, cap, 5/16% x 1-1/2% (2 used)

Bolt, sq. hd., 1/2" x 2-1/4"

Clamp, pivot

Nut, hex., 5/16" (3 used}

Washer, lock, 5/16"

Wire, lead, 10" (make from R32007R wire and two R32022R eyelets
from wire repair kit) (sub. for AM2812T)

Screw, cap, 5/16% x 7/8"

Washer, plain, 17/32" x 1-1/16" x , 090"

Wheel, hand tightener

Wire, lead, 10" (make from R32007R wire, R32026R bullet, and
R32016R spade from wire repair kit) (sub, for AM2811T)

Clip, wiring (5 used)

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

85-7

P~ ~
QVoN O (n»hwrm—-g

i1

S ek e
NOuTdhwnN

NN DD e
WN = O oo

T 9024

Part No.
AT 10621 T
T 11332 T
T 11331 T
T 11333 T

seco0o0ec0eee

AM 2444 T
AM 3092 T
14H 631 A
12H 246 A
T 366 T
M 633T
AF 2749 R
AM 2158 T
M 73T
AM 1866 T
21H 973 A
12H 290 A
1929313
AM 2757 T
21H 971 A
1902924
12H 292 A
A 4655R
1902694
12H 315A

SWITCHES AND ELECTRICAL GAUGES

Serial No.
(330000~
(330000~
(330000~
(330000~
(330000~

-329999

M
w
w
o
o
g

N N e e e 5P P P e N N T N N NP s NP N P s e s P e o

¥ 8 8 8 8 8 8 % 8B B E B B B OB B OB B

P e T T D T T e e e e

Description
KEY SWITCH ATTACHMENT
Nut, face
Nut, special
Screw, mach,, special (2 used) (packed 2 in a pkg.)
Wire, lead, 4-1/2" (make from R32008R wire and two R32017R spades
from wire repair kit) (sub. for AT 10622T)
Indicator, heat
Indicator, heat
Nut, hex., No. 10 (6 used)
Washer, lock,; No. 10 (6 used)
Bracket
Clip (3 used)
Ammeter (sub. for AM1864T)
Clamp
Washer, plain (2 used)
Switch, less lever
Screw, mach,, No. 8 x 3/8" (3 used)
Washer, lock (6 used)
Coil, dimmer (Delco-Remy)
Coil, dimmer (Cole-Hersee)
Screw, mach. (4 used)
Washer, plain
Washer, lock, 1/2"; internal tooth
Nut, hex., 1/2" (sub. for 1902692)
Lever
Washer, lock, No. 8 (sub. for M2064T and A766R)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts order.

PC-496-(12-63) Litho in U, S, A,



85-8 Tractors -- 320 and 330 Series

DISTRIBUTOR
Delco~Remy No. 1111709

PC=496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

85-9

W

Y

Part No.
AM 3055T
AM 374 T
AM 514 T
AM 1535T
AT 17208 T
AM 1640 T
A 3539 R

1909008
AM 1000 T

19H 1900 A
L 1183 T
12H 303 A
14 785 A
1909206
A 4159 R
14H 631 A
AM 3737
820445
1914309
1900119
1889966
AT 14467 T
AT 14469 T
816784
21H 968 A
12H 290 A
AT 14468 T
1847643
187735100k
1885557
1901737
816803
1909004
1880902
1909667
817363
810794
1847646
1878405
811912
1882247
024754
14H 605 A
21H 996 A
1889967
1889999
R 11085R
1847289
21H 972 A
1909269
19H 1905 A
M 415T
F 2632 R
1909273
829421
810074
810078
AT 14465 T
AT 14466 T
AM  372T

o~ PPN P o N o~

o TN TN N P TN N N PN P o PN N TN N N P N o P o, TN LN PN O o, o P s o o P TN P P P P P~ P o P~

Serial No.

[ L I TN A A T NN TN N AN O TN NN N N A TR N A T N TN N TN T TN AN TN TS T N TN NN T A D TR N TN NN T TN N T BT S R |

DISTRIBUTOR -- Continued

Delco-Remy No.

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

1111709

Description
Cable, spark plug (2 used)
Cable, coil
Plug, spark, Champion, type H-10 (2 used) (gasoline)
Plug, spark, A,C., type 45L (2 used) (gasoline)
Plug, spark, Prestolite, type 14L7B(2 used) (gasoline) (sub. for AM1536T)
Plug, spark, Champion, type UJ-12A (2 used) (all-fuel)
Nipple, rubber (3 used)
Cap, with carbon button
Wrench, spark plug
Wire, lead, 14" (make from R32008R wire and two R32017R spades
from wire repair kit) (sub. for AM375T and AM355T)
Screw, cap, 5/16" x 3/4" (2 used)
Washer (2 used)
Washer, lock, 5/16" (4 used)
Nut, hex., 5/16" (2 used)
Lock (2 used)
Nipple (sub, for M416T)
Nut, hex., No. 10, plated (4 used)
Coil, ignition (sub. for AM791T)
Rotor (sub., for 1905590)
Seal, with retainer
Cover, with seal and gasket
Gasket
Point set, regular (sub. for 1911119) (packed 10 in a pkg.)
Point set, heavy-duty (sub. for 1882965) (packed 10 in a pkg.)
Screw, mach, , adjusting
Screw, mach,, plated, No. 8 x 3/16"
Washer, lock, No. 8 (6 used) (sub. for 121841)
Condenser (sub. for 1869704) (packed 10 in a pkg.)
Plate, breaker
Washer, lock (2 used)
Plate (sub. for 1886136)
Spring (2 used)
Wick, felt
Cam
Weight (2 used)
Plate
Nut, hex., (inside)
Washer (inside)
Stud
Bushing, insulating (inside)
Washer, spacer (2 used)
Washer, insulating (outside)
Washer (outside) (sub. for 813731) (packed 2 in a pkg.)
Nut, hex. (outside) (No. 8 plated) (2 used)
Screw, mach., plated, No. 8 x 3/8" (2 used)
Spring (2 used)
Support
Plug, pipe, 1/8" (sub, for L756T and 125947)
Support
Screw, mach, , plated, No. 8 x 5/16" (2 used)
Housing, distributor (furnished John Deere Dubuque Tractor Works)
Screw, cap, 5/16" x 1" (2 used)
Clip, mounting (2 used)
Gasket (sub. for M414T)
Coupling
Pin
Shim (.005") (as needed)
Shim (,010") (as needed)
Point set with condenser, regular (packed 10 in a pkg.)
Point set with condenser, heavy-duty (packed 10 in a pkg.)
Distributor, complete (sub. for AM792T)

*¥Provided to John Deere Branch Houses by John Deere Harvester Works of East Moline, Illinois.

PC-496-(12-63) Litho in U, S, A,



85-10 Tractors -- 320 and 330 Series

GENERATOR

Delco-Remy No. 1101859

PC=496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series 8§5-11

[\ ]
w

B » WWWPWPRRWE NN RN R e 2
wg\lggtwﬁﬁSKDoo\la\m-thv-hO\ooo\lo\Uhh NHO\om\]@m#wN:O\ow\lmm#ri‘g

oo

Part No.
1905673
12H 303 A

E 2302 RT
T 12868 T
1925748
1857412
1878184
T 11649 T
12H 314 A
T 11647 T
AT 14388T
1917296
26H 72 A
R 11088 R

200182%
14H 608 A
12H 316 A
A 3031 R
R 11098 R
T 11650 T
1858751
1925098
1916747
1916748
1861502
T 18353 T
R 11087 R
21H 1127 A
12H 246 A
R 11109 R
R 11110R
JjD 7180R
R 11094 R
R 11089 R
AT 12050 T
T 1289 T
T 11648T
1911978
T 10745 T
806915%
19H 1813 A
12H 303 A
L 1183 T
M 245 T
14H 812 A
12H 304 A
M 386 T
19H 1697 A
M 1862 T
AM 1803 T

P T e e e e R N L e i P T R T S N P e D e T T S O NP

Serial No.

R

GENERATOR -- Continued
Delco-Remy No. 1101859

Description
Bolt, thru (2 used) -
Washer, lock, 5/16" (2 used)
Cup, oil
Wick (sub. for 804080)
Commutator end frame and brush holder assembly
Washer, brush arm spacer (2 used)
Spring, main brush (2 used)
Arm, brush (2 used) (sub. for 1878183)
Washer, lock, No. 6 (2 used) (sub. for 1904377 and R11106R)
Screw, mach., brush lead, No. 6 x 1/4" (2 used) (sub. for 132688)
Brush assembly (2 used) (sub. for 1906950) (packed 2 in a pkg.)
Armature assembly
Key, Woodruff, 1/8" x 5/8"
Washer, spacer (sub. for 809945)
Terminal
Nut, hex., terminal stud (4 used)
Washer, lock, No. 12 (4 used) (sub. for A3011R)
Washer, terminal stud (2 used)
Washer, insulating (2 used) (sub. for 1858753)
Insulator, terminal stud (2 used) (sub. for 1885090)
Stud, terminal (2 used)
Coil, field, assembly
Shoe, pole (2 used)
Insulator, field coil (2 used) (packed 2 in a pkg.)
Band, cover assembly
Screw, pole shoe (2 used) (sub. for 1843646 and R11097R)
Dowel (sub. for 809593)
Screw, mach., No. 10 x 7/16" (3 used) (sub. for 1904370 and R11105R)
Washer, lock, No. 10 (3 used) (sub. for A3009R)
Plate, inner bearing (sub. for 1911263)
Gasket (sub. for 1912008)
Bearing assembly, inner.
Retainer, felt washer (sub. for 819104)
Washer, felt (sub. for 809061)
Cup, oil (sub., for 1880641)
Frame, drive end, with oiler (sub. for 1925097)
Collar, drive end (sub. for 1858603)
Pulley and fan assembly
Washer, lock, armature shaft
Nut, hex., armature shaft
Screw, cap, 5/16" x 5/8" (2 used)
Washer, lock, 5/16" (2 used)
Washer, plain
Link, adjusting
Nut, hex., 3/8" (2 used)
Washer, lock, 3/8" (2 used)
Stud, pivot
Screw, cap, 3/8" x 4"
Belt, generator
Generator, complete

N T s e 1P Nl T e gl P T P i i i i i N e P i g1} N ot g A e T M a? e i etk NP " " o Nl a P o N e NP e i i i g =

*Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa.

PC-496-(12-63) Litho in U, S, A,



85-12 Tractors ~- 320 and 330 Series

STARTING MOTOR
Delco-Remy No., 1107127

PC-496-(12-63) Litho in U, S, A,



Tractors -- 320 and 330 Series

85-13

o WWWWWWWEWWXPNNNNN DN DN - = e e =
ﬁwwﬁgwm\)mmpwwpo@m\]mm.puu\)n-o\om\lmmprHo\om\)O\mhwmr—-g{
<

45
46
47
48
49
50
51
52
53

Part No.
21H 964 A
AT 16881 T

811553 *
R 11090 R
R 11091 R

809053
21H 986 A
14H 631 A
AR 11066 R
12H 302 A
H 23193 H

114998 *

1881625

1865182 *
AR 11062 R
R 11093 R
R 11092 R
R 11086 R
AR 11063 R
12H 290A
21H 969 A
AR 11064 R
AR 11065 R
21H 1189 A
12H 246 A

1923195

810601 *

1923194
R 11104 R
R 11087 R
1iH 231 A

1880254 *

1882323

816911 *
14H 732 A
12H 304 A
24H 1303 A

821524
R 11099 R
R 11107 R
140 732 A
R 11096 R

1872505
26H 10A

1848530

1860639
A 2783 R

1850811

1850810

1855629

1868804

1924229

810620 *

* ¥

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

NP P et st N D e e WD o N e e e 50 N NP N\ i N T o e P e 3 R e P i) NP e N N N N Vs o NP T s T WP i T N T P s

STARTING MOTOR -- Continued
Delco-Remy No. 1107127

Description
Screw, mach., No, 6 x 1/2" (4 used)
Starting motor (sub. for AM1802T)
Brush (4 used)
Holder, brush (4 used) (sub. for 810226)
Spring, brush (4 used) (sub. for 813521)
Bolt, through (2 used)
Screw, mach,, No. 10 x 1-1/4"
Nut, hex., No. 10
Band, cover (sub. for 1886923)
Washer, lock, 1/4" (2 used)
Wick, oiler (sub. for 802691)
Oiler
Frame, commutator end, with pins and oiler
Plug, expansion
Pin and insulator, stop (2 used) (sub. for 812015)
Pin, stop (2 used) (sub. for 817314)
Pin, hinge (2 used) (sub. for 817313)
Pin, dowel (sub. for 809062)
Pin.and insulator, hinge (2 used) (sub. for 812016)
Washer, lock, No. 8 (2 used)
Screw, mach., No. 8 x 1/4" (2 used)
Lead, brush ground (2 used) (sub. for 813554)
Lead, brush jumper (sub. for 819362)
Screw, mach., rd. hd., No. 10 x 1/4" (4 used)
Washer, lock, No, 10 (4 used) (sub. for A767R)
Coil, field, R.H, (distributor side of tractor)
Shoe, pole (4 used)
Coil, field, L.H, (carburetor side of tractor)
Screw, pole shoe (4 used) (sub. for 1881869)
Pin, dowel, drive body to main body (sub. for 809593)
Pin, cotter, 1/16" x 1"
Pin, switch
Switch, complete, with hardware
Insulation, switch side (2 used)
Nut, hex. jam, 3/8"
Washer, lock, switch terminal, 3/8"
Washer, 13/32" x 11/16" x .060" (3 used)
Stud
Washer, insulating (large) (2 used) (sub. for 1861076)
Washer, insulating (small) (2 used) (sub. for 1904669)
Nut, hex., jam, 3/8"
Washer (2 used) (sub. for 833602)
Armature
Key, Woodruff, 5/32" x 5/8"
Head, drive
Spring, drive
Washer, lock (2 used) (sub. for 805057)
Screw, head spring
Screw, shaft spring
Gear and shaft, with service sleeve
Drive assembly
Housing, drive, with bushing
Bushing, drive housing

*¥Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa.

PC~496-(12-63) Litho in U, S, A,



85-14 Tractors -- 320 and 330 Series

AT16881T REPLACEMENT STARTING MOTOR
Delco-Remy No., 1107200

Key Part No. Serial No, Description
1 T 741T ( - }  Bolt, thru (2 used)
2 AT 517'T ( - } End, commutator, with bearing
3 T 742'T ( - ) Screw, special (4 used)
4 T 18712T ( - )}  Brush (4 used)
S T 738 T ( - } Holder, brush, ground (2 used)
6 T 740 T ( - ) Spring, brush (2 used)
7 T 18099 T ( - } Holder, brush, insulated (2 used)
8 14H 778 A ( - )} Nut, hex., No. 10 (4 used)
9 12H 246 A ( - } Washer, lock, No. 10 (6 used)
10 21H 1020 A ( - ) Screw, mach., No, 10 x 1/2" (4 used)
11 T 736 T ( - ) Pin, brush holder (2 used)
12 AT 514 T ( - y Lead assembly (2 used)
13 AT 516 T ( - }  Brush support package, includes ground lead, brush holder pin, support,
screws, lock washers, and hex. nuts (2 used)
14 T 18713 T ( - ) Coil, field
15 810601 ( - } Pole, piece (4 used)
16 821524 ( - } Screw, terminal
17 21H 1189 A ( - ) Screw, mach., No, 10 x 1/4" (2 used)
18 1880254 * ( - ) Pin, switch
19 11H 231 A ( - } Pin, cotter, 1/16" x 1"
20 1882323 ( - }  Switch, starter
21 T 18711 T ( - } Washer, large
22 T 18710T ( - } Washer, special snap-on (2 used)
23 24H 1303 A ( - }  Washer, plain, 13/32" x 11/16" x . 060" (3 used)
24 12H 304 A ( - } Washer, lock, 3/8"
25 14H 732 A ( - )  Nut, hex., 3/8" (2 used)
26 816911 * ( - }  Insulation, side (2 used)
27 T 18714T ( - ) Gasket, switch to starter
28 R 11099 R ( - )  Washer, insulating, large (2 used)
29 R 11107 R ( - ) Washer, insulating, small (2 used)
30 R 11087 R ( - j  Pin, dowel
31 R 11104 R ( - }  Screw, pole shoe (4 used)

PC=496=(12-63) Litho in U, S. A,



Tractors -- 320 and 330 Series 85-15

AT16881T REPLACEMENT STARTING MOTOR -- Continued
Delco-Remy No. 1107200
Key Part No. Serial No. Description

32 T 10793 T ( - ) Nut, hex., 3/8"

33 R 11096 R ( - ) Washer, thrust (2 used)

34 1872505 ( - ) Armature

35 26H 10A ( - ) Key, Woodruff, 5/32" x 5/8"
36 1848530 * ( - ) Head, drive

37 1850811 * ( - )} Screw, spring, head

38 1850810 * ( - ) Screw, spring, shaft

39 A 2783 R ( - ) Washer, lock, special (2 used)
40 1849782 * ( - ) Sleeve, service

41 1855629 ( - ) Gear and shaft, with service sleeve
42 1860639 ( - ) Spring, drive

43 1924229 ( - )} Housing, drive

44 810620 * ( - ) Bushing, drive housing

45 1868804 ( - ) Drive assembly

.o AT 16881 T ( - )}  Starting motor assembly

*¥Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa,

CURRENT-VOLTAGE REGULATOR
Delco-Remy No. 11 75

1

©o

5

Key Part No. Serial No. Description
1 R 11170R - Screw (2 used) (sub. for 1927982)
2 R 11156 R Washer, insulating (2 used) (sub. for 1922996)
3 R 11168R Cover (sub., for 1927980)
4 R 11169 R Gasket (sub. for 1927981)
5 21H 971 A Screw, mach., No. 8 x 5/16" (4 used)
6 12H 290 A Washer, lock, internal No. 8 (sub. for 1868137) (4 used)
7 AH 14145 H Armature assembly, relay (sub. for 1878780)
8 12H 314 A Washer, lock, No. 6 (2 used) (sub. for 1904377 and R11106R)
9 AT 11339 T Screw, with lock washer (2 used) (sub. for 454431 and 1924764)
10 11112 R Spring. (sub. for 1912176)
11 24106 H Screw, adjusting (sub. for 1922408 and T11662T)
12 18478 H Resistance assembly (sub. for 1910183)

g6 v et b g o8t ¢ 8 & g op U8

R

H

AH
13 AR 11103 R Support assembly, contact (sub. for 1878517)
14 R 11102 R Insulator (2 used) (sub. for 1878507)
15 R 11114 R Insulator (sub, for 1922599)
16 R 11101 R Washer, double lock (sub. for 1878505)
17 R 11167 R Bushing, insulator (2 used) (sub. for 1878506)
18 R 11103 R Screw (2 used) (sub. for 1878516)
19 R 11111 R Screw, armature adjusting (sub. for 1912159)
20 21H 1142 A Screw, mach., 1/4" x 1/2" (2 used)
21 12H 302 A Washer, lock, 1/4" (2 used)

N TN N P PN P o o PN P o N o o, P P R
N Nt NP i e e T e s P T St Vo3P P D P e N S

oo AM 2702 T - Current-voltage regulator, complete
*Provided by John Deere Harvester Works of E. Moline, Illinois.

PC-496-(12-63) Litho in U, S, A,



100-2 Tractors -- 320 and 330 Series

GASKET SETS

T 9031

PC=496-(12-63) Litho in U,S. A,



Tractors -- 320 and 330 Series 100-3

GASKET SETS -- Continued

Key Part No. Serial No. Description
1 M 1861 T ( - ) Gasket, manifold
2 AM 240T ( - ) Gasket, cylinder head (packed 3 in a pkg.)
3 M 96 T ( - ) Gasket, oil filter case (packed 3 in a pkg.)
4 F 2632 R ( - ) Gasket, distributor to cylinder block (sub. for M414T)
5 M 230T ( - ) Gasket, rocker arm cover (packed S in a pkg.)
6 M 262 T ( - ) Gasket, water outlet manifold (2 used) (packed 2 in a pkg.)
7 M 264 T ( - ) Gasket, lower water elbow
8 M 282 T ( - )  Seal, rocker arm cover stud (2 used) (packed 2 in a pkg.)
9 M 410T ( - ) Gasket, carburetor to manifold
10 AM 808T ( - ) Gasket set for engine tune-up
11 L 4152 T ( - ) Gasket, crankshaft front oil seal plate
12 M 11T ( - ) Gasket, gear cover
13 M 19T ( - ) Gasket, crankshaft rear oil seal plate
14 M 97 T ( - } Gasket, oil filter to cylinder block
15 M 1861 T ( - ) Gasket, manifold to cylinder head (packed 3 in a pkg.)
16 M 276 T ( - ) Gasket, governor case to gear cover (packed 2 in a pkg.)
17 M 8T ( - ) Gasket, oil pan (packed 3 in a pkg.)
18 AM 240T ( - ) Gasket cylinder head (packed 3 in a pkg.)
19 M 230 T ( - )  Gasket, rocker arm cover (packed 5 in a pkg.)
20 M 262 T ( - )} Gasket, water outlet manifold (2 used) (packed 2 in a pkg.)
21 M 410 T ( - y  Gasket, carburetor to manifold
22 M 282 T ( - } Seal, rocker arm cover stud (2 used) (packed 2 in a pkg.)
23 T 13213 T ( - }  Gasket, oil drain plug (sub. for M1038T) (packed 2 in a pkg.)
24 M 264 T ( - } Gasket, lower water elbow
25 M 96 T ( - )  Gasket, oil filter case (packed 3 in a pkg.)
26 F 2632 R ( - ) Gasket, distributor to cylinder block (sub. for M414T)
27 AM 2153 T ( - }  Gasket set for engine overhaul
28 M 2226 T ( - )} Gasket, final drive oil pan to final drive housing (2 used)
29 M 214 T ( - ) Gasket, axle shaft bearing quill to final drive housing (2 used)
30 M 2165T ( - }  Gasket, ring gear hub bearing quill (2 used)
31 T 12840T ( - ) Gasket, transmission case rear cover (sub. for M174T) (packed 3 in a
pkg. )
32 M 186 T ( - ) Gasket, transmission case top cover (packed 5 in a pkg.)
33 M 159 T ( - ) Gasket, output shaft cover
34 AM 2604 T ( - ) Gasket set for transmission and final drive (sub. for AM2129T)
35 16A-41 ( - ) Gasket, throttle body to bowl (packed 5 in a pkg.)
36 16-4 ( - } Gasket, float valve seat
37 16-456 ( - } Gasket, main nozzle
38 16-47 ( - ) Gasket, main adjustment needle seat (2 used)
39 16-654 ( - )  Gasket set for carburetor :
40 T 13213 T ( w y  Gasket, touch-o-matic outlet line coupling connector to front cover
(sub. for M1038T) (packed 2 in a pkg.)
41 M 1039 T ( )  Gasket, touch-o-matic pump to gear cover (packed 2 in a pkg. }
42 T 16572T ( - y  Ring, touch-o-matic pump sealing (sub. for M1030 T) (2 used) (packed
2 in a pkg.)
43 AM 1149 T ( = )  Gasket set for touch-o-matic pump
44 M 3327T ( - y  Gasket, touch~o-matic rockshaft to cylinder and valve housing
45 M 2264 T ( - )  Gasket, touch~o-matic cylinder and valve housing to front cover

PC-496~(12-63) Litho in U. S. A,



100-4

Tractors -- 320 and 330 Series

Key Part No. Serial No,
1 JD 5153 R ( -
2 T 11020T ( -
3 A 5177 R ( -
4 M 298 T ( -
5 A 5176 R ( -
6 M  3388T ( -
7 T 14668 T ( -
8 M 2988T ( -
9 JD 260 R ( -

i0 M  3802T ( -

11 T 11030T ( -

12 M  3988T ( -

13 M 3859 T ( -

oo AM 3551 T ( -

P e N Mea? B e e P e s e e S Y

DECALCOMANIA KIT

Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,

JOHN DEERE
TIRE SERVICE INSTRUCTIONS
a1 eaon rasaan :

JomH PEERE

‘ chomntlc

Description
"John Deere" (2 used) (sub. for M3858T)
"John Deere" (2 used) (packed 2 in a pkg.,)
Power Shaft Safety
Dual Touch-O-Matic
Speed Safety
Touch-O-Matic
Instruction; Air Cleaner
Breather Cap (2 used)
"Leaping Deer"
Tire Inflation
Series ""330" (2 used) (packed 2 in a pkg.)
Shift Pattern
Series "320" (2 used) (packed 2 in a pkg.)

Decalcomania kit for 320 and 330 series tractors

PC-496-(12-63) Litho in U, S, A.



NUMERICAL INDEX

Tractors -- 320 and 330 Series 105-1

Part No. Page Key Part No. Page Key Part No. Page Key Part No Page Key
10-2991 25- 3 29 810601 85~13 27 1882323 85-13 33 A 289R 8-2 5
13-831 25- 3 8 810601 85-14 15 1882323 85-14 20 A 2899 R 85- 3 12
14-213 25- 3 3 810620 85-13 53 1882965 85~ 9 20 A 3009R 85-11 29
15-A 85 25- 3 2 810620 85~15 44 1885090 85~11 20 A 3011 R 85-11 17
15-483 25 3 4 810794 85- 9 34 1885557 85~ 9 27 A 3031 R 85~11 18
164 100~ 3 36 811553 85-13 3 1886136 85- 9 27 A 3125R 55-23 6
16-A41 25~ 3 16 811912 85~ 9 37 1886923 85-13 9 A 3459 RT 55~-13 55
16A -41 100~ 3 35 812015 85=~13 15 1889966 85~ 9 19 A 3460 RT 55-13 56
16-47 100- 3 38 812016 85~13 19 1889967 85= 9 42 A 3539R 85~ 9 4
16-456 100- 3 37 813521 85-13 5 1889999 85~ 9 43 A 3581 R 55-14 5
16-654 25- 3 18 813554 85~13 22 1900119 85~ 9 18 A 3581 R 55-14 29
16-654 25- 3 30 813731 85~ 9 39 1901737 85~ 9 28 A 3581 R 5515 1
16-654 25« 3 32 816784 85~ 9 21 1902692 85~ 7 21 A 3581 R 55-15 26
16-654 25~ 3 41 816803 85~ 9 29 1902694 85~ 7 22 A 3581 R 5517 1
16=654 100~ 3 39 816911 85-13 34 1902924 85~ 7 19 A 3581 R 55-17 2
24-A3 25- 3 23 816911 85~14 26 1904370 85~11 28 A 3581 R 55-17 35
24-262 25- 3 7 817313 85-13 17 1904377 85-11 9 A 3581 R 55-17 40
24<340 25~ 3 13 817314 85-13 16 1904377 85-15 8 A 3581 R 55-23 42
26-666 25~ 3 27 817363 85- 9 33 1904669 85-13 40 A 3581R 60~-3 3
27540 25- 3 39 819104 85-11 33 1905590 85~ 9 16 A 3581 R 60~ 3 14
28-49 25~ 3 25 819362 85-13 23 1905673 85~11 1 A 3581 R 60~ 3 54
28-49 25- 3 27 820445 85~ 9 16 1906950 85~11 11 A 3581R 60-5 5
2981 25~ 5 26 821524 85~13 38 1909004 85~ 9 30 A 3606 R 55-23 34
29-538 25- 3 28 821524 85«14 16 1909008 85-9 5 A 3609R 55-20 5
30-631 25- 3 21 829421 85~ 9 52 1909206 85- 9 12 A 3610R 55-20 4
30-739 25~ 3 21 833602 85-13 42 1909269 85- 9 47 A 3611 R 55-20 3
32=16 25- 3 20 1843646 85-11 26 1909273 85~ 9 51 A 3612R 5520 6
43-33 25- 3 12 1847289 85~ 9 45 1909667 85~ 9 32 A 3613 R 55-20 22
43-613 25~ 3 33 1847643 85~ 9 25 1910183 85~15 12 A 3614 R 55-20 20
43-658 25~ 3 33 1847646 85~ 9 35 1911119 85~ 9 20 A 3910R 55-13 18
44227 25~ 3 36 1848530 85~13 45 1911263 85-11 30 A 4159 R 85~ 9 13
44238 25- 3 10 1848530 85-~15 36 1911978 85~11 38 A 4655R 85~ 7 21
4451 25~ 3 34 1849782 85~15 40 1912008 85-11 31 A 4679R 80~ 3 18
46-A11 25- 3 17 1850810 85-13 49 1912159 85~15 19 A 4723 R 55=23 11
47-288 25~ 3 31 1850810 85~15 38 1912176 85-15 10 A 4736 R 55=23 1
47-380 25- 3 31 1850811 85-13 48 1914309 85~ 9 17 A 4737 R 55-23 23
49-145 25~ 3 15 1850811 85-i5 37 1916747 85-11 23 A 4738 R 55-23 22
49.218 25. 3 15 1855629 85-13 50 1916748 85-11 24 A 4739 R 55~23 2
49-285 25- 3 14 1855629 85-15 41 1917296 85-11 12 A 4740 R 5523 5
55-261 25~ 3 9 1857412 85-11 6 1922408 85=~15 11 A 4741 R 55-23 4
55-285 25~ 3 35 1858603 85-11 37 1922599 85-15 15 A 4742 R 55-23 3
55=358 25~ 3 44 1858751 85-11 21 1922996 85-15 2 A 4743 R 55«23 9
67=523 25~ 3 11 1858753 85~11 19 1923194 85-13 28 A 4744 R 55-23 10
67=523 25~ 5 13 1860639 85-13 46 1923195 85-13 26 A 4745 R 55.23 27
82-16 25- 3 26 1860639 85~15 42 1924229 85~13 52 A 4746 R 55-23 28
82=16 25- 3 27 1861076 85~13 39 1924229 85~15 43 A 4747 R 55-23 26
87-3 25~ 3 37 1861502 85-11 25 1924764 85-15 9 A 4748 R 55-23 25
95-78 25- 3 38 1865182 85-13 14 1925097 85-11 36 A 4749 R 55-23 33A
227-1060 25. 3 1 1868137 8515 6 1925098 85-11 22 A 5176 R 100- 4 5
227-1257 25- 3 1 1868804 85~13 51 1925748 85~-11 5 A 5177 R 100- 4 3
233.543 25- 3 19 1868804 85~15 43 1927980 85-15 3 A B5275R 85~ 6 16
286-765 25~ 3 .. 1869704 85~ 9 24 1927981 85~-15 4 A 5276 R 85-6 9
286-969 25. 3 ., 1872505 85~13 43 1927982 85-15 1 A 5277R 85~ 6 10

1872505 85~15 34 1929313 85 7 17 A 5278R 85~ 6 12
024754 85- 9 39 1877510 85- 9 26 5941577 85~ 2 9 A 5279 R 85~ 6 13
114998 85-13 12 1878183 85-11 8 5945110 85- 2 8 A 5301 R 55-23 38A
125947 85~ 9 44 1878184 85-11 7 5945114 85« 2 6 A 5301 R 55-23 47
132688 85-11 10 1878405 85~ 9 36 A 5302 R 55-23 38A
200182 85~11 15 1878505 85-15 16 405R 35- 2 12 A 5302 R 55-23 45
454431 85~-15 9 1878506 85-15 17 405R 35- 6 13 A 5304R 55~23 33A
802691 85~13 11 1878507 85~15 14 A 5304R 55~23 33B
804080 85-11 4 1878516 85~15 18
805057 85~13 47 1878517 85~15 13 A
806915 85-11 40 1878780 85-15 7 AA
809053 85-13 6 1880254 15- 7 27 A 147 R 55-23 48
809061 85-11 34 1880254 15~ 8 38 A 766 R 85~ 7 23 AA 2296 R 40-1 6
809062 85-13 18 1880254 85-13 32 A 767 R 85~13 25 AA 3239R 85-3 4
809593 85~11 27 1880254 85-14 18 A 2729R 85- 2 10 AA 3241 R 85-3 2
809593 85-13 30 1880641 85-11 35 A 2729 R 85-3 1 AA 3495R 85- 2 4
809945 85-11 14 1880902 85~ 9 31 A 2731R 85-3 3 AA 3495R 85~ 3 15
810074 85~ 9 53 1881625 85~13 13 A 2783 R 85-13 47 AA 3754 R 55-20 18
810078 85- 9 53 1881869 85~13 29 A 2783 R 85-~15 39 AA 4542 R 55-20 15
810226 85-13 4 1882247 85~ 9 38 AA 4542 R 55-23 13

PC-496-(12-63) Litho in U, S, A,



NUMERICAL INDEX

105-2 Tractors -- 320 and 330 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AA 4666 R 85~ 3 6 AL 2976 T 85- 4 12 AM 605T 35~ 7 11 AM 728T 10- 5 16
AA 4735R 55-23 39 AL 2976 T 85~ 5 1 AM 6257 15-2 1 AM 729T 10-9 2
AA 4864 R 55-23 12 AL 2976 T 85-6 6 AM 625T 15- 3 14 AM 730T 10-9 8
AA 4924R 85~ 3 7 AL 4022T 35~ 6 1 AM 626T 15-2 7 AM 731iT 10-9 9
AA 4925R 85-3 9 AL 20103 T 20- 1 10 AM 633T 40-1 3 AM 732T 10-9 10
AA 4926 R 85- 3 8 AL 20104 T 20~ 1 23 AM 634T 40-1 7 AM 733T 10~ 9 11
AA 4963 R 30-1 2 AM 635T 20-1 4 AM 734T 10-9 14
AA 5365R 60~ 4 15 AM 635T 25- 5 21 AM 735T 10- 9 21
AA 5605 R 55~23 43A AM AM 635T 80-3 5 AM 736 T 10- 9 28
AA 5605R 55-23 44 AM 636T 20-1 4 AM 737T 10~ 9 32
AA 5691 R 85~ 5 20 AM 220T 10~ 5 15 AM 636 T 25= 5 21 AM 7387 10~ 9 22
AA 5731 R 55-23 5 AM 225T 10-5 5 AM 636T 803 5 AM 739T 10-9 ..
AA 5731 R 55-23 9 AM 227T 30-2 22 AM 636T 80~ 7 10 AM 743T 15- 6 8
AA 6022 R 80~ 9 19 AM 2287 10-9 .. AM 638T 20-1 8 AM 745T 15-6 1
AA 6165R 85~ 6 14 AM 229T 10-9 9 AM 640T 20~ 1 22 AM 753T 10~ 3 3
AA 6307 R 55-23 41A AM 230T 10- 9 14 AM 644T 30-2 9 AM 754T 10-3 5
AA 6307 R 55-23 43A AM 232T 10-3 8 AM 645T 30- 2 11 AM 756T 10- 3 20
AA 6307 R 55-23 43B AM 234T 10-3 4 AM 646T 30=- 2 15 AM 761T 55«17 13
AA 6309 R 55~-23 44 AM 234T 25-5 9 AM 648T 30- 2 17 AM 762T 55-11 3
AA 6314 R 55-19 20 AM 235T 10- 3 29 AM 650T 30~ 2 22 AM 762T 55=13 48
AA 6314 R 55-19 34 AM 236T 10-9 22 AM 652T 35-5 3 AM 762T 55-19 17
AA ©6734R 85~ 3 7 AM 239T 10~ 7 30 AM 653T 35=-5 6 AM 763T 55-11 3
AM 240T 10~ 7 32 AM 654T 35=- 5 10 AM 763 T 55-13 48
AM 240T 100- 3 2 AM 655T 35- 5 12 AM 763T 55-19 17
AB AM 240T 100~ 3 18 AM 656 T 35-5 15 AM 764°T 55=-11 3
AM 253T 35-3 10 AM 657T 35-5 22 AM 764T 55-13 48
AB 1629 R 15~ 5 3 AM 253T 35-7 12 AM 658T 35- 5 24 AM 764°T 55-19 17
AB 2582 R 85~ 2 17 AM 253 T 35-12 1 AM 659T 35= 5 26A AM 771T 25- 3 42
AB 2820R 85-3 5 AM 266 T 40~ 3 33 AM 660T 35~ 5 27 AM 773T 40-3 8
AB 3739 R 85= 3 15 AM 268T 40- 3 17 AM 661T 35- 5 38 AM 775T 40- 3 15
AB 4059 R 85~ 3 10 AM 271 T 10~ 7 15 AM 662T 35-5 39 AM 779T 40- 3 26
AB 4725R 85- 2 15 AM 272T 10- 7 16 AM 663T 35- 5 40 AM 780T 40- 3 33
AM 273T 10- 7 14 AM 664T 35- 3 2 AM 791T 85~ 9 15
AM 274T 10-7 11 AM 668T 35~ 3 17 AM 792T 85-9 ..
AF AM 275T 10~ 7 S AM 669T 10-7 1 AM 808T 25~ 3 40
AM 284T 10- 9 32 AM 670T 10-7 S AM 808T 100~ 3 10
AF 1588 R 55-23 41A AM 292T 10- 3 28 AM 671T 10= 7 16 AM 813T 10-5 4
AF 1934 R 35~ 8 13 AM 292T 55-11 22 AM 672T 10- 7 14 AM 902 T 10- 3 13
AF 1934 R 35~ 9 26 AM  292T 55-~17 26 AM 674T 10~ 7 30 AM 902T 10- 5 23
AF 2433 R 55-23 41A AM 295T 15~ 6 20 AM 675T 10- 7 33 AM 906 T 45- 3 12
AF 2433 R 55-23 41R AM 297T 15-6 1 AM 676 T 10~ 7 34 AM 931 T 10~ 3 13
AF 2749 R 85~ 7 11 AM 298T 20-1 20 AM 677T 10- 3 17 AM 931 T 10- 5 23
AF 2914R 25-5 6 AM 315T 15-2 5 AM 677T 10-7 39 AM 946 T 45- 3 14
AF 3089 R 85~ 3 10 AM 320T 30-2 8 AM 6787 10=7 42 AM 953T 65-6 9
AF 3891R 85-2 9 AM 321T 30-3 6 AM 680T 10~ 7 40 AM 964 T 45- 3 49
AF 3893 R 85~ 2 8 AM 322T 30-3 7 AM 681T 10- 7 38 AM 977T 65-6 9
AM 339T 80-9 1 AM 68T 10~ 3 37 AM 978T 65-6 3
AM 349T 80-6 1 AM 68T 10-7 37 AM 1000T 10-7 6
AH AM 355T 85- 2 23 AM 68T 10~ 7 15 AM 1000T 85-9 6
AM 355T 85-9 7 AM 68 T 30-3 7 AM 1074T 55- 9 47
AH 1111 RT 10~ 9 23 AM 364T 15~ 2 1 AM 698T 35=-6 11 AM 1078 T 55=-13 24
AH 14145 H 85-15 7 AM 364T 15- 3 14 AM 699T 35-6 15 AM 1087 T 55- 3 14
AH 18478 H 85~-15 12 AM 366 T 25= 3 42 AM 700T 35~ 6 19 AM 1087T 55~ 5 20
AM 371 T 15-5 1 AM 701T 35-6 20 AM 1088T 10- 3 42
AM 372T 85-9 .. AM 7i4T 10~ 5 5 AM 1100T 55= 5 13
AL AM 373T 85~ 9 15 AM 715T 10-5 19 AM 1149T 55- 5 26
AM 374T 85-9 2 AM 716 T 10- 5 19 AM 1149 T 100~ 3 43
AL 2096 T 15~ 7 24 AM 375T 85-9 7 AM 717T 10- 5 19 AM 1214 T 15~ 3 17
AL 209 T 15~ 8 30 AM 393T 85~ 2 22 AM 718T 10-3 19 AM 13337 55~19 25
AL 2116 T 30-2 13 AM 465T 15- 5 4 AM 718T 10- 5 20 AM 1334T 55-20 8
AL 2122 T 35- 5 18 AM 467T 15-5 1 AM 719T 10~ 3 19 AM 1335T 55-20 10
AL 2180 T 45- 4 2 AM 468T 15-5 4 AM 719T 10~ 5 20 AM 1390T 30-1 4
AL 2275T 20- 1 13 AM 492T 15-7 8 AM 720T 10- 3 19 AM 1391 T 30-1 6
AL 2275T 25-6 1 AM 496 T 65~ 3 14 AM 720T 10~ 5 20 AM 1448 T 55= 3 20
AL 2315T 45-4 1 AM 496T 65- 5 36 AM 721T 10-5 10 AM 1474T 65-3 7
AL 2653T 10~ 5 26 AM 498T 65~ 3 14 AM 722T 10-5 21 AM 1474T 65~ 5 10
AL 2691 T 1i5- 6 10 AM 498T 65- 5 36 AM 724T 10- 3 30 AM 1513 T 30~ 2 1
AL 2730T 25- 5 20 AM 505T 806 2 AM 724T 10- 5 18 AM 1514T 45-3 8
AL 2730T 25-6 8 AM 505T 80-7 3 AM 7257 10- 3 30 AM 1524 T 55-19 25
AL 283T 80-6 3 AM 514T 85-9 3 AM 725T 10=- 5 18 AM 1528 T 40= 3 30
AL 2823T 80~-7 4 AM 531T 85-2 12 AM 7267T 10= 3 30 AM 1535T 859 3
AL 2919T 85~ 2 21 AM 574T 40- 1 .. AM 726T 10-5 18 AM 1536 T 85-9 3
AL 2971 T 85~ 2 11 AM 58 T 55-19 13 AM 727T 10- 5 15 AM 1576 T 55- 9 43

PC~-496-(12-63) Litho in U, S.A.



NUMERICAL INDEX

Tractors -~ 320 and 330 Series 105-3
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 1576 T 55-11 13 AM 1925T 55.7 7 AM 2552 T 35-12 16 AM 3166 T 10~ 5 19
AM 1586 T 55- 9 44 AM 1925T 55- 9 60 AM 2553 T 35-12 3 AM 3167 T 10- 5 19
AM 1586 T 55-11 12 AM 1926 T 55-17 35 AM 2554 T 35-12 5 AM 3168 T 10~ 3 30
AM 1592°T 30- 2 16 AM 1927 T 55-14 5 AM 2555 T 45- 3 34 AM 3168 T 10- 5 18
AM 1594 T 30- 2 16 AM 1927 T 55-15 1 AM 2555T 55- 9 35 AM 3169 T 10- 3 30
AM 1613 T 25- 3 43 AM 1927 T 55-17 1 AM 2570 T 65- 3 30 AM 3169 T 10- 5 18
AM 1619T 25-6 7 AM 1927 T 60- 3 14 AM 2571 T 65- 3 34 AM 3170 T 10~ 3 19
AM 1621 T 25-6 14 AM 1928 T 55-14 1 AM 2575T 30-2 20 AM 3170 T 10- 5 20
AM 1625T 10-5 2 AM 1947 T 35-11 ., AM 2576 T 30- 2 22 AM 3171 T 10-3 19
AM 1627 T 15-2 7 AM 1954 T 80~ 9 20 AM 2589 T 45-4 6 AM 3171 T 10- 5 20
AM 1628T 25-6 7 AM 1956 T 80~ 9 3 AM 2600 T 45- 4 2 AM 3183 T 30- 2 20
AM 1629T 25- 6 14 AM 1959 T 35-12 22 AM 2604 T 100~ 3 34 AM 3184 T 30- 2 21
AM 1637T 10-5 2 AM 1967 T 75- 3 11 AM 2606 T 25~ 5 28 AM 3208 T 85- 3 35
AM 1638T 10-5 2 AM 1971 T 80- 4 1 AM 2607 T 25- 5 33 AM 3230T 80-3 2
AM 1639 T 25« 3 43 AM 1977 T 35-11 3 AM 2608T 25- 5 34 AM 3235T 80-3 2
AM 1640T 85-9 3 AM 1977 T 40- 3 12 AM 2627 T 60~ 3 24 AM 3246 T 15- 2 19
AM 1641 T 10= 3 23 AM 1978 T 35-11 8 AM 2632T 60- 3 30 AM 3272T 80~ 4 4
AM 1642T 25~ 6 14 AM 1979 T 3511 14 AM 2639T 65~3 9 AM 3276 T 80~ 5 7
AM 1642 T 25=-6 19 AM 1980 T 85- 4 1 AM 2643 T 65- 5 6 AM 3413 T 55- 3 24
AM 1643 T 40- 3 21 AM 1980 T 85-5 6 AM 2675T 30-2 2 AM 3420T 60~ 3 2
AM 1717 T 35-i1 29 AM 1981 T 85.5 7 AM 2676 T 65- 5 5 AM 3426 T 55- 9 32
AM 1720 T 35- 5 33 AM 1987 T 35-7 5 AM 2683 T 45-3 9 AM 3427 T 55-9 33
AM 1752 T 60= 3 59 AM 1996 T 75=- 3 32 AM 2684 T 45~ 3 7 AM 3428T 55- 9 16
AM 1771 T 20- 1 12 AM 2001 T 65- 3 23 AM 2702 °T 85-15 ., AM 3429 T 55-9 13
AM 1782T 10-5 5 AM 2031 T 55-6 4 AM 2707 T 45- 4 4 AM 3432°T 55-14 9
AM 1783 T 10-5 19 AM 2033 T 55- 6 24 AM 2724 T 45- 3 10 AM 3432°T 55.15 7
AM 1784 T 10~ 5 19 AM 2035T 55-11 31 AM 2748 T 35-12 ., AM 3432T 5515 8
AM 1788T 10=- 3 23 AM 2045T 60- 4 20 AM 2749 T 3512 17 AM 3432°T 55-17 20
AM 1792 T 15- 6 13 AM 2046 T 60- 4 10 AM 2750 T 35-12 18 AM 3433 T 55-17 9
AM 1793 T 80- 6 21 AM 2049 T 85- 4 13 AM 2757 T 85~ 7 17 AM 3434T 80- 3 19
AM 1799 T 15~ 7 33 AM 2049 T 85- 5 2 AM 2773 T 40- 3 17 AM 3437 T 25- 5 25
AM 1799 T 15- 8 34 AM 2050 T 85~ 4 8 AM 2780 T 20- 1 26 AM 3438°T 25= 6 16
AM 1800T 80~ 6 14 AM 2053T 35- 7 8 AM 2795T 65- 3 21 AM 3451 T 15- 6 21
AM 1802 T 85-13 2 AM 2057 T 20-2 1 AM 2810T 85-6 4 AM 3462T 80-9 1
AM 1803 T 85=11 .. AM 2058T 20-2 2 AM 2811°T 85-6 28 AM 3463°T 80-9 2
AM 1808T 55-5 .. AM 2115T 10- 7 30 AM 2812°T 85- 6 24 AM 3478 T 70-1 5
AM 1809 T 80~ 6 8 AM 2129 T 100- 3 34 AM 2813T 85-6 1 AM 3516 T 60~ 3 27
AM 1810T 20- 3 25 AM 2137 T 10~ 3 23 AM 2813 T 85- 6 15 AM 3527°T 15-5 2
AM 1812°T 25- 3 25 AM 2142T 25-6 15 AM 2814 T 55-20 12 AM 3527 T 85-2 1
AM 1814T 25- 5 38 AM 2143 T 25- 6 i1 AM 2815T 85- 6 17 AM 3551 T 100~ 4 ..
AM 1815T 25~ 5 37 AM 2144 T 25- 6 1 AM 2833T 15-3 ., AM 3577 T 15. 6 23
AM 1817 T 25- 5 19 AM 2153 T 100~ 3 27 AM 2835T 1i5-3 6 AM 3631°T 10- 7 38
AM 18397 80-9 2 AM 2158T 85- 7 12 AM 2852T 20- 1 17 AM 3669T 45- 3 23
AM 1864 T 85~ 7 11 AM 2163 T 65- 5 23 AM 2922°T 15~ 4 4 AM 3672°T 15= 5 19
AM 1865T 85~ 2 14 AM 2167 T 65- 5 31 AM 2945°T 55. 3 14 AM 3728T 55- 9 68
AM 1866 T 85~ 7 14 AM 2168T 65~ 5 28 AM 29457 55= 5 20 AM 3729°T 55- 9 22
AM 1879T 83- 2 19 AM 2170°T 55- 7 4 AM 2947 T 55- 5 ,, AM 3772°T 15~ 5 17
AM 18917 60~ 3 24 AM 2172°T 55- 7 23 AM 2971 T 80-3 2 AM 3773°T 15- 5 16
AM 1854 T 60- 3 30 AM 2176 T 60- 3 24 AM 2985 T 55- 3 i AM 37747 15- 5 18
AM 1896 T 60- 3 18 AM 2177°T 60~ 3 30 AM 2985T 55~ 3 28 AM 3795 T 35~ 3 15
AM 1900 T 60- 3 40 AM 2206T 80=5 4 AM 2985 T 85- 4 7 AM 3844°T 20~ 3 24
AM 190i T 60- 3 27 AM 2211 °T 80~ 9 3 AM 2985°T 85-5 19 AM 3844 T 45- 3 31
AM 1905T 60- 3 2 AM 2218°T 15~ 2 14 AM 2990 T 55~ 3 24 AM 3846 T 45- 3 31
AM 1906 T 60- 3 7 AM 2219 T 15- 2 19 AM 2998T 55-3 3 AM 3892 T 25-5 7
AM 1908T 60- 3 9 AM 2220T 15~ 2 18 AM 2999 T 55~ 3 23 AM 3914T 45-5 4
AM 1909 T 55-17 39 AM 2243 T 40~ 3 23 AM 3003 T 55-i4 10 AM 3914 T 45~ 6 13
AM 1909 T 60- 3 12 AM 2244 T 40- 3 35 AM 3004 T 55-13 65 AM 3915T 45- 5 11
AM 1909 T 60- 3 55 AM 2286 T 80-9 6 AM 3012 T 10~ 5 10 AM 3934T 45-5 9
AM 1909 T 60~ 3 57 AM 2297T 60~ 3 5 AM 3014T 10-9 .. AM 3935T 45-5 6
AM 1909 T 60~ 3 58 AM 2307T 25-5 7 AM 3048 T 80- 3 15 AM 3935 T 45-6 11
AM 1909 T 60~ 5 22A AM 2332T 50-1 6 AM 3055T 85-9 1 AM 3936 T 45- 5 14
AM 1909 T 60~ 5 24 AM 2333T 50-1 8 AM 3089 T 80-3 2 AM 3947 T 80~ 3 15
AM 1910 T 55-17 39 AM 2359 T 25-5 8 AM 3092T 85-7 6 AM 3951 T 65~ 3 23
AM 1910 T 60- 3 55 AM 2405T 60-5 7 AM 3094 T 65~ 6 12 AM 3952 T 65~ 3 30
AM 1910 T 60~ 3 58 AM 2406 T 60- 5 10 AM 3098 T 75- 3 12 AM 3991 T 35~ 3 13
AM 1910 T 60~ 5 24 AM 2408 T 60~ 3 27 AM 3100T 25- 5 35 AM 3991 T 35- 5 33
AM 1920 T S55-11 17 AM 2424 T 55- 4 2 AM 3116 T 55- 4 1 AM 3992T 25-5 6
AM 1920 T 55-13 21 AM 2425T 55- 4 8 AM 3117 T 55- 4 13 AM 3993 T 25- 5 8
AM 1922 T 55-17 31 AM 2437 T 55-11 21 AM 3118 T 55- 4 12 AM 3994 T 25- 5 14
AM 1924T 55- 6 11 AM 2444T 85-7 6 AM 3120T 85~ 3 36 AM 3995T 25-5 2
AM 1924 T 55~ 7 11 AM 2447 T 45~ 3 31 AM 3121 T 30-1 1 AM 4001 T 55-11 55
AM 1924 T 55~ 9 64 AM 2525T 70-1 3 AM 3144T 85-6 5 AM 4001 T 55-13 36
AM 1925T 55-6 7 AM 2547 T 35-12 .. AM 3160 T 55~11 41 AM 4001 T 55-19 36

PC-496-(12-63) Litho in U. S, A,



NUMERICAL INDEX

105-4 Tractors -- 320 and 330 Series
Part No. Page Key Part No. Page Keyw Part No. Page Key Part No. Page Key
AP AT 10693 T 20~ 1 17 AT 16611 T 35~ 5 33 ]
AT 10696 T 80~ 3 22 AT 16776 T 50- 1 8
AP 17671 H 10- 9 33 AT 10710T 25-5 8 AT 16837 T 15- 5 19 J 16931 N 60-5 9
AP 19547 H 55-23 36 - AT 10738 T 25- 5 43 AT 16840 T 15- 5 16
AT 10757 T 15~ 8 12 AT 16841 T 15- 5 18
AT 10760 T 45-6 9 AT 16881 T 85-13 2 D
AR AT 10761 T 25~ 5 44 AT 16881 T 85-15 ..
AT 10761 T 80~ 3 25 AT 17208T 85-9 3 jD 19 R 45~ 3 25
AR 10075 R 25- 3 37 AT 10762 T 25~ 5 45 AT 17438 T 25- 3 19 JD 19R 65-6 1
AR 11062 R 85-13 15 AT 10762 T 80~ 3 24 AT 17926 T 25~ 3 27 JD  260R 100- 4 9
AR 11063 R 85-13 19 AT 10763 T 45~ 6 18 JD 3000T 65-6 2
AR 11064 R 85-13 22 AT 10765T 55~ 3 3 JD 5153 R 80~ 3 29
AR 11065 R 85-13 23 AT 10766 T 55~ 3 23 B JD 5153 R 100~ 4 1
AR 11066 R 85-13 9 AT 10768 T 45- 6 3 JD 7180 R 85-11 32
AR 11103 R 85-15 13 AT 10769 T 85~ 2 14 B 367 R 10~ 7 20 JD 7198 T 35-12 6
AR 21111 R 80~ 3 23 AT 10786 T 80~ 7 17 B 3267R 85- 2 18 JD 7207R 35- 5 20
AR 2i565R 80~ 3 23 AT 10791 T 45-6 6 B 3690R 45-5 2 JD 7207R 40- 3 9
AR 21840 R 15~ 5 13 AT 10797 T 10-7 5 B 3690R 45~ 6 15 JD 7259 R 40~ 3 6
AR 21840 R 15~ 5 15 AT 10799 T 85~ 4 8 B 11182 B 60~ 3 13 JD 7262 R 35- 5 19
AR 21840 R 20- 1 10 AT 10831 T 15-5 2 JD 7262 R 40~ 3 31
AR 21840 R 20~ 1 23 AT 10832 T 20- 1 12 JD 7369 T 40~ 3 19
AR 28227 R 85~ 3 11 AT 10863 T 30-1 1 D JD 7372T 40~ 3 32
AR 28227 R 85- 4 1 AT 10873 T 80- 7 12 jD 7406 T 40~ 3 18
AR 28227R 85~ 5 6 AT 10874 T 85~ 2 23 D 1748R 85- 6 27 JD 7409H 40~ 3 10
AT 10898 T 15- 5 ., ‘ JD 7432R 35-5 1
AT 10899 T 15-5 1 JD 7438 R 35-11 10
AT AT 10904 T 10-3 5 DA JD 7438R 65~ 6 8
AT 10917 T 15-2 5 JD 7442 T 35- 5 35
AT 203T 15-4 23 AT 11039 T 15- 4 4 DA 5883 A 60~ 3 59 JD 7443 T 35- 5 29
AT 237T 20~ 3 24 AT 11064 T 80~ 7 12 JD 7449 D 35-11 24
AT 514T 85-14 12 AT 11065T 80-7 8 JD 7449D 65- 6 10
AT 516 T 85-14 13 AT 11066 T 80~ 7 19 E JD 7759 35- 8 4
AT 517T 85-14 2 AT 11120 T 85-2 9 JD 7759 65~ 3 10
AT 10200 T 10~ 7 30 AT 11121 T 85-2 8 E 2302 RT85-11 3 JD 7759 65~ 5 19
AT 10202 T 10~ 7 30 AT 11122 T 85-2 6 JD 7797 35-7 4
AT 10222 T 25-5 8 AT 11339T 85-15 9 JD 7797  35-9 11
AT 10301 T 10- 3 44 AT 11353 T 30~ 2 29 F JD 7797 55-6 3
AT 10309 T 80-7 5 AT 11354 T 30~ 2 29 JD 7797  55- 7 14
AT 10379 T 55- 3 20 AT 11379 T 45- 5 26 F 834 R 55211 47 JD 7797 55~ 9 66
AT 10415T 10- 9 34 AT 11507 T 80- 3 22 F 919 R 55-11 48 JD 7797 60~ 3 20
AT 10432 T 80~ 9 23 AT 11948 T 55-~17 19 F 1425R 55-23 8 JD 7938T 35-5 7
AT 10437 T 10- 9 37 AT 11951 T 55-15 8 F 1426 R 55-23 16 JD 7939T 35~ 5 23
AT 10444 T 35~ 3 15 AT 11952 T 55-6 1 F 1427 R 55-23 17 JD 8110R 35~ 5 43
AT 10444 T 35- 3 20 AT 11952 T 55- 7 1 F 1428 R 55-23 21 jD 8117T 35-5 2
AT 10470 T 55-11 55 AT 11968 T 10~ 3 44 F 1430 R 55-23 19 JD 8121 T 40~ 3 7
AT 10470 T 55-11 57 AT 11968 T 10~ 3 45 F 1431 R 55-23 18 JD 8123 T 35~ 5 34
AT 10470 T 55-13 36 AT 11985 T 60~ 3 13 F 1432 R 55-23 35 JD 8124T 35~ 5 28
AT 10470 T 5513 38 AT 11986 T 55-~14 5 F  1435R 55-23 38A JD 8134 D 35-11 25
AT 10470 T 55-19 36 AT 11986 T 55-15 1 F 1440 R 55-23 29 JD 8134D 65~ 6 11
AT 10470 T 55-~19 38 AT 11986 T 55-17 1 F 1441 R 55-23 7 JD 8135R 35-11 i1
AT 10471 T 55-11 62 AT 11986 T 60~ 3 14 F 2439 R 55-23 20 JD 8135R 65-6 7
AT 10471 T 55-13 74 AT 12050 T 85-11 35 F 2632R 85~ 9 50 JD 8144 T 35- 3 12
AT 10471 T 55-19 43 AT 12542 T '35-11 3 F 2632R 100- 3 4 JjD 8179T 35-11 7
AT 10484 T 85-5 7 AT 12542 T 40- 3 12 F  2632R 100- 3 26 JjD 8180 T 35-11 19
AT 10523 T 15- 2 18 AT 13262 T 55-14 8 F 2682R 60-3 13 JD 8194 T 35- 5 20
AT 10523 T 15- 2 21 AT 13262 T 55-14 9 F 3322 R 55-11 1 JD 8205T 35-3 11
AT 10565 T 55-11 55 AT 13262 T 55-15 6 F 3322 R 55-11 43 JD 8220T 35-11 6
AT 10565 T 55-13 36 AT 13262T 55-15 7 F 3322 R 55-13 46 jD 8221 T 35-11 20
AT 10565 T 55-19 36 AT 13262 T 55-17 33 F 3322 R 55-13 54 JD 8230T 35-5 19
AT 10569 T 85- 4 1 AT 13262 T 55~17 34 F 3322R 55-19 19 JjD 8407H 65~ 3 31
AT 10569 T 85-5 6 AT 14300 T 15- 2 20 F  3630R 45-5 1 JD  8407H 65- 5 20
AT 10570 T 85~ 3 6 AT 14388 T 85-11 11 F 3630R 45- 6 16 JD 8511T 30-2 18
AT 10571 T 85-2 1 AT 14465 T 85- 9 54 JD 8803 T 55.5 17
AT 10610 T 15~ 2 20 AT 14466 T 85~ 9 54 JD 8804T 55-5 10
AT 10616 T 10- 9 38 AT 14467 T 85- 9 20 H JD 8819 T 35.12 2
AT 10621 T 85-7 1 AT 14468 T 85- 9 24 JD 8820T 65- 3 29
AT 10622 T 85~ 7 5 AT 14469 T 85- 9 20 H 118 RT 10~ 7 21 JjD 8820T 65~ 5 18
AT 10646 T 15- 2 22 AT 15561 T 35~ 8 13 H 834 R 55-11 1
AT 10664 T 35-12 22 AT 15561 T 35- 9 26 H 834 R 55-i1 43
AT 10690 T 80- 3 26 AT 15577 T 50-1 6 H 834 R 35-13 46 L
AT 10691 T 25~ 5 25 AT 15588 T 70- 1 3 H 834 R 55-13 54
AT 15596 T 70- 1 3 H 834 R 55-19 19 L 273°T 35 5 44
AT 16611 T 35~ 3 13 H 23193 H 85-13 11 L 307T 55-9 50
H 24106 H 85-15 11

PC=496(12-63) Litho in U, S. A,



NUMERICAL INDEX

Tractors -- 320 and 330 Series 105-5

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
L 307 T 55-11 30 L 418 T 15-6 19 M 96 T 10- 9 26 M 205T 40-3 5
L 307 T 55-11 33 L 4187T 10- 5 12 M 96 T 100- 3 3 M 205T 55- 9 37
L 307 T 55-13 22 L 4188T 15-6 7 M 96 T 100~ 3 25 M 205T 75- 3 21
L 308T 30~ 3 2 L 4197 T 15- 6 22 M 97 T 10~ 9 27 M 210 T 40~ 3 22
L 357T 30-3 1 L 4197T 15- 7 13 M 97 T 100~ 3 14 M 211 T 40~ 3 33
L 357 T 35-9 6 L 4197T 15- 8 19 M 98 T 10~ 3 31 M 212 T 40- 3 24
L 357 T 75- 3 14 L 4232T 10-9 5 M 100 T 10~ 7 33 M 214 T 40- 3 16
L 364 T 30-3 4 L 4233T 10-9 7 M 101 T 10-7 34 M 214 T 100- 3 29
L 372 T 30~ 2 24 L 4256 T 10-3 7 M 102 T 10~ 7 22 M 217 T 30-2 9
L 409 T 65- 3 19 L 4263T 10-3 6 M 105T 10- 7 23 M 219 T 30~ 3 10
L 409 T 65- 5 33 L 4265 T 15~ 6 14 M 108 T 10- 3 38 M 225 T 30- 2 12
L 410 T 65~ 3 20 L 4266 T 10-3 9 M 108 T 10- 7 36 M 226 T 30- 2 10
L 410 T 65- 5 32 L 4266 T 15-6 S M 111 T 10- 3 11 M 230 T 10~ 7 7
L 467 T 35- 2 12 L 4381 T 40~ 3 27 M 111 T 100~ 3 12 M 230 T 100- 3 5
L 467 T 35- 6 13 L 4382T 40~ 3 27 M 112 T 10- 7 40 M 230 T 100~ 3 19
L 468 T 35=- 2 11 L  4383T 40- 3 27 M 115T 35=- 2 4 M 234T 35-5 31
L 468 T 35~ 6 12 L 4576 T 20- 1 24 M 116 T 35- 5 37 M 245 T 85-11 44
L 495T 35- 3 18 L 4668T 55-21 5 M 117 T 35=- 5 37 M 254 T 35~ 3 17
L 587 T 25- 3 43 L 4668T 75-3 9 M 118 T 35- 5 37 M 262T 20-1 9
L 587T 25-5 17 M 119 T 35-2 5 M 262T 100~ 3 6
L 587T 25-6 9 M 121 T 35-2 3 M 262 T 100~ 3 20
L 588 T 25- 5 18 M M 123T 35- 2 6 M 263 T 20- 1 11
L 5887T 25- 6 10 M 124 T 35-2 9 M 264 T 20- 1 27
L 689 T 30-1 5 M 11T 10- 7 38 M 130 T 35- 5 26A M 264 T 100- 3 7
L 752T 10-9 6 M 12T 10~ 7 47 M 131 T 35- 5 22 M 264 T 100- 3 24
L 754 T 10-9 4 M 13T 10- 7 29 M 132 T 35~ 5 24 M 265T 20-1 25
L 754T 35- 2 10 M 14T 35- 2 16 M 133T 35=- 5 25 M 273 T 15-6 1
L 756 T 10~ 3 32 M 14T 55-14 11 M 134T 35- 5 27 M 275T 15- 6 8
L 756 T 35-12 13 M 14T 55-15 9 M 135T 35-5 21 M 276 T 15- 6 3
L 756 T 85~ 9 44 M 16T 10~ 5 21 M 136 T 35-~ 5 30 M 276 T 100- 3 16
L 768T 10~ 5 22 M 17T 10- 5 13 M 137°T 35- 5 30 M 277 T 15- 7 25
L 852 T 15- 3 10 M 18T 10- 5 16 M 138 T 35- 5 30 M 277 T 15- 8 31
L 852 T 15~ 4 11 M 19T 10- 5 17 M 139 T 35-5 3 M 278 T 15- 7 15
L 853 T 15-2 4 M 19 T 100~ 3 13 M 140T 35-5 5 M 278 T 15- 8 21
L 853 T 15- 3 8 M 21T 30-2 17 M 141 T 35-5 6 M 280 T 15- 7 12
L 853 T 15-4 7 M 22T 10~ 7 43 M 143 T 35- 5 10 M 282 T 10~ 7 4
L 853 T 30~ 2 7 M 23T 30-2 15 M 144°T 35- 5 11 M 282 T 100- 3 8
L 853 T 55- 6 15 M 26 T 10- 3 20 M 145 T 35- 5 12 M 282 T 100~ 3 22
L 853 T 55-7 16 M 28T 30-1 10 M 146 T 35~ 5 13 M 283 T 10- 7 10
L 853 T 55=-9 7 M 29T 10-5 5 M 147T 35-5 14 M 284 T 10-7 9
L 885 T 25~ 5 32 M 30T 10- 7 25 M 148°T 35- 5 14 M 285T 10- 7 26
L 88 T 25~ 5 31 M 35T 10-5 4 M 149 T 35~ 5 14 M 285T 45~ 3 43
L 985 T 15- 7 21 M 38T 10-9 8 M 150 T 35- 3 13 M 285 T 55-17 30
L 985 T- 15- 8 28 M 39T 10- 9 it M 150 T 35- 5 33 M 290T 40-1 3
L 987 T 15- 7 20 M 40T 10~ 7 24 M 151 T 35- 5 38 M 293 T 10- 9 21
L 987 T 15- 8 27 M 41T 10=-5 7 M 152 T 35- 5 39 M 302 7T 15- 7 31
L 1183 T 85-9 9 M 47T 35- 5 15 M 153T 35- 5 40 M 315T 20~ 1 1
L 1183 7T 85-11 43 M 49T 10- 7 42 M 154 T 35- 5 41 M 315T 25- 5 39
L 1196 T 55-13 18 M 53T 40~ 3 33 M 155 T 35= 5 42 M 315T 80~ 3 3
L 1198T 10~ 5 29 M 54T 40~ 3 26 M 156 T 35= 5 42 M 316 T 20- 1 2
L 1198T 80~ 6 13 M 55T 40~ 3 15 M 157 T 35- 5 42 M 316 T 25- 5 40
L 1670C 55~ 4 11 M 56T 10=- 7 30 M 159 T 35- 5 49 M 316 T 80~ 3 4
L 4022T 35-6 1 M 57T 30- 2 11 M 159 T 100- 3 33 M 316 T 80~ 7 16
L 4027T 35-6 3 M 59T 10- 9 28 M 160T 35- 5 48 M 322T 20-1 1
L 4035T 35=-6 2 M 64T 10-3 5 M 162°T 35- 5 12 M 322 T 25- 5 39
L 4043 T 30-2 25 M 67T 10-5 1 M 163T 35-3 2 M 322 7T 80~ 3 3
L 4121 T 10~ 3 35 M 71T 10-9 ¢ M 164 T 35-3 1 M 331T 30-2 6
L 4122T 10-9 3 M 72T 10- 7 18 M 165T 35=- 3 16 M 331 T 55- 6 19
L 4126 T 10~ 5 14 M 73T 10~ 9 10 M 166 T 35~ 5 33 M 331 T 55- 7 24
L 4126 T 35- 2 24 M 74T 10- 7 12 M 170T 35- 7 11 M 331 T 55-9 8
L 4128 7T 10~ 3 14 M 75T 10-9 2 M 174 T 35- 2 25 M 331 T 55-12 2
L 41287 15-6 4 M 76 T 10- 7 19 M 174 T 100~ 3 31 M 335T 30-3 8
L 4129T 10- 3 12 M 80T 10-9 15 M 176 T 35~ 6 14 M 358 T 80-9 14
L 4129T 15-6 2 M 81T 10- 7 17 M 177 T 35~ 6 15 M 359 T 80- 9 15
L 4152T 10- 5 24 M 85T 10~ 3 18 M 178 T 35- 6 11 M 360 T 80-9 16
L 4152 T 100- 3 11 M 85T 100~ 3 17 M 179 T 35- 6 16 M 364 T 55- 3 10
L 4155T 10- 5 25 M 88T 10- 9 24 M 180T 35~ 6 17 M 375 T 70~ 1 7
L 4158T 15- 6 11 M 90T 10- 9 20 M 181 T 35~ 6 19 M 377 T 25~ 5 36
L 4168T 30-1 3 M 91T 10- 9 19 M 182 T 35- 6 18 M 378 T 80- 3 16
L 4176 T 15- 6 18 M 93 T 10~ 9 18 M 183 T 35- 6 20 M 386 T 85-11 47
L 4177T 15-6 6 M 94T 10~ 9 17 M 186 T 35- 6 8 M 408T 15-2 7
L 418T 10-7 3 M 95T 10- 9 25 M 186 T 100~ 3 32 M 409 T 15~ 2 13

M 204 T 40-3 8 M 410 T 15- 2 10

PC-496-(12-63) Litho in U, S, A.



NUMERICAL INDEX

105-6 Tractors -~- 320 and 330 Series

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 410T 25~ 3 5 M 735T 45- 3 3 M 1202T 15- 4 10 M 1664 T 55-14 2
M 410T 100- 3 9 M 761 T 10~ 3 17 M 1206 T 40~ 3 25 M 1664T 55-15 2
M 410 T 100~ 3 21 M 761 T 10- 7 39 M 1211 T 55- 6 29 M 1664 T 55-17 3
M 412T 15~ 5 14 M 762 T 10~ 3 37 M 1211 T 55- 7 41 M 1681 T 35- 3 15
M 414 T 85~ 9 50 M 762 T 10~ 7 37 M 1211 T 55~ 9 21 M 1682T 35-3 3
M 414 T 100- 3 4 M 779 T 40- 1 7 M 1221 T 85-4 6 M 1691T 10-5 5
M 414 T 100~ 3 26 M 78T 30-3 9 M 1221 T 85- 5 18 M 1694T 35-11 8
M 415T 85~ 9 49 M 804 T 55-11 39 M 1249 T 65- 3 27 M 1695T 35-11 8
M 416 T 85- 9 13 M 808T 35-3 9 M 1249T 65=- 5 16 M 1696 T 35-11 16
M 434 T 45~ 3 41 M 809 T 35-3 9 M 1250T 65~ 3 27 M 1699 T 60~ 3 38
M 444 T 40- 1 1 M 810T 35-3 9 M 1250T 65- 5 16 M 1701 T 60~ 3 15
M 450T 10- 5 10 M 824T 65~ 6 6 M 1304 T 10- 9 41 M 1702 T 60- 3 29
M 453 T 80~ 9 11 M 825T 65-6 3 M 1304T 55~ 6 16 M 1703 T 60- 3 13
M 459 T 85- 2 20 M 827 T 45~ 3 29 M 1304 T 55- 7 17 M 1709 T 15- 6 13
M 460 T 10~ 7 31 M 827 T 55-17 18 M 1304T 55- 9 59 M 1709 T 15- 6 23
M 463 T 10- 3 34 M 830T 75~ 3 3 M 1304 T 55-19 6 M  1712T 40- 3 11
M 507T 55~ 5 15 M 831 T 75-3 1 M 1306 T 55- 6 17 M 1713 T 75- 3 25
M 508T 55~ 5 16 M 832 T 75- 3 7 M 1306 T 55=- 7 25 M 1714 T 75- 3 30
M 510 T 10~ 7 46 M 833T 75-3 6 M 1306 T 55~ 9 65 M 1715T 75~ 3 32
M 511 T 10- 7 44 M 834 T 75- 3 4 M 1307 T 55-19 9 M 1716 T 55=21 7
M 515T 55-11 3 M 842 T 45- 3 28 M 1317 T 55-19 25 M 1716 T 75~ 3 8
M 515 T 55«13 48 M 847 T 55- 9 36 M 1321 T 55-11 61 M 1729 T 80~ 3 10
M 515T 55-~19 17 M 849 T 45~ 3 14 M 1321 T 55=13 42 M 1737 T 60~ 3 4
M 519 T 55-11 4 M 886 T 55=~11 53 M 1321 T 55=19 42 M 1744T 60- 3 39
M 519 T 55-13 49 M 886 T 55-13 64 M 1323 T 55-20 8 M 1746 T 10~ 3 27
M 519 T 55-19 16 M 886 T 55~19 27 M 1324 T 55-20 10 M 1758T 15-7 2
M 521 T 55-~11 51 M 932 T 45- 3 19 M 1342T 55~ 4 4 M 1762T 35-9 9
M 521 T 55=-13 62 M 933 T 45- 3 18 M 1342 T 55-20 11 M 1764 T 30- 3 12
M 522 T 55~11 42 M 934 T 45=- 3 23 M 1345T 55~ 4 10 M 1766 T 20~ 3 22A
M 522 T 55-~13 53 M 937 T 45- 3 1 M 1350T 55- 3 22 M 1769 T 55-5 7
M 523 T 55-11 37 M 949 T 75~ 3 23 M 1370T 55- 3 16 M 1770 T 55- 5 22
M 526 T 35~ 6 21 M 1027 T 55- 5 11 M 1370T 55- 4 3 M 1780 T 55-11 49
M 526 T 55- 6 25 M 1029 T 55- 5 13 M 1370T 55-5 6 M 1784 T 35=-11 4
M 526 T 55~ 7 22 M 1030T 55- 5 12 M 1370T 55- 9 45 M 1785 T 35-11 i4
M 526 T 55- 9 12 M 1030 T 100~ 3 42 M 1370T 55-11 9 M 1786 T 35~11 28
M 526 T 55-21 17 M 1035T 55= 5 24 M 1387T 65-3 5 M 1788T 35- 6 7
M 540 T 55-13 33 M 1036 T 55=- 5 23 M 1387T 65-5 8 M 1791 T 35-3 7
M 543 T 55- 9 40 M 1038T 10~ 3 26 M 1397T 30-1 4 M 1792 T 40- 3 3
M 543 T 55-11 45 M 1038T 55- 3 15 M 1398T 30-1 6 M 1800T 35-i2 21
M 543 T 55-13 44 M 1038T 55~ 5 21 M 1399T 30-~1 5 M 1803 T 20- 3 4
M 543 T 55~19 21 M  1038T 55-19 24 M 1400T 30-1 9 M 1809 T 55- 9 11
M 553 T 55-14 16 M 1038T 100~ 3 23 M 1437T 20- 3 23 M 1810T 55-14 14
M 553 T 55-1i5 16 M 10387 100~ 3 40 M 1460T 65-3 7 M 1810T 55«15 12
M 554 T 55=17 13 M 1039T 55-5 2 M 1460T 65~ 5 10 M 1811 T 75~ 3 15
M 555T 35-5 9 M 1039 T 100~ 3 41 M 1477T 55-19 25 M 1814 T 75- 3 18
M 557 T 65- 3 25 M 1040T 55- 3 13 M 1481 T 40~ 3 29 M 1815T 55-~11 35
M 557 T 65- 5 14 M 1040T 55- 5 19 M 1482T 85~ 2 26 M 1822T 55=- 6 28
M 567 T 55-3 2 M 1041 T 55- 3 12 M 1482 T 85- 4 3 M 1828 T 55= 6 13
M 567 T 55« 3 29 M 1041 T 55- 5 18 M 1482 T 85- 5 5 M 1829 T 35~ 7 13
M 571 T 35- 5 8 M 1061T 15- 7 8 M 1501 T 80- 9 13 M 1832 T 55-i1 50
M 594 T 45~ 4 7 M 1067T 10~ 3 42 M 1510T 30- 2 16 M 1832 T 55-13 61
M 594T 45- 5 15 M 1068T 10~ 3 41 M 1511T 30- 2 19 M 1837T 10- 5 3
M 594 T 45- 6 2 M 1093T 15- 3 1 M 1518 T 65- 3 28 M 18387 10-5 3
M 632T 85- 2 13 M 1093 T 15- 4 1 M 1518T 65- 5 17 M 1839 T 10- 5 3
M 633 T 85~ 7 10 M 1093 T 20-2 4 M 1519 T 15- 3 3 M 1840 T 55=-14 18
M 640 T 85- 2 25 M 1093T 80~ 3 34 M 1519T 15- 4 3 M 1841 T 55-14 6
M 640 T 85~ 4 2 M 1094T 15- 3 2 M 1519 T 80~ 3 33 M 1842 T 30- 2 3
M 640 T 85- 5 4 M 1094T 15- 4 2 M 15207 20- 1 8 M 1845T 10~ 7 45
M 644 T 85~ 2 24 M 1098T 55~ 9 47 M 1526 T 15-2 7 M 1845T 55- 5 1
M 644 T 85~ 5 17 M 1098 T 55-13 52 M  1527T 20- 1 30 M 1846T 1i0-5 7
M 644 T 85— 6 29 M 1102 T 55«11 8 M 1527 T 25- 6 12 M 1855 T 15- 7 7
M 646 T 85- 3 32 M 1102 T 55-13 68 M 1528T 10~ 7 25 M 1857T 15-7 6
M 647 T 85- 3 29 M 1111T 65-3 3 M  1535T 25- 6 22 M 1858T 15- 7 5
M 648 T 65~ 3 13 M 1111T 65-5 2 M 1536 T 25=- 6 23 M 1859 T 15-7 4
M 648 T 65~ 5 27 M 1117 T 55-13 26 M 1541T 25- 6 24 M 1859 T 1i5- 8 8
M 711 T 10- 5 6 M 1158 T 55- 3 12 M 1549T 70-1 9 M 180T 15-7 3
M 719T 45- 3 20 M 11587T 55- 5 18 M 15527 55-i1 52 M 180T 15- 8 9
M 720°T 45- 3 22 M 1166 T 55- 4 7 M 1552T 55-13 63 M 1861 T 15~ 2 13
M 721T 453 22 M 1167 T 55- 4 6 M 15547 30- 1 3 M 1861 T 100~ 3 1
M 722 T 45- 3 22 M 1196 T 15~ 3 17 M 1554 T 60- 5 19 M 1861 T 100- 3 15
M 723 T 45~ 3 24 M 1201°T 15- 3 1t M 1568T 60~ 4 2 M  18627T 20~ 3 18
M 728T 45~ 3 4 M 1201 T 1S-4 9 M 1568 T 60- 5 18 M 1862 T 85-11 49
M 731T 85-7 13 M 1202T 15-3 7 M 1605T 80-3 1 M 1863 T 15- 7 28

PC=496-(12-63) Litho in U, S, A,



NUMERICAL INDEX

Tractors -- 320 and 330 Series 105-7
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 1863 T 15- 8 39 M 2051 T 35-11 5 M 2159 T 55- 6 14 M 2396 T 55-15 15
M 1864 T 15-7 29 M 2052T 35-11 5 M 2159 T 55- 7 15 M 2396 T 55-17 14
M 1865T 55-5 8 M 2053 T 35-11 12 M 2159 T 55- 8 4 M  2397T 20-3 2
M 186T 55-5 9 M 2054 T 35=11 12 M 2160T 50-1 2 M  2399T 85- 4 20
M 1867 T 55- 5 25 M  2055T 35-11 12 M 2165T 35-3 8 M 2399T 85-5 11
M 188T 55-5 3 M 2056 T 35-11 23 M 2165T 100~ 3 30 M 2401 T 40- 3 35
M 189T 55-5 4 M 2057 T 35-11 23 M 2167T 80-9 7 M  2405T 65- 5 23
M 1870T 55- 5 14 M 2058 T 35-11 23 M 2168T 80- 9 10 M 2408T 55~ 7 13
M 1871 T 55-5 5 M 2059 T 35-11 21 M 2170T 55- 6 35 M 2409 T 55- 7 31
M 1873 T 55-11 40 M 2060T 35-11 21 M 2170T 55- 7 36 M 2410T 55-7 34
M 1873 T 55~17 22 M 2061 T 35-11 21 M 2170T 55- 9 28 M 2412T 55- 7 28
M 1879 T 80-6 22 M 2064T 85-7 23 M 2176 T 40- 3 4 M 2414 T 5515 17
M 1880 T 55-14 8 M 2065T 35-12 22 M 2177T 40-3 4 M  2415T 55-15 5
M 1880 T 55-15 6 M 2068T 85~ 5 10 M 2178T 40-3 4 M 2416 T 35-9 15
M 1880 T 55-17 34 M 2071 T 55-17 2 M 2179T 75- 3 19 M 2417T 35-9 10
M 180T 80~ 6 18 M 2071 T 60-3 1 M 2181 T 55=- 6 20 M 2418T 35-9 8
M 1896 T 8-6 9 M 2072T 60- 3 17 M 2181 T 55- 7 18 M 2419T 35-9 3
M 1898 T 55-13 28 M 2078T 60- 3 36 M 218 T 85- 4 15 M 2420T 55-7 9
M 1900 T 20~ 3 17 M 2081 T 55-11 59 M 2195T 70-1 6 M 2421 T 55-14 7
M 1906 T 80- 3 14 M 2081 T 55-13 40 M 2200T 35-7 3 M 2421 T 55-17 8
M 1910T 55-9 10 M 2081 T 55-19 40 M 2200T 35-8 7 M 2430T 60~ 5 3
M 1916 T 25- 5 22 M 208 T 60- 3 43 M 2201T 85-4 14 M 2434T 60-35 4
M 1921 T 55- 6 23 M 2084T 60- 3 28 M 2203T 35-7 2 M 2437 T 60- 3 33
M 1923 T 45- 4 11 M 2085T 60- 3 44 M 2203T 35-8 6 M 2438 T 60- 3 35
M 1923 T 45- 5 19 M 208 T 60- 3 47 M 2206 T 35-11 9 M 2439 T 60~ 3 38
M 1927 T 55-13 9 M  2090T 60~ 3 11 M 2207T 85-2 16 M 2440T 60~ 3 34
M 1930 T 60- 3 45 M 2092 T 5517 29 M 2207T 85-6 11 M  2457T 80-9 10
M 1945T 30-3 3 M 2092T 60-3 8 M 2210T 35=-7 8 M 2469 T 60~ 3 4
M 1948 T 35-3 4 M 2092T 60- 3 56 M 2211T 35-7 7 M 2474T 55- 3 10
M 1963 T 75-3 20 M 2092 T 60- 5 21 M 2211 T 35- 8 21 M 2474T 80-9 4
M 1964 T 55-11 5 M 2093T 556 1 M 2212T 35-7 6 M 2478 T 55- 7 29
M 1964 T 55-13 50 M 2093 T 55-7 1 M 2212T 35-8 8 M 2479 T 55-17 38
M 1964 T 55-19 15 M 2095T 55- 6 34 M 2214T 35-7 17 M 2479 T 60- 3 25
M 1965T 55-11 28 M 2095T 55- 7 35 M 2215T 35-9 12 M 2479T 60-4 5
M 1970T 35-6 9 M 2095T 55-9 29 M 2216 T 65- 3 34 M 2479 T 60- 4 22
M  1975T 55-17 17 M 2096 T 55- 6 37 M 2216 T 65-5 23 M 2479T 60-5 8
M 1977 T 55- 6 31 M 2096 T 55-7 38 M 2221 T 75-3 13 M 2485T 60~ 5 6
M 1977 T 55- 7 40 M 2096 T 55-9 27 M 2222T 75-3 31 M 2492 T 60- 3 49
M 1977T 55- 9 18 M 2097 T 55=-6 21 M 2226 T 40~ 3 34 M 2494 T 60~ 3 50
M 1980 T 55- 9 51 M 2097 T 55-7 19 M 2226 T 100~ 3 28 M 2495T 40~ 3 23
M 1980 T 55-11 38 M 2097T 55-8 5 M 2253T 70- 1 10 M 2515T 60~3 6
M 1984T 55-13 25 M 2101 T 55- 6 30 M 2254T 70-1 8 M 2517 T 60- 3 10
M 1991 T 35-9 20 M 2101 T 55-9 20 M 2260T 55-11 24 M 2517T 80-~9 5
M 1992 T 55-13 10 M 2101T 55-9 70 M 2261T 55-11 26 M 2521 T 35-11 28
M 1993 T 60- 4 13 M 2103 T 55-13 60 M 2264T 55-11 18 M 2523T 60-4 4
M 1995T 60- 3 34 M 21047 55=13 30 M 2264T 100- 3 45 M 2524T 60- 4 21
M 1996 T 35-11 13 M 2105T 55-13 31 M 2278 T 70-1 11 M 2532T 40- 3 21
M 1997 T 55-6 36 M 2106 T 55-12 4 M 2279°T 20-2 3 M 2544T 15=-7 32
M 1997 T 55-7 37 M 2107 T 55-14 9 M 2282 T 65- 3 33 M 2544T 15- 8 35
M 2000T 55-6 18 M 2107T 5515 7 M 2282T 65-5 22 M 2546 T 50- 1 6
M 2000T 55- 7 27 M 2107 T 55-17 33 M 2283T 65- 3 32 M 2547T 50-1 8
M 20007 55-8 3 M  2109T 55-17 12 M 2283 T 65-5 21 M 2548 T 50-1 10
M 2002T 80-3 12 M 2112 T 55-12 5 M 2291 T 45- 4 i3 M 2555 T 55-13 11
M 2003T 80~ 3 13 M 2113 T 55-i7 2 M 2201 T 45-5 21 M 2561T 65-3 17
M 2004T 55-12 3 M 2119 T 55-17 36 M 2291T 45-6 21 M 2561 T 65-5 29
M 2005T 55-17 25 M  2122°T 53-13 7 M  2308T 25-5 3 M 2562T 55-7 9
M 2011 T 55-17 37 M 2123 T 35-11 22 M 2308T 25-5 27 M 2563T 55-7 3
M 2012T 55- 6 2 M 2137 T 5517 15 M  2340T 10- 7 30 M 2566 T 55-17 21
M 2012T 55-7 2 M 2138 T 55-17 11 M 2345T 35-9 22 M 2576 T 10-5 8
M 2017T 35-7 10 M 2139T 55-14 21 M 2346 T 35- 9 23 M 2582T 50-1 1
M 2017 T 35=-12 4 M 2139 T 55-15 13 M 2347 T 35- 8 15 M 2593 T 55-15 24
M  2018T 35-2 29 M 2140T 75- 3 29 M 2347 T 35-9 24 M 2593 T 55-17 38
M  2018T 75- 3 33 M 2141T 55=6 9 M 2353T 35-12 8 M 2593 T 60- 4 25
M 2023T 35-7 1 M 2142 T 55-14 15 M 2354T 35-12 7 M 2594 T 60- 5 23
M 2023 T 35-8 5 M 2142 T 55-15 14 M  2374T 35- 8 26 M 2595T 60-5 2
M 2024T 35-9 5 M 2143 T 35- 7 18 M 2392T 15-5 13- M 2613 T 55-19 2
M  2038T 35-2 29 M 2148T 60- 4 19 M 2393T 15-5 15 M 2614 T 55-19 29
M 2038T 75- 3 33 M 2149T 60- 4 12 M 2394T 55-3 18 M 2615T 55-21 4
M 2041 T 55-13 57 M 2150T 60-3 1 M  2394T 55~ 3 27 M 2616 T 55-21 10
M 2047 T 45-4 15 M 2152T 35-7 16 M 2395T 55- 3 19 M 2617 T 55-21 13
M 2047 T 45- 5 23 M 2153 T 35~ 2 31 M 2396 T 55-11 27 M 2618T 55-11 21
M 2047 T 45- 6 19 M 2153T 75- 3 16 M 2396 T 55-13 29 M 2619T 55-19 12
M 2050 T 35-11 5 M 2154 T 55-11 29 M 2396 T 55-14 17 M 2620T 55-19 7

PC-496-(12-63) Litho in U, S, A,



NUMERICAL INDEX

105-8 Tractors -- 320 and 330 Series

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 2621 T 55-19 10 M 3058T 15-5 5 M 3571T 80-4 8 M 4399T 25-5 5
M  2622T 55-19 15 M 3110 T 55-13 14 M 3571 T 80~ 5 11 M  4400T 25-5 1
M 2623 T 55-11 2 M 3114T 10- 5 10 M  3574T 55-9 22 M  4402T 25- 5 15
M 2623 T 55-13 47 M 3115T 15- 4 4 M 3576 T 55-17 19 M  4404T 25-5 4
M 2623 T 55-19 18 M 3116 T 15~ 4 17 M 3577 T 35- 8 18 M 4405 T 40- 3 39
M 2624 T 55-19 11 M 3117 T 15- 4 24 M 3579 T 35-8 9 M 4407 T 55-13 69
M  2625T 55-19 26 M 3118 T 15- 4 22 M 3581 T 30-1 2 M 4408 T 55-13 71
M 2626 T 55-19 23 M 3119T 15- 4 16 M 3600T 60- 5 22B M 4409 T 55-13 72
M 2634T 5521 9 M 3150 T 55- 9 48 M 3726 T 55~ 3 25 M 4410 T 55-13 73
M 2635T 55-21 11 M  3150T 55-13 16 M 3729 T 60-3 4 M 4422 T 55-11 57
M 2636 T 55-21 3 M 3150 T 55-19 4 M  3730T 55-9 62 M 4422 T 55-13 38
M 2637 T 5521 16 M 318 T 55- 3 13 M 3736 T 55-9 31 M 4422T 55-19 38
M 2638T 55-4 5 M 318 T 55- 5 19 M  3737T 55-9 30 M 4428 T 55-11 60
M 2642T 55-4 9 M 3190T 55-3 12 M  3738T 60- 4 21 M 4428 T 55-13 41
M 2653 T 60-3 19 M 3190T 55- 5 18 M 3760T 55-3 9 M 4428 T 55-19 41
M  2654T 45- 4 11 M  3190T 55-20 9 M 3800T 70-1 10 M 4429 T 55-11 56
M 2654 T 45-5 19 M 3191 T 55-5 22 M 3802 T 100- 4 10 M 4429 T 55«13 37
M 2655T 45- 4 14 M  3192T 55- 3 15 M 3841 T 35-2 18 M 4429 T 55-19 37
M 2655T 45- 5 22 M 3192T 55~ 5 21 M 3858T 80~ 3 29 M 4430T 55- 6 37
M 2658 T 55-19 33 M 3209 T 35-2 17 M 3858 7T 100- 4 1 M 4430 T 55- 7 38
M 2663T 35- 5 26B M 3210 T 35~ 2 20 M 3859T 80~ 3 20 M 4430°T 55-9 27
M 2665T 45- 3 31 M 3228 T 55-13 51 M 3859 T 100~ 4 13 M  4431T 55-11 54
M 2666T 65-3 4 M 3232 T 55-13 8§ M 3874 T 35=-2 13 M 4431T 55-13 35
M 2666T 65-5 3 M 3244 T 10~ 7 27 M 3875T 85-5 3 M 4431 T 55-19 35
M 2667 T 45=- 3 32 M 3244 T 45- 3 42 M 3876 T 85-5 21

M 2669 T 45- 3 30 M 3244 T 45- 3 46 M 3908T 10~ 7 38

M 2670 T 45- 3 33 M 3244 T 55-14 23 M 3909 T 55=19 20 P

M 2671 T 45- 3 39 M 3244 T 55-15 23 M  3965T 35-6 15

M 2679T 35-8 1 M 3244 T 55-17 28 M 39%6T 35-6 19 P 44271 H 45- 3 11
M 2711 T 35-8 2 M 3246 T 55-3 5 M 3973T 85-5 3

M. 2729T 70-1 3 M  3247T 55-3 4 M  3988T 100- 4 12

M 2732T 60-5 1 M 3249T 55-3 26 M 3990T 55-9 22 R

M 2733 T 60- 3 51 M 3250T 55-3 6 M 3996 T 55-13 52

M 2734 T 60- 3 52 M 3251 T 55- 3 11 M 3997 T 55-17 38 R 1870 R 55-23 38A
M 2735T 60- 3 49 M 3259 T 55-3 25 M 3997 T 60- 4 23 R 10104R 25-3 7
M 2741 T 45-3 21 M 3265T 55- 9 38 M 4008ST 35~ 2 18 R 10134 R 25- 3 44
M 2742 T 45- 3 35 M 3265T 55-11 46 M 4039T 355=19 2 R 10185R 25- 3 26
M 2744T 35=12 5 M  3265T 55-13 45 M 4053 T 55- 9 47 R 10188 R 25- 5 26
M 2745T 35-12 9 M  3265T 55-19 22 M  4062T 35- 3 18 R 10211 R 25- 3 20
M 2746 T 35- 5 36 M 3266 T 55-9 39 M 4088 T 55-19 12 R 11085 R 85~ 9 44
M 2746 T 35=12 10 M 3266 T 5511 44 M 4089 T 55-19 8 R 11086 R 85-13 18
M 2749 T 65- 3 34 M 3266 T 55-13 43 M 4089 T 55-19 i2 R 11087 R 85-11 27
M 2751 T 35-6 4 M 3266 T 55-19 20 M 4090 T 55-19 6 R 11087 R 85=13 30
M 2756 T 45- 4 4 M 3267 T 55-13 32 M 4090 T 55-19 12 R 11087 R 85-14 30
M 2757 T 45-4 3 M  3268T 55-13 34 M 4099 T 55-13 15 R 11088 R 85-11 14
M 2757 T 45- 4 4 M 3271 T 55-17 10 M 4104 T 35- 3 13 R 11089 R 85-11 34
M 2773T 25-5 29 M 3272 T 55-17 24 M 4104 T 35-35 33 R 11090R 85-13 4
M 2811 T 65-3 26 M 3280T 55-i5 8 M 4143T 65- 3 1 R 11091 R 85-13 5
M 2811 T 65- 5 15 M 3292 T 55-17 32 M 4143T 65- 5 1 R 11092 R 85-13 17
M 2812T 65- 3 26 M  3318T 35~ 2 2 M 4144T 65~ 3 2 R 11093 R 85-13 16
M 2812T 65-5 4 M 3327 T 55-14 12 M 4144T 65-5 1 R 11094 R 85-11 33
M 2828T 55-12 1 M 3327 T 55-15 10 M 4146 T 80-9 17 R 11096 R 85-13 42
M 289T 65-5 5 M 3327 T 100- 3 44 M  4147T 80~ 9 18 R 11096 R 85-15 33
M 2833T 55-19 8 M 3329 T 55-11 34 M 4150T 20- 3 27 R 11097 R 85-11 26
M 2834 T 55-17 23 M 3330T 55-11 41 M 4150T 45- 3 31 R 11098 R 85-11 19
M 2837 T 45- 3 36 M 3331 T 55-.19 5 M 4152 T 45- 3 31 R 11099 R 85~13 39
M 2838T 45-3 5 M  3332T 75-3 2 M  4319T 45-5 9 R 11099 R 85-14 28
M 2839 T 45-3 6 M 3340 T 25-5 30 M 4322T 45- 5 5 R 11101 R 85-15 16
M 2855T 45- 4 4 M 3374T 55-12 6 M 4322T 45- 6 12 R 11102 R 85-15 14
M 2856 T 35- 8 12 M 3378 T 55-13 65 M 4323T 45- 5 12 R 11103 R 85-15 18
M 2856 T 35~ 9 25 M 3388T 100~ 4 6 M 4323 T 45-6 4 R 11104 R 85-13 29
M 2909T 80-5 1 M  3403T 15-5 5 M 4324T 15-7 2 R 11104 R 85-14 31
M 2916 T 35-12 19 M 3413 T 35-2 8 M 4326 T 80~ 3 14 R 11105R 85-11 28
M 2919 T 55- 9 46 M 3414 T 10~ 7 35 M  4339T 35- 3 20 R 11106 R 85~1i1 9
M 2946 T 20- 1 28 M 3499 T 85-.2 7 M 4341T 20- 3 22B R 11106 R 85-15 8
M 2978 T 35- 2 26 M 3506 T 55~ 9 53 M 4341°T 45- 3 31 R 11107 R 85-13 40
M 2987T 85-6 21 M  3507T 55- 9 52 M 4376 T 45-5 7 R 11107 R 85-14 29
M 2988°T 100- 4 8 M 3508T 35- 8 25 M 4376 T 45- 6 10 R 11109 R 85-11 30
M 2989 T 100~ 4 4 M  3562T 35-8 3 M 4377 T 45- 3 28 R 11i10R 85-11 31
M  3030T 15-3 6 M 353T 55-9 6 M 4378 T 55-14 & R 11111 R 85=i5 19
M 3042 T 55-11 25 M 3564T 55- 9 58 M 4379°T 55-14 18 R 11112 R 85-~15 10
M 3049 T 55-19 28 M 35657 55.17 7 M 4395T 35~ 3 13 R 1il14 R 85-15 15
M 3057 T 15-8 3 M 3567 T 55-17 6 M 4395T 35~ 5 33 R 11156 R 85-i5 2

PC=496-(12-63) Litho in U, S, A,



NUMERICAL INPEX

Tractors -- 320 and 330 Series 105-9

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
R 11167 R 85-15 17 T 10910T 45-6 17
R 11168 R 85-15 3 T 10914 T 45- 3 14
R 11169 R 85-15 4 T 10916 T 55- 3 9
R 11170 R 85-15 1 T 10942 T 80~ 7 15
R 26552 R 45~ 3 20 T 10951 T 45- 6 20
R 27182 R 25- 5 16 T 1096 T 10- 3 5
R 27423 R 55-23 38A T 1097 T 15-2 7
R 27423 R 55-23 38B T 11004 T 55- 3 9
R 28785 R 55-11 3 T 11006 T 30~ 1 1
R 28785 R 55-13 48 T 11007 T 15- 4 4
R 28785 R 55-19 17 T 11020 T 80~ 3 27
R 28786 R 55-11 3 T 11020 T 100~ 4 2
R 28786 R 55-13 48 T 11022 T 85- 3 29
R 2878 R 55-19 17 T 11030 T 80- 3 21
R 32007 R 10- 9 37 T 11030 T 100~ 4 11
R 32007 R 85~ 2 11 T 11034 T 25- 5 50
R 32007 R 85~ 6 24 T 11034T 80- 3 28
R 32007 R 85- 6 28 T 11148T 15- 8 4
R 32008 R 85- 2 23 T 11170 T 10- 7 27
R 32008R 85-7 5 T 11174'T 55-14 28
R 32008R 85-9 7 T 11174 T 55-15 25
R 32016 R 10- 9 37 T 11174 T 55-17 41
R 32016 R 85- 2 11 T 11174 T 60- 3 53
R 32016 R 85~ 6 28 T 11193 T 15~ 8 15
R 32017R 85- 2 23 T 11210T 15- 4 9
R 32017R 85-7 5 T 11235T 10- 9 35
R 32017R 85-9 7 T 11277 T 80~ 7 18
R 32018 R 10~ 9 37 T 11297 T 55-14 2
R 32022 R 85~ 6 24 T 11297 T 55-15 2
R 32026 R 85- 2 11 T 11297 T 55«17 3
R 32026 R 85~ 6 28 T 11329 T 45- 3 35
R 32042 R 40~ 3 39 T 11331 T 85~ 7 3
R 35642 R 45~ 3 34 T 11332T 85-7 2
R 35645R 55~ 9 35 T 11333T 85- 7 4
T 11392T 55~ 9 47
T 11397T 55~ 9 47
T T 11399 T 55- 9 47
T 11400T 35- 5 21
T 186 T 10-9 2 T 11423 T 45- 5 24
T 291 T 25-5 16 T 11423 T 45~ 5 25
T 366 T 85-7 9 T 11424°T 35- 8 12
T 736 T 85-14 11 T 11424 T 35- 9 25
T 738T 85-14 5 T 11439 T 60- 4 10
T 740T 85-14 6 T 11534T 15- 8 10
T 741 T 85-14 1 T 11534 T 45- 6 27
T 742°T 85-14 3 T 11647 T 85-11 10
T 102477T 35- 5 5 T 1164871 85-~11 37
T 10297T 15- 8 11 T 11649 7T 85-11 8
T 10308 T 25~ 5 43 T 1i1650T 85-11 20
T 10342T 15- 8 1 T 116627T 85-15 11
T 104377 15- 8 37 T 11694°T 30- 2 30
T 10476'T 10- 3 45 T 116957 30~ 2 31
T 10510T 65-6 6 T 11696 T 30- 2 34
T 10531 T 55~ 3 28 T 11697 T 30- 2 33
T 10532T 55.- 3 27 T 116987T 30- 2 35
T 10604°T 55-11 61 T 11699 T 30~ 2 36
T 10604 T 55-13 42 T 11700 T 30- 2 26
T 10604 T 55-19 42 T 11701 T 30= 2 27
T 10608 T 55-i9 20 T 11702 T 30- 2 28
T 10610T 15- 8 36 T 11716 T 45- 5 27
T 10745T 85-11 39 T 11717 T 45- 5 28
T 10793 T 85~15 32 T 11855T 80~ 3 32
T 10820T 60- 4 19 T 11856 T 80~ 3 30
T 10859 T 15- 8 40 T 11857 T 80- 3 31
T 10860T 85- 3 32 T 11999 T 35- 5 5
T 1081 T 85- 3 32 T 12016 T 85- 4 7
T 10863 T 45- 6 18 T 12016 T 85~ 5 19
T 10893 T 55-14 6 T 12550T 35- 6 4
T 10903 T 15- 8 7 T 12606 T 15- 8 7
T 10904 T 15- 8 2 T 12607 T 15- 8 2
T 10905T 15- 8 5 T 12619 T 55- 9 39
T 10906 T 15-7 8 T 12619 T 55- 9 40
T 10906 T 15~ 8 16 T 12619 T 55-~11 44

PC=496-(12-63) Litho in U, S. A,



	ALPHABETICAL INDEX
	A
	Adjustable Front Axle
	Air Cleaner
	All-Fuel Attachment
	Anchor Yoke Assembly
	Auxiliary Light Socket

	B
	Battery Box
	Bearings, Connecting Rod
	Bearings, Main
	Belt, Fan
	Belt, Generator
	Belt Pulley
	Block, Cylinder
	Bracket, Implement
	Bracket, Sway Brace (S)
	Brake Assembly
	Breakaway Coupling

	C
	Cable, Battery
	Cable, Spark Plug
	Camshaft
	Cap, Fuel Tank
	Cap, Main Bearing
	Cap, Radiator
	Carburetor
	Centre Frame
	Choke Control
	Clutch
	Coil, Ignition
	Connecting Rods
	Controls and Linkage, Remote Control
	Control Valve, Remote Assembly
	Cover, Exhaust, Muffler
	Crank, Leveling
	Crank, Starting
	Crankshaft
	Current-Voltage Regulator
	Cushion, Seat
	Cylinder and Valve Housing
	Cylinder Assembly, Remote
	Cylinder Block

	D
	Decalcomania
	Differential
	Disk, Brake
	Disk, Clutch
	Distributor
	Drawbar

	E
	Element, Oil Filter
	Exhaust, Orchard
	Exhaust, Rear

	F
	Fan Assembly
	Fasteners, Hood and Grille
	Fenders and Footrests (S)
	Fenders and Footrests (U)
	Filter, Fuel
	Filter, Oil
	Final Drive
	Flywheel
	Frame, Centre
	Frame, Seat
	Front Adjustable Axle
	Front Cover, Touch-O-Matic
	Front End Support
	Front Weights
	Front Wheel
	Fuel Filter
	Fuel Tank
	Fuse

	G
	Gasket, Cylinder Head
	Gasket, Manifold
	Gasket Sets
	Gauge, Ammeter
	Gauge, Heat
	Gauge, Oil Pressure
	Gear Cover, Front
	Gear, Final Drive
	Gear, Steering
	Gears, Transmission
	Generator
	Governor
	Grille
	Guard, Power Shaft

	H
	Head, Cylinder
	Hitch, Three-Point
	Hood
	Hose, Air Cleaner
	Hose, Water
	Hub, Front Wheel

	I
	ID VIEWS
	Ignition Coil
	Ignition Switch
	Implement Mounting Bracket
	Instrument Panel

	L
	Leveling Crank
	Light, Dash
	Light, Front
	Light, Rear
	Light, Rear (S Dual Touch-O-Matic)
	Light Socket, Auxiliary
	Light, Warning
	Line, Flexible, Oil
	Line, Fuel
	Line, Oil
	Line, Remote Control Oil
	Line, Touch-O-Matic Oil

	M
	Manifold, Exhaust
	Manifold, Water
	Mount, Load Link
	Muffler
	Muffler, Horizontal
	Muffler, Orchard
	Muffler, Special Exhaust Silencer

	O
	Oil Filter
	Oil Line, Remote Control
	Oil Line, Remote Cylinder
	Oil Line, Touch-O-Matic
	Oil Pan
	Oil Pump

	P
	Pan, Oil
	Panel, Instrument
	Pedal, Brake
	Pedal, Clutch
	Pin, Piston
	Piston
	Piston Rings
	Planter Drive Attachment (S)
	Power Shaft Attachment
	Propeller Shaft
	Pulley, Belt
	Pump, Lubricating Oil
	Pump, Touch-O-Matic
	Push Rods

	Q
	Quadrant, Touch-O-Matic

	R
	Radiator
	Radiator Shutter
	Regulator, Current-Voltage
	Remote Control Cylinder
	Remote Control Oil Lines
	Remote Control Valve Assembly
	Remote Controls and Linkage
	Ring Gear and Pinion
	Rings, Piston
	Rocker Arm
	Rockshaft, Touch-O-Matic

	S
	Seat Assembly
	Shaft, Axle Pivot
	Shafts, Transmission
	Shield, Power Shaft
	Shift, Powershaft
	Shift, Transmission
	Shutter, Radiator
	Spark Plug
	Starter Control
	Starting Crank
	Starting Motor
	Steering Gear
	Steering Shaft
	Support, Front End
	Switch, Combination

	T
	Tank, Starting, All-Fuel
	Three-Point Hitch
	Throttle Control
	Touch-O-Matic Cylinder and Valve Housing (S and U)
	Touch-O-Matic Front Cover (S and U)
	Touch-O-Matic Oil Lines
	Touch-O-Matic Pump
	Touch-O-Matic Quadrant
	Touch-O-Matic Rockshaft (S)
	Transmission Gears and Shafts
	Transmission Housing
	Transmission Rear Cover (S)
	Transmission Top Cover

	V
	Valve, Exhaust
	Valve Housing, Touch-O-Matic
	Valve, Intake
	Valve, Remote Control

	W
	Warning Lamp
	Web, Rear Wheel
	Weight, Front End
	Weight, Rear
	Wheel, Front
	Wheel, Rear
	Wheel, Steering
	Wiring Harness, Front
	Wiring Harness, Rear
	Wrench, Spark Plug
	Wrench, Wheel



